
ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4305 GENERATOR PARTS LIST 

Frame & Field Assembly & Parts Used With 
Pirt No. 

No. Used Name of Part 
GAS-20A 2 Bolt, Thru 
GAS- 2364 1 Frame & Field Assy. 
GAS-44 1 Insulation, Field Connection 
GAS-45 4 Holder, Field Coil 
GAS-86 1 Lead Assembly 

X-1423 1 Terminal 
GAS-2005A 1 COIL ASSY., FIELD, COMP. 
GAS-1007B 1 Coil Assy.,Field, Left 

X-1423 1 Terminal 
GAS-1008A 1 Coil Assy., Field, Right 

X-959 1 Terminal 
GT-7 1 Bushing, Insulating 

MN-21 2 Pin, Dowel 
MZ-38A 2 Screw, Pole Shoe 

X-140 1 Nut, Ground Sc., Hex. 416-32 
X-755 1 Terminal 
X-1275 1 Washer,Grd.Sc., Skpf. 4#8 
X-1350 1 Screw, Field Grd. , Flat Hd. 

/16-32x7/16 
12X-196 2 Lockwasher, Thru Bolt, no 

Comm. End Head Assembly & Parts Used With 

GAS-2132AS 1 Head Assy. , Comm. End 
GAS-51 2 Spring, Retaining,3rd.Br.Plt. 
GAS-281 1 Wick, Felt 
GAS-1132S 1 Head Assy., Partial, C. E. 
GAS-49 1 BEARING, ABS. BRONZE 
GAS-2021RA 1 Plate Assy., Main Brush 

GAL-31 1 Lead Assy. , Ground 
X-958 2 Terminal 

GAS-12t 2 Brush, Main 
GAS-15 2 Holder, Brush 
GAS-17 1 8pring, Brush, Grounded 
GAS-18 1 Spring, Brush, Insulated 
GAS-1021R 1 Plate, Main Brush 

SX-122 1 Screw, Grounded Brush, 
Fill. Hd. /#8-32x1/2 

12X-195 2 Lockwasher, Brush Sc. #8 
SX-1496 1 Screw, Ins. Brush, Bdg. 

Hd. 4#8-32x7/16 
GAS-2126A 1 Plate Assy. , 3rd. Brush 
GAS-13t 1 Brush, Third 
GAS-15 1 Holder, Brush 
GAS-17 1 Spring, Brush 
GAS-1126 1 Plate, 3rd Brush 
12X-195 1 Lockwasher, Brush Sc.,/#8 

SX-878 1 Screw, 3rd. Brush Fill. Hd 

IG-515A 1 
/#8-32x7/16 

Spring, Felt Wiek 
SX-55 3 Sc., Rd. Hd. 18-32x3/8 

12X-195 1 Lockwasher,4#8 
X-1275 1 Washer, Wick Spring 
X-1573 1 Oiler 

GAS-4305 
(Issued 4-8-57) 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
GAS-1176 1 Oiler Thrower 
GAS-2175 1 ARMATURE 

GK-174A 1 Washer, Arm. Shaft, D. E. 
X-263 1 Key Woodruff, D. E., /18 
X-404 1 Pin, Cotter 
X-835 1 Nut, Arm. Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GAS-1232AS 1 
GAS-177 1 
GAS-232AS 1 

8X-63 3 
X-3003 1 

Head Assy. , Drive End 
Retainer, Bearing 
Head, Drive End 
Sc. , Flat Hd. /#8-32x3/8 
BEARING,BALL,SHIELDED 
S. A. E. /#204 

Dist. Mounting Housing & Parts Used With 

GAG-58 
GAL-98 

GE-58 
GW-19A 
SW-213 
SX-53 

SX-141 
12X-196 

X-382 
SX-900 

1 
1 
1 
1 
1 
1 

1 
3 
1 
3 

Clamp, Dist. Mtg. Housing 
Housing, Dist. Mtg. 
Gear, Dist. , Driver 
Cover, Bearing, C. E. 
Rivet, Gear 
Screw, Dist. Housing Clamp 
Rd. Hd. /#8-32x5/8 
Nut, Clamp Sc. , Hex /#8-32 
Lockwasher, Housing �c. , /110 
Cup, Grease, 1/8 Pipe 
Screw, Dist. Housing Mtg. , 
Fill. Hd. no-32x7/8 

Miscellaneous Parts 

CB-4014 1 
CB-123 1 
CB-160S 1 
PX-55 1 

12X-196 2 
8X-312 1 

GAS-87 2 
GAS-1024JS 1 
12X-196 2 

SX-311 2 

X-714 1 

BX-794 1 

RELAY ASSY., CUTOUT 
Spring, Armature 
Cover, Relay 
Screw, Arm. Term. , Bdg. 
Hd. /#10-32x3/16 
Lockwashe .. _ Term. Sc. , no 
Sc.,Bat. Term.,Rd.Hd.l0-32x1/4 

Spacer, Relay Mtg. 
Band, Cover 
Lockwasher, Mtg. Sc. , /110 
Screw, Relay Mtg. , Rd. Hd. 
n0-32x3/8 
Screw, Cover Band Rd. Hd. 
/110- 32xl l/2 
Nut, Cover, Band, Sq. /#10-32 

t BRUSH SET, SERVICE GAS-2012 

UNIT APPLICATION 

GAS-4305 Wisconsin Engine 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can he assembled as needed." 

Equipment A: Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4306 GENERATOR PARTS LIST 

GAS-4306 
(Issued 4-8-57) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GAS-20A 2 Bolt, Thru GAS-1176 1 Oil Thrower 
GAS-2365 1 Frame & Field Assy. GAS-2175 1 ARMATURE 
GAS-44 1 Insulation, Field Connection GK-174A 1 Washer, Arm. Shaft, D. E. 
GAS-45 4 Holder, Field Coil X-263 1 Key, Woodruff, D. E. , #8 
GAS-86 1 Lead Assembly X-404 1 Pin, Cotter 

X-1423 1 Terminal X-835 1 Nut, Arm. Shaft, D. E. 
GAS-2005A 1 COIL ASSY., FIELD, COMP. 
GAS-1007B 1 Coil Assy., Field, Left Drive End Head Assembll & Parts Used With 

X-H23 1 Terminal GAS-1232B 1 Head Assy. , Drive End 
GAS-1008A 1 Coil Assy. , Field, Right GAS-177 1 Retainer, Bearing 

X-959 1 Terminal GAS-232B 1 Head, Drive End 
GT-7 1 Bushing, Insulating BX-63 3 Screw, Flat Hd. #8-32x3/8 

MN-21 2 Pin, Dowel X-3003 1 BEARING, BALL, 
MZ-38A 2 Screw, Pole Shoe SHIELDED S. A. E .. #204 

X-140 1 Nut, Ground Sc.,Hex.#6-32 
X-755 1 Terminal Dist. Mounting Housing & Parts Used With 
X-1275 1 Washer, Grd.Sc.,Skpf. #8 
X-1350 1 Screw, Field Grd. , Flat Hd. GAG-58 1 Clamp, Dist. Mtg. Housing 

#6-32x7/16 GE-45 1 Gear, Dist., Driver 
12X-196 2 Lockwasher, Thru Bolt, #10 GT-121B 1 Housing, Dist. Mtg. 

GW-19A 1 Cover, Bearing, C. E. 
Comm. End Head Assembly & Parts Used With SW-213 1 Rivet, Gear 

GAS- 2174B 1 
GAS-51 2 
GAS-281 1 
GAS-1174 1 
GAS-49 1 
GAS-2021RA 1 

GAL-31 1 
X-958 2 

GAS-12) 2 
GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

8X-122 1 

12X-195 2 
8X-1496 1 

GAS-2126A 1 
GAS-13t 1 
GAS-15 1 
GAS-17 1 
GAS-1126 1 
12X-195 1 

8X-878 1 

IG-515A 1 
8X-55 3 

12X-195 1 
X-1275 1 
X-3172 1 

8X-53 1 Screw, Dist. HousingClamp, Rd. 
Head Assy. , Comm. End Hd. #8-32x5/8 

Spring, Retaining, 3rd.Br .Plt 8X-141 1 Nut Clamp Sc.,Hex. #8-32 
Wick, Felt 12X-196 3 Lockwasher, Housing Sc., #10 
Head Assy. , Partial, C. E. X-382 1 Cup, Grease, 1/8 Pipe 

BEARING,ABS.BRONZE 8X-900 3 Screw, Dist. Housing Mtg. 
Plate Assy. Main Brush Fill. Hd. #10-32x7/8 

Lead Assy. , Ground 
Terminal Miscellaneous Parts 

Brush, Main CB-4014 1 RELAY ASSY. , CUTOUT 
Holder, Brush CB-123 1 Spring, Armature 
Spring, Brush, Grounded CB-160S 1 Cover, Relay 
Spring, Brush, Insulated PX-55 1 Sc.,Arm. Term., Bdg.Hd. 
Plate, Main Brush #10-32x3/16 
Screw, Grounded Brush, 12X-196 2 Lockwasher, Term. Sc. , #10 
Fill. Hd. #8-32xl/2 8X -312 1 Screw, Bat. Term. , Rd. Hd. 
Lockwasher, Brush Sc.i8 U0-32xl/4 
Sc.Ins.Br. ,Bdg. Hd. GAS-87 2 Spacer, Relay Mtg. 
#8-32x7/16 GAS-1024JS 1 Band, Cover 

Plate Assy. , 3rd. Brush 12X-196 2 Lockwasher, Mtg. Sc. , # 10 
Brush, Third 8X-311 2 Screw, Relay Mtg. , Rd. Hd. 
Holder, Brush #10-32x3/8 
Spring, Brush X-714 1 Screw, Cover Band, Rd. Hd. 
Plate, 3rd. Brush #10-32xl 1/2 
Lockwasher, Brush Sc.#8 8X-794 1 Nut, Cover Band, Square #tO-32 
Screw, 3rd. Brush, Fill. 
Hd. #8-32x7/16 t BRUSH SET, SERVICE GAS-2012 

Spring, Felt Wick 
Screw, Rd. Hd.#8-32x3/8 UNIT APPLICATION 
Lockwasher, #8 
Washer, Wick Spring 
Oiler 

GAS-4306 Wisconsin Engine 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Eq11ipmeo1 & Paru Llsl Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBB-4304 GENERATOR PARTS LIST GBB-4304 

----------------------------------------r----------------------------------------

Frame & Field Assembly & Parts t"11ed With Comm. End Plate Assembly (Continued) 

Part 
No. 

DG-1:30 
( GBB-2110) 

DD-13 
DG-42 

GBB-10058 
GBB-l007E 

DG-65 
X-755 

GBB-1008 
GBB-1009 
GBB-1010 

X-767 
GBC-45 
GBC-46 

MN-21 
SE-9 

X-755 
8X-159 

X-201 

Comm. End 
DA-22 
DA-GO 
DB-17 
'JD-24C 
L:S-44 
DG-56 

( DG-2125A) 
D E-05 
DU-125 
DK-41 
DK-42 

GBB-1012t 
GBB-1013� 
GBB-1018 

DJ-18 
DJ-19 

GBB-10183 

6X-54 
X-195 

GBB-2073 
DJ-18 
DJ-19 

GBB-2073S 

6X-56 
X-195 

6X-304 
X-196 

8X-312 
GBC-53 
GBC-54 

No. 
Used Name of Part 

l 2 3 4 5 
2 Frame Screw 
l Frame & �ield Assy. 
4 Pole Piece 
l Ins. Bushing 
l Field Coil Assy. - Comp. 
l Field Coil Assy. -

U.R. 
l C .B. Lead P.ssy. 
l Terminal 
l Field Coil - L.L. 
l Field Coil - L.R. 
1 Field Coil Assy. -

U.L. 
1 Terminal 
l Field Connection Ins. 
2 Field Connection Ins. 
2 Dowel Pin 
8 Pole Piece Screw 
2 Terminal 
2 3/8-24 Hex. Nut 
2 3/8 Lock Washer 

Plate Assembly & Parts Used With 
1 Bearing Retaining Washer 
1 Bearing Re��ining Screw 
1 Felt Guard 
1 End Cap Cover 
1 End Cap Cover Gasket 
1 Thrust Washer 
1 Comm. End Plate Assy. 
2 Steel Washer 
1 Comm. End Plate 
2 Brush Holder Plate Screw 
2 Spring 
2 Brush - Main 
1 :brush - Third 
l 3rd Brush Holder Plate 

Assy. 
1 Brush Holder 
1 Brush Spring 
1 Br. Holder Plate Part 

Assy. 
1 # 8-32xl/2 Rd. Hd. Sc. 
1 #8 Lock Washer 
1 Brush Holder Plate Assy. 
2 Brush Holder 
2 Brush Spring 
1 Br. Holder Plate Part 

Assy. 
1 #B-32x7/16 Rd. Hd. Sc. 
2 #8 Lock Washer 
1 #8-32x5/16 Rd. Hd. Sc. 
1 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Felt ·#asher 
1 Felt Guard 

1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
X-196 5 #10 Lock Washer 
X-199 1 1/4 Lock Washer 

8X-312 2 #10-32xl/4 Rd. Hd. Screw 
X-365 1 Ball Brg. - S.A.E. #303 
X-48� 1 1/4 Oiler - Press in Type 

BX-070 3 #10-32xb/16 Fill. Hd. Screw 
Armature Assembly & Parts Used With 

GAE-1046 
GBB-2120 

X-157 
X-26 3 
X-358 
X-404 

1 
1 
1 
1 
1 
1 

011 Thrower 
Armature Assembly 
1/2-20 Slotted Nut 
#8 Woodruff Key 
1/2 Plain Steel Washer 
3/32xl Cotter Pin 

Drive End Head Assembly & Parts Used With 
DG-1121 
DG-121 
DG-131 
8X-G6 

X-413 

GBB-1031A 
TC-43030 

8X-120 
X-196 

8X-321 

1 
l 
1 
3 
1 

Drive End Head Assy. 
Drive End Head 
Flat Brg. Retainer 
#10-32xl/2 Flat Hd. Sc. 
Ball Brg. - Shielded -
S .A .E. #304 

Miscelleneous Parts 
1 Head Band Assy. 
1 Two Ch arge Regulator & 

Circuit Breaker 
1 #10-32x5/8 Fill. Hd. Screw 
4 #10 Lock Washer 
4 #l0-32x5/l6 Rd. Hd. Screw 

l 2 3 4 5 

{Issued ll-16-37) 

S Ser�ice Brush Set GDB-2012A. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part c-an be assembled as needed.'' 

Equipment & Parts List Binder 



r 
. �

=-t� · �� II 
��� � DD 4A) 

r:Ar. 

OG S� 

(j) 
m 
m 

I 

� 
w 
0 
� 

(j) 
m 

z 
m 

� 
0 
;v 
-

r 
r 

c 
(f) 
-1 

� 
-1 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBC-4103 GENERATOR PARTS LIST GBC-4103 

Frame & Field Assemply & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

(DG-2133) 
DG-29 
DG-42 
DG-l005E 
DD-1008 
DD-1009 
DG-l007E 
DG-65 

X-755 
DG-1010 

X-767 
GBC-45 
GBC-46 

MN-21 
SB-8B 

X-755 
GBC-52 

8X-l59 
X-201 

No. 
Used Name of Part 

l 2 3 4 5 
1 Frame &·�ield Assy. 
4 Pole Piece 
l Insulating Bushing 
1 Field Coil Assy. - Camp. 
l Field Coil - L.L. 
l Field Coil - L.R. 
l Field Coil Assy.-U.R. 
l C.B. Lead Assy. 
l Terminal 
l Field Coil Assy.-U.L. 
l Terminal 
l Field Connection Ins. 
2 Field Connection Ins. 
2 Dowel Pin 
8 Pole Piece Screw 
2 Terminal 
2 Frame Screw 
2 3/8-24 Hex. Nut 
2 3/8 Lock Washer 

Part No. 
No. Used Name of Part 

GBC-47 
GBC-1050 
GBC-2035 

Drive End 

GBC-1003A 
GBC-3A 
GBC-48 
GBC-51 

X-196 
X-300 

6X-311 
X-399 

GBC-2039 
TC-4305A 
8X-118 
8X-870 

1 
1 
1 

1 2 3 4 5 
Armature Shaft Sleeve 
011 Thrower 
Armature Assembly 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 Drive End Head 
1 Paper Gasket 
1 Bearing Retainer 
3 #10 Look washer 
1 Ball Brg. - S.A.E. #205 
3 #10-32x3/8 Rd. Hd. Screw 
l Oiler - l/4 Special Elbow 

Miscellaneous Parts 

Head Band Assembly 

Comm. End Plate Assembly & Parts Used With X-1270 

l 
l 
l 
4 
4 

Two Char�e Regulator 
#10-32x3f4 Fill. Hd. Screw 
#10-32x5/16 Fill. Hd. Screw 
#10 Skpf. Washer 
l 2 3 4 5 

DB-17 
DD-'44 
DE-79B 
DE-82 

GAU-1012 
GAU-1013 
GBC-53 
GBC-54 
GBC-55 
GBC-60 

(GBC-2002) 
DE-85 
DE-1076 

DE-10765 

DJ-18 
DJ-19 
6X-54 

X-195 
DE-2073 
DE-10735 

DJ-18 
DJ-19 
6X-56 

X-195 
6X-304 
DK-41 
DK-42 

GBC-34 
GBC-1002 

PX-41 
BX-62 

X-196 
BX-312 

X-365 
X-489 

2 
l 
1 
2 
2 
l 
l 
l 
1 
1 
1 
l 
1 

l 

1 
1 
l 
l 
l 
l 

2 
2 
l 
2 
l 
2 
2 
l 
l 
1 
3 
4 
4 
l 
l 

Felt Guard 
End Cap Cover Gasket 
End Head Bearing Cover 
Felt Washer 
Brush - Main 
Brush - 3rd 
Felt Washer 
Felt Guard 
Armature Shaft Nut 
Field Ground Screw 
Comm. End Plate Assy. 

Steel Washer 
3rd Brush Holder Plate 
Assembly 

Brush Holder Plate 
Part Assembly 
Brush Holder 
Brush Spring 
#8-32xl/2 Rd. Hd. Sc. 
#8 Lock Washer 

Brush Holder Plate Assy. 
Brush Holder Plate 
Part Assembly 
Brush Holder 
Brush Spring 
#8-32x7/l6 Rd. Hd. So. 
#8 Lock Washer 
#8-32x5/l6 Rd. Hd. So. 

Brush Holder Plate Screw 
Spring 
3rd Brush Stop 
C.E. Plate Part Assy. 

l/2 Gasket �l0-32x3/8 Flat Hd. Screw 
10 Look Washer 
l0-32xl/4 Rd. Hd. Screw 

Ball Brg. - S.A.E. #303 
l/4 Oiler - Press in Type 
1 2 3 4 5 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are fn.r .reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

(Issued 1-30-35) 
(R-12-10-36) 

File in 
Equipment & Parts Lists Binder 



GBC-4103 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBE-4203 GENERATOR PARTS LIST GBE-4203 

Frame & Field Assembly & Parts Used With Drive End Head Assembly & Parts Used With 

Part 
No. 

GAL-225 
( GBE-2268) 

GAL-29 
GAL-44 
GAL-1224 
GAR-211 
GBE-10058 
GBE-1007C 

GAL-296 
X-755 
X-1425 
X-976 

GBE-1008 

X-976 
GK-38 
MN-21 
BX-59 

X-195 
MW-20 

X-199 
X-842 

No. 
Used Name of Part 

1 2 3 4 5 
1 Fuse Cover 
1 Frame & Field Assy. 
2 Pole Piece 
1 Field Connection Ins. 
1 Fuse Holder 
1 Insulating Bushing 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
2 Pole Piece �crew 
2 Dowel Pin 
1 #8-32x3/16 Rd. Hd. Screw 
1 #8 Lock Washer 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Ampere 

Part 
No. 

GAL-1118 
GAL-59 

GT-124 
X-1041 

No. 
Used Name of Part 

1 2 3 4 5 
1 D.E. Head Assy. 
1 Bronze Bearing 
1 Felt Wick 
1 #13x5/l6 Escutcheon Pin 

Dist. Mounting Housing & Parts Used With 

GAG-1058 

GAG-58 
8X-47 
8X-l41 

GBE-44 
GE-21 
GG-133 
GJ-170 
GJ-171 
BX-119 

X-380 
X-489 
X-544 

1 Dist. Mtg. Housing Clamp 
Assembly 

1 Dist. Mtg� Housing Clamp 
1 #8-32x9/16 Rd. Hd. Sc. 
1 #8-32 Hex. Nut 
1 Dist. Mounting Housing 
1 Dist. Gear - Driver 
1 Dist. Drive Rivet 
1 Felt Washer 
1 Felt Washer Retainer 
2 #10-32xl/2 Fill. Hd. Screw 
1 1/8 Grease Cup 
1 1/4 Oiler - Press in Type 
2 #10 Lock Washer 
Miscellaneous Parts 

1 Head Band Assembly 
Comm. End Plate Assembly & Parts Used With 

GAL-1024E 
RA-4002 
CB-123 
CB-160 
PX- 55 

1 Circuit Breaker Assv. 
1 Armature Spring ' 

DA-39 
DA-70 

CAG-116 
( GAl_,-2213) 

GAL-51 

GAL-1161 
GAL-ll67t 
GAL-ll68:t 
GAL-1213 

8X-56 
X-195 

BX-305 
GR-32 
GR-35 
GR-73 

X-195 
X-295 

BX-305 
X-489 

Armature 
GAL-2269 
GAR-171 

X-263 
X-1057 

3 Flat Oil Guard 
1 Armature Shaft Nut 
1 Dowel Pin Screw - #10-32 
1 Comm. End Plate Assy. 
2 3rd Brush Plate Retain'g 

Spring 
1 3rd Brush Plate Assy. 
2 Brush - Main 
1 Brush - Third 
1 Comm. End Plate Part Assy. 
2 #8-32x7/16 Rd. Hd. Screw 
1 #B Locg Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 Felt Washer Retainer 
1 Felt Washer 
1 Felt Washer 
2 #8 Lock Washer 
1 Ball Br�. - S.A.E. #203 
2 #B-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler � Press in Type 
Assembly & Parts Used With 
1 Armature Assembly 
1 Snap Ring 
1 #8 'Noodruff Key 
1 1/2-20 Castellated Nut 

1 2 3 4 5 

X-196 
8X-312 

X-196 
BX-321 

X-71 5 
8X-794 

1 C.B. Cover 
1 #10-32x3/l6 Bdp. Hd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
2 #10 Lock Washer 
2 #10-32x 5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 4-30-37) 

t Service Brush Set GAL-2167. 

Printed in U.S. A. file in 

"NOTE: Where part numbers are shown in parenthesis 
they are for referen<:e only. By nocking sub-pans the 
complete part can be assembled as needed."' 

Equipment &: Pans Lists Binder 



GBE-4203 GENERATOR ILLUSTRATION 

-

� � � 
l 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBE-4204 GENERATOR PARTS LIST 

PRELIMINARY 

GBE-4204 

Frame & Field Assembly & Parts Used With Drive End Head Assembly & Parts Used With 

Part 
No. 

GAL-225 
(GBE-3268) 

GAL-29 
GAL-44 
GAL-1224 
GAR-211 
GBE-2005A 
GBE-1007D 
GAL-266 

X-755 
X-1425 
X-976 

GBE-1008 
X-976 

GK-38 
MN-21 
BX-59 

X-195 
MW-20 

X-199 
X-842 

No. 
Used Nane of Part 

1 2 3 4 5 
1 Fuse Cover 
1 Frame & Field Assembly 
2 Pole Piece 
1 Field Connection Ins. 
1 Fuse Holder 
1 Insulating Bushing 
1 FIELD CoiL ASSY.- Camp. 
1 Field Coil Assy.- Left 
1 c. B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 role Piece Screw 
2 Dowel Pin 
1 #B-32x3/l6 Rd. Hd. Screw 
1 #B Lock Washer 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Amp. 

Part 
No. 

GAL-1118 
GAL-59 

GT-124 
X-1041 

No. 
Used Name of Part 

1 2 3 4 5 
1 Drive End Head Assembly 
1 BRONZE BEARING 
1 Felt Wick 
1 #13x5/16 Escutcheon Pin 

Dist. Mtg. Housing Assy. & Parts Used With. 

GAG-1058 
GAG-58 

SX-47 
SX-141 

GBE-45 
GE-21 
GG-133 
GJ-170 
GJ-171 
BX-119 

X-380 
X-489 
X-544 

1 Dist. Mtg. Housing Clamp Assy. 
1 Dist. Mtg. Housing Clamp 
1 #8-32x9/l6 Rd. Hd. Sc. 
1 #8-32 Hex. Nut 
1 Dist. Mounting Housing 
1 Distributor Gear - Driver 
1 Distribut or Drive Rivet 
1 Felt Washer 
1 Felt washer Retainer 
2 #l0-32xl/2 Fill. Hd. Screw 
1 1/8 Grease Cup 
1 1/4 Oiler - Press in Type 
2 #10 Lock Washer 

Miscellaneous Parts 
Comm. End Plate Assembly & Parts Used With 

DA-39 
DA-70 

GAB-188 
GAG-116 

(GAL-3260) 
GAL-51 

GAL-ll67t 
GAL-1168t 
GAL-1260 
GAL-2161 

SX-56 
X-195 

SX-305 
GR-32 
GR-35 

X-195 
X-295 

SX-305 
X-489 

3 
1 
1 
1 
1 
2 

2 
1 
1 
1 
2 
1 
1 
1 
1 
2 
1 
2 
1 

Flat Oil Guard 
Armature Shaft Nut 
Felt Washer 
Dowel Pin Screw - #:0-32 
Comm. End Plate Assembly 

3rd Brush Plate Retaining 
Spring 
Brush - Main 
Brush - Third 
c. E. Plate Part Assy. 
3rd Brush Plate Assy. 
#B-32x7/16 Rd. Hd. Sc, 
#B Lock Washer 
#B-32xl/4 Rd. Hd. Screw 

Felt Washer Retainer 
Felt Washer 
#B Lock Washer 
BALL BEARING - S.A.E. #203 
#B-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 

GAL-1024E 
RA-4002 
CB-123 
CB-160S 
PX-55 

X-196 
BX-312 

X-196 
SX-321 

X-715 
SX-794 

1 Head Band Assembly 
1 CIRCUIT BREAKER ASSEMBLY 
1 Armature Spring 
1 c. B. Cover 
1 #l0-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #l0-32xl/4 Rd. Hd. Sc. 
2 #10 Lock Washer 
2 #l0-32x5/16 Rd. Hd. Screw 
1 #l0-32xl l/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 7-1-41) 

Armature Assembly & Parts Used With 

GAL-3269 
GAR-171 

X-21,)3 
X-1057 

1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 #B Woodruff Key 
1 1/2-20 Castellated Nut 

1 2 3 4 5 
t SERVICE BRUSH SET GBM-2012AS. 

UNIT 

GBE-4204 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be �l!lble4 as needed." 

APPLICATION 

Gray Marine 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBE-4205 GENERATOR PARTS LIST GBE-4205 

PRELIMINARY 

Frane & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAL-225 
( GBE-2282 ) 

GAG-125 
GAL-29 
GAL-44 
GAL-1224 
GAR-211 
GBE-1005A 
GBE-1007A 
GAL-289 

X-755 
X-1425 
X-976 

GBE-1008 
X-976 

GK-38 
MN-21 
8X-59 

X-113 
X-195 
X-203 

MW-20 
X-199 
X-842 

Comm. End 

DA-39 
DJ-4 
DJ-10 

GAA-69 
GAJ-79 

( GAL-2213 ) 
GAL-51 

GAL-1161 
GAL-1167 t 

GAL-1168t 
GAL-1213 

8X-56 
X-195 

8X-305 
GR-32 
GR-35 

X-195 
X-295 

8X-305 
X-489 
X-544 

8X-870 

No. 
Used Name of Part 

1 2 3 4 5 
1 Fuse Cover 
1 Frane & Field Assembly 
1 Mounting Bracket 
2 Pole Piece 
1 Field Connection Ins. 
1 Fuse Holder 
1 Insulating Bushing 
1 FIELD COIL ASSY.- Camp. 
1 Field Coil Assy.-Left 
1 C. B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
1 #8-32x3/16 Rd. Hd. Screw 
2 5/l6-24x5/8 Hex. Hd. Sc. 
1 #8 Lock Washer 
2 5/16 Lock Washer 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Amp. 

Plate Assembly & Parts Used With 

1 Flat Oil Guard 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Lock Spring Ring 
1 Bearing Spacer 
1 Co��. End Plate Assembly 
2 3rd Brush Plate Retaining 

Spring 
1 

2 
1 
1 
2 
1 
1 
1 
1 
2 
1 
2 
1 
3 
3 

3rd Brush Plate Assembly 
Brush - Main 
Brush - Third 
Cor.m. E:-td Plate Part Assy. 
#8-32x7/l6 Rd. Hd. Sc. 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc. 

Felt 'Nasher Retainer 
Felt Washer 
#8 Lock Washer 
B."-LL BEARING - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#l0-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

Part 
No. 

GAL-2258 
GAR-171 

GJ-104 
GJ-179 

X-160 
X-205 
X-261 

No. 
Used Name of Part 

1 2 3 4 5 
1 ARMATURE ASSE1ffiLY 
2 Snap Ring 
1 Armature Shaft Spacer 
1 7/16 Plain Washer 
1 7/16-20 Hex. Nut 
1 7/16 Lock Washer 
1 #6 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAL-1063 
GAL-63 

GG-6 
GG-164 
GK-176 
8X-173 

X-196 
X-295 

BX-316 
X-489 

CB-4013 
CB-123 
CB-l60S 
PX-55 

X-196 
8X-312 

GAL-l024E 
X-196 

8X-321 
X-715 

8X-794 

1 
1 
2 
1 
1 
3 
3 
1 
3 
1 

Drive End Head Assembly 
Drive End Head 
Felt Guard - With Oil Well 
Felt Washer 
Felt Washer Retainer 
#10-32 Hex. Nut 
#10 Lock "!lasher 
BALL ERG.- S.A.E. #203 
#l0-32x3/4 Rd. Hd. Screw 
1/4 Oiler - Press in T ype 

Miscellaneous Parts 

1 
1 
1 
1 
2 
1 
1 

2 
2 
1 
1 

CIRCUIT BREAi..ER ASSEMBLY 
Armature Spring 
C. B. Cover 
#l0-32x3/l6 Bdg. Hd. Sc. 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Screw 

Head Band Assembly 
#10 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
#l0-32xl 1/4 Rd. Hd. Screw 
#10-32 SQuare Nut 
1 2 3 4 5 

( Issued 7-1-41 ) 

t SERVICE BRUS:t-I SET GBM-20 12AS. 

UNIT APPLICATION 

GBE-4205 Kermath 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBE-4206 GENERATOR PARTS LIST GBE-4206 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAL-225 
(GBE-32B3) 

GAG-125 
GAL-29 
GAL-44 
GAL-1224 
GBE-2005 
GBE-l007B 
GAL-261 

X-1425 
X-9?6 

GBE-1008 

X-976 
GK-38 
GT-7 
MN-21 
8X-59 

X-113 
X-195 
X-203 
X-755 

M',·:-20 
X-199 
X-842 

Comm. End 
DA-39 
DJ-4 
DJ-10 

GAA-69 
GAJ-79 
GAL-116? 
GAL-1168 

(GAL-3260) 
GAL-51 

GAL-1260 
GAL-2161 

BX-56 
GR-32 
GR-35 

X-195 
X-295 

BX-305 
X-489 
X-544 

8X-8?0 

No. 
Used Name of Part 

1 2 3 4 5 
1 Fuse Cover 
l Frame & Field Assy. 
1 Mounting Bracket 
2 Pole Piece 
l Field Connection Ins. 
1 Fuse Holder 
1 Field Coil Assy. - Comm. 
1 Field Coil Assy. - Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Field Coil Assy. 

Right 
1 Terminal 
2 Pole Piece Screw 
1 Insulating Bushing 
2 Dowel Pin 
1 #8-32x3/l6 Rd. Hd. Screw 
2 5/16-24x5/8 Hex. Hd, Sc, 
1 #8 Lock Washer 
2 5/16 Lock Washer 
1 Terminal 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Amp. 

Plate Assembly & Parts Used With 
1 Fla� Oil Guard 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Lock Spring Ring 
1 Bearing Spacer 
2 Brush - Main 
1 Brush - Third 
1 Comm. End Plate Assy. 
2 3rd Brush Plate Retain'g 

Spring 
1 
1 
2 
1 
1 
3 
1 
3 
1 
3 
3 

Comm. End Plate Part Assy. 
3rd Brush Plate Assy. 
#8-32x7/16 Rd. Rd. Screw 

F�lt Washer Retainer 
Felt Washer 
#B Lock Washer 
Ball.Br�. - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
f/10 Lock Washer 
#10-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

Part 
No. 

GAL-3258 
GAR-171 

GJ-104 
G.T-1?9 

X-160 
X-205 
X-261 

No. 
Used Name of Part 

1 2 3 4 5 
. 

1 Armature Assembly 
2 Snap Ring 
1 Armature Shaft Spacer 
1 7/16 Plain Washer 
1 ?/16-20 Hex. Nut 
1 7/16 Lock Washer 
1 #6 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAL-1063 
GAL-53 

GG-6 
GG-164 
GK-176 
8X-173 

X-196 
X-295 

8X-316 
X-489 

CB-4013 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GAL-1024 
X-196 

8X-321 
X-715 

SX-794 

1 Drive End Head Assy. 
1 Drive End Head 
2 Felt Guard-with Oil Well 
1 Felt Washer 
1 Felt Washer Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock Viasher 
1 Ball Br6. - S.A.E. #203 
3 #10-32x3/4 Rd. Hd. Sc. 
1 1/4 Oiler - Press in '�pe 
Miscellaneous Parts 

1 Circuit Breaker Assy, 
1 Armature Spring 
1 C.B. Cover 
1 #l0-32x3/16 Bdg, Hd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd, Screw 
1 Head Band Assy, 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Rd. Screw 
1 #l0-32xl 1/4 Rd. Rd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 1-24-36) 

Printed in U. S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference ooly. By stocking sub-pans the 
complete pan can be usembled u needed." 

Equipment & Puts Lists Binder 



GBE-4206 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBE-4207 GENERATOR PARTS LIST GBE-4207 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAL-225 
( GBE-3329) 

GAL-29 
GAL-44 
GAL-1224 
GAR-211 
GBE-2005 
GBE-10073 

GAL-294 
X-755 
X-1425 
X-976 

GBE-1008 

X-976 
GK-:58 
MN-21 
8X-59 

X-195 
MW-20 

X-199 
X-842 

Comm. End 

DA-39 
DJ-4 
DJ-10 

GAA-69 
GAJ-79 

( GAL-3260) 
GAL-51 

GAL-ll67t 
GAL-1158! 
GAL .. l260 
GAL•2lal 

BX-56 
x .. l95 

8X-305 
GR-32 
GR-�5 

X-195 
X-295 

8X-305 
X-489 
X-544 

8X-870 

No. 
Used Name of Part 

1 2 3 4 5 
1 Fuse Cover 
1 Frame & Field Assembly 
2 Pole Piece 
1 Field Connection Ins. 
1 Fuse Holder 
1 Insul�tlng Bushing 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Termi�al 
1 Field Coil Assy. -

Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
1 #8-32x3/16 Rd. Hd. Screw 
1 #8 Lock Washer 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Ampere 

Plate Assembly & Parts Used With 

1 
1 
1 
1 
1 
1 
2 

2 
1 
1 
1 
2 
1 
1 
1 
1 
2 
1 
2 
1 
1 
3 

Flat 011 Guard 
Comm. End Cap Cover 
End Cap Cover Gasket 
Lock Spring Ring 
Bearine Spacer 
Comm. End Plate Assembly 

3rd Brush Plate Retain'g 
Spring 
Brush - Main 
Brush - Third 
Comm. End Plate Part Assy. 
3rd Brush Plate Assy. 
#B-32�7/16 Rd. Hd. Screw 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 

Felt Washer Retainer 
Felt Washer 
#8 Lock Washer 
Ball Erg. - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

Part 
No. 

GAL-3258 
GAR-171 

GJ-104 
GJ-179 

X-lG O  
X-205 
X-261 

No. 
Used Name of Part 

1 
2 
1 
1 
1 
1 
1 

1 2 3 4 5 
Armature Assembly 

Snap Ring 
Armature Shaft Spacer 
7/16 Plain Washer 
7/16-20 Hex. Nut 
�/16 Lock Washer 
ff6 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAL-1063 
GAL-63 

GG-6 
GG-1G4 
GK-176 
BX-173 

X-196 
X-295 

8X-316 
X-489 

CB-4013 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GAL-1024E 
X-196 

8X-321 
X-715 

8X-794 

1 Drive End Head Assembly 
1 Drive End Head 
2 Felt Guard - With 011 Well 
1 Felt Washer 
1 Felt Washer Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 Ball Brg. - S.A.&. #203 
3 #10-32x3/4 Rd. Hd. Screw 
1 1/4 Oller - Press in Type 
Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 6-18-37) 

! Service Brush Set GAL-2167. 

Printed in U. S. A. File in 

"NOTE: Where pan numbers are ahown in parenthesis 
dley are fat reference only. By stockia« .W..paru the 
complece part caa be usembled as aeeaed." 

Equipment & Parts Lists Binder 



GAL-21tCI 

� 

.< 489 

Gli?�32 
� 

"512-35 
B 

DA-.?9 \ 

GAL-r2tQO 

8X-305 

� 

BJ<-s� 

//� 
-------� 

X-81Z 

fl) 

� 
GG-� 

, GAL ·,14 

GAL-LU 

TO CIRCUIT lJ/lt:AK�Il 

� GAL-t:D3 GG-c;; 
� 

r 
� � II 

GJ-104 i I I 
GJ-179 I !I I 

X-205 1 

X-100 I 

(j) 
a:J 
m 

I 

� 
"-> 
0 
� 

(j) 
m 
z 
m 
AJ 

� 
0 
AJ 

r 
r 

c 
(f) 
� 
;o 
> 
� 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBE-4208 GENERATOR PARTS LIST GBE-4208 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used 'Nfth 

Part 
No. 

GAL-225 
( GBE-2259A) 
GAL-29 
GAL-44 
GAL-1224 
GAR-211 
GBE-l005A 
GBE-1007A 
GAL-289 

X-755 
X-1425 
X-976 

GBE-1008 
X-976 

GK-38 
MN-21 
8X-59 

X-195 
M'N-20 

X-199 
X-842 

Comm. End 
DA•39 
DJ-4 
DJ-10 

GAA-69 
GAJ-79 

( GAL-2213) 
GAL-51 

GAL-1161 
GAL-1167:(: 
GAL-1168:(: 
GAL-1213 

8X-56 
X-195 

8X-305 
GR-32 
GR-35 

X-195 
X-295 

SX-305 
X-489 
X-544 

SX-870 

No. 
Used Name of Part 

1 2 3 4 5 
1 Fuse Cover 
1 Frame & Field Assy. 
2 Pole Piece 
1 Field Connection Ins. 
1 Fuse Holder 
1 Insulating Bushing 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy.•Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
1 #8-32x3/lo Rd. Hd. Sc. 
1 #8 Lock Washer 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Amp. 

Plate Assembly & Parts Used With 
1 Flat Oil Guard 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Lock Spring Ring 
1 Bearing Spacer 
1 Comm. End Plate Assy. 
2 3rd Brush Plate Retaining 

Spring 
1 3rd Brush Plate Assy. 
2 Brush - Main 
1 Brush - Third 
1 Comm. End Plate Part Assy. 
2 #8-32x7/16 Rd. Hd. Sc. 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Sc. 
1 Felt Washer Retainer 
1 Felt Washer 
2 #8 Lock 'Nasher 
1 Ball Bearing - S.A.E. #203 
2 #8-32xl/4 Rd. Hd, Sc. 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #10-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 

Part 
No. 

GAL-2258 
GAR-171 

GJ-104 
GJ-179 

X-160 
X-205 
X-261 

Drive End 
GAL-1063 
GAL-63 

GG-6 
GG-164 
GK-176 
6X-173 

X-196 
X-295 

6X-316 
X-489 

CB-4013 
CB-123 
CB-160S 
PX-55 
X-196 

SX-312 
GAL-1024E 

X-196 
SX-321 
X-715 

8X-794 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Assy. 
2 Snap Ring 
1 Armature Shaft Spacer 
1 7/16 Plain Washer 
1 7/16·20 Hex. Nut 
1 7/16 Lock Washer 
1 #6 Woodruff Key 

Head Assembly & Parts Used With 
1 Drive End Head Assy. 
1 Drive End Head 
2 Felt Guard - with 011 Well 
1 Felt Washer 
1 Felt Washer Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 Ball Brg.-S.A. E. #203 
3 #10-32x3/4 Rd. Hd. Sc. 
1 1/4 Oiler - Press in Type 
Miscellaneous Parts 
1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #10-32x1/4 Rd. Hd. Sc. 
1 Head Band Assy. 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Sc. 
1 #10-32xl 1/4 Rd. Hd. Sc. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 12-6-37) 

:t: Service Brush Set GAL-2167. 

Printed in U.S. A. File in 

"NOTE: Where parr numbers are shown in parenthesis 
rhey are for reference only. By srocking sub-paru rhe 
complete parr can be assembled as needed." 

Equipment & Paru List Binder 



CK-:16 

� 

BX-870 

EJml!r!m!It 

TO INStiL AT£0 

A IN tJE'i/S H 

(j) 
m 
m 

I 

� 
� 
0 
Q) 

(j) 
m 

z 
m 

� 
., 

0 
:;v 

r 
r 

c 
(./) 
., 
:;v 

> 
-1 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBE-4301 GENERATOR PARTS LJS� GBE-4301 

Frane & Field Assy. & P:uts Used Vli th Amature Assembly & Parts Used With 
Part No. No. 

No. Used Name of Part 
Part 

1�0. Used Name of Part 

GAL-225 
(GBE-2247) 

GAL-29 
GAL-44 
GAL-1224 
GAR-211 
GBE-1005 
GBE-100? 
GAL-292 

X-755 
X-947 
X-946 

GBE-1008 
X-976 

GK-38 
MN-21 
8X-59 

X-195 
NIW-20 

X-199 
X-842 

1 
1 
2 
1 
1 
1 
1 
l 
1 
1 
l 
1 
1 
l 
2 
2 
1 
1 
2 
2 
l 

l 2 3 4 5 
Fuse Cover 
Frfu�e & Field Assenbly 

Pole Piece 
Field Connection Ins. 
Fuse Holder 
InsulatinG Bushing 
FIELD COIL ASSY.- Conp. 

Field Coil Assy.-Left 
C. B. Lead Assy, 

Terminal 
Terminal 

Terninal 
Field Coil Assy.-Right 

Terminal 
Pole Piece Screw 
Dowel Pin 
#B-32x3/l6 Rd. Hd. Screw 
#8 Lock WashP.r 

Frane Screw 
l/4 Lock Washer 
Fuse - 5 .Ar.J.p. 

GAL-2048 
GAR-l ?l 

X-156 
X-263 
X-358 
X-404 

1 2 3 4 5 

1 ARMATURE ASSE!vffiLY 
1 Snap Ring 
1 l/2-20 Castellated Nut 
1 #8 Woodruff Key 
1 1/2 Plain Steel Washer 
1 3/32xl Cotter Pin 

Drive End Head Assy. & Parts Used With 

GAL- 1149 
GK-100 
GT-94 
GT-98 

X-233 
GT-97 

X-1040 

1 Drive End Head Assenbly 
1 ?in 
1 BROIJZE DEARING 
1 Baffle Plate 
2 #l3xl/4 Escutcheon Pin 
1 Felt Wick 
1 #13xl/2 Escutcheon Pin 

Miscellaneous Parts 

CIRCUIT BREAKER ASSEMBLY 
Amature Spring 
Cover 

Comm. End Plate Assy . & Parts Used With 

CB-4013 
CB-123 
CB-l60S 
PX-55 

X-196 
8X-312 

GAL-1024E 
X-196 

8X-32l 
X-715 

BX-794 

l 
l 
l 
1 
2 
l 
l 
2 
2 
1 
l 

#10-32x3/16 Bdg. Hd. Sc, 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Sc, DA-39 

DJ-4 
DJ-10 

GAA-69 
GAJ-79 

(GAL-2206) 
GAL-12� 
GAL-199 
GAL-201 

GAL-202 

GAL-204 
X-958 

GAL-205 

GAL-242 

GAL-1206 
GAL-2187 

GAL-13� 
GAL-199 
GAL-201 

GAL-242 

GAL-118? 

BX-47 

SX-59 
X-19 5 
X- 1276 

SX -47 

SX-59 
BX-63 

x-195 

BX-304 

X-1276 

GR-32 

GR-35 

X-295 

X-489 
X-5 44 

BX-870 

1 
1 
1 
1 
l 
1 
2 
2 
1 
1 
1 

2 
2 

2 
1 
1 

1 
1 
1 

1 
1 

1 
1 
1 

1 
2 
2 
2 
4 
1 
1 
1 
1 
1 
1 
3 

3 

Flat Oil Guard 
Corum. End Cap Cover 
End Cap Cover Gasket 
Lock SprinG Ring 
BearinG Spacer 
Comm. End Plate Assy, 

Brush - Main 
Brush Screw Block 
Brush Spring 
Brush Spring 
Ground Connector Assy, 

Terminal 
3rd Brush Plate Retaining 
Spring 
Brush Holder 
C.E. Plate Part Assy, 
3rd Brush Holder Plate 
Assembly 

Brush - 3rd 
Brush Screw Block 
Brush Spring 
Brush Holder 
3rd Brush Holder Plate 
Part Assy. 
#8-32x9/16 Rd. Hd. Sc, 
#8-32x3/l6 Rd. Hd. Sc. 
#B Lock Washer 
#B Skpf. Washer 

#B-32x8 /16 Rd. Hd. Sc, 
#B-32x3/16 Rd. Hd, Sc. 
#B-32x3/B Flat Hd, Sc. 
#B Lock Washer 
#B-32x5/16 Rd. Hd. Sc. 
#8 Skpf. Washer 

Felt Washer Retainer 
Felt Washer 
BALL BEARTIJG - S.A.E. #203 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#l0-32x5/l6 Fill. Hd. Screw 
l 2 3 4 5 

Head Band Assembly 
flO Lock Washer 

l0-32x5/l6 Rd. Hd. Screw 
10-32xl 1/4 Rd. Hd. Screw 
10-32 Square Nut 

1 2 3 4 5 

(Issued 7-31-40) 

t SERVICE BRUSH SET GAL-2012. 

UNIT APPLICATION 
GBE-4301 Hercules 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for referen ce only. By stocking su b-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GAL-2187 � r ")( 
619L-199 � � / � � J !ro 

� � A I 

� � � s 
I 

l
u 

/� 

hL-i?OS 

� 

, 
:j\IIIV11!l��1:8� ' 

flioo 
�� , __ 

a 

x-c9.5 
GRJ-T9 

rr6AL�i?42 7* 

Cl,<�S9 
1::-- 6.4L-13 ;

�

A:� ;:� 
�"""" � � 8%�4_z. :.._

�
- , 

0 
6AL�/99 

� �9 � ·-"�� ------------� 
1(5' \b' 8.¥-59 Ml' � ��� [ "' GAL 242 

i 
I GAL 202 

6/lR-171 , 

-��. -- !"--- - - � - �- �� � u�;ra-

� TO CIRCUIT BREAKER 

TO THIRD BI?USH GI1L-?.:?5 

GBE-1007 _ 

TO IN5ULI1TED 
MAIN BRUSH I / / 

GBE-1005 

X 263 
--� 

/'1N-.?I 

\ 

x-�76 
-"'�--

[\c=l,�. , 
r:w·,'l 

I ; r--

t.�':" . h ;: / 
wv X", <!" - 6K JB 

" ; ' ; �.. . ' 

���� 
i 6AL-44 

/; 
� i I f � 1 

/. j'----1 �� \· 
·�,·-

d 
�<� � ' � 

. , .. , ,, 
G T 97 

,t !O<'J.O 
,f 358 

\ .:.10·..' 

I '· 

� :.1 f=f' :1: 
u )�{ w 

I X-IS&. 

�\ ' GT 94 � 
GK-100 

GT 9{!_ 

(j) 
m 
m 

I 

� 
w 
0 -
(j) 
m 
z 
m 
:;:c 
> 
-t 
0 
:;:c 

r 
r 
c 
l/) 
-t 

� -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBG-4601 GENERATOR PARTS LIST GBG-4601 

Frame & Field Assembly & Parts Used With Comm. End Plate Assembly (Continued) 

Part 
No. 

( GBG-2079) 
GBF-55 
GBG-22 
GBG-23 
GBG-27 
MAB-l4A 

X-1425 
GBG-28 
GBG-29 
GBG-30 
GBG-38 
GBG-62 
GBG-1005 
GBG-1007 
GBG-26 
GBG-1008 
GBG-1009 
GBG-1010 

X-1425 
GCY-25 
GCY-26 

MU-36 
MU-37 
8X-183A 

X-196 
X-1014 

8X-1376 
8X-137? 

Z-196 
8X-32l 

X-1014 
8X-l3'76 
8X-13'77 
Comm. End 

GBG-46 
GBG-47 
GBG-48 
GBG-50 
GBG-1056 
GBG-56 
GBG-5? 
GBG-58 

( GBG-2075) 
DA-38 
DE-85 

GBG-41 
GBG-51 
GBG-75 
GBG-1012� 
GBG-1�1 
GBG-18R 
GBG-36 
GBG-40 
GBG-85 
GBG-1037 

8X-173 
X-196 

GK-151 
X-195 

8X-208 
BX-305 
8X-36l 

No. 
Used Name of Part 

l 2 3 4 5 
l Frame & Field Assy. 
l Insulating Washer 
l Terminal Post - 10-32 
1 Terminal Post - 5/16-24 
1 Control Lead Assy. 
1 Terminal 
2 Te'rminal 
1 Terminal Post Insulation 
4 Pole Piece 
1 Field Connection Ins. 
8 Pole Piece Screw 
1 Terminal Post Insulation 
1 Field Coil Aaay. - Comp. 
1 Field Coil Assy. - U.R. 
1 Terminal 
1 Field Coil - L.L. 
1 Field Coil - L.R. 
1 Field Coil Assy. - U.L. 
1 Terminal 
1 Insulating Bushing 
1 Insulating Bushing 
1 Insulating Washer 
1 5/16 Plain Washer 
1 #10 Plain �asher 
1 #10 Lock Washer 
1 5/16 Lock Washer 
1 5/16-24 Hex. Nut 
1 #10-32 Hex. Nut 
2 #10 Lock Washer 
1 #10-32x5/16 Rd. Hd. Screw 
1 5/16 Lock Washer 
l 5/16-24 Hex. Nut 
1 #10-32 Hex. Nut 

Plate Assembly & Parts Used With 

1 
1 
2 
1 
1 
1 
1 
1 
1 
2 
l 
2 
2 
l 
4 
1 
4 
4 
4 
4 
4 
4 
4 
1 
4 
1 
4 
2 

Spring Wuher 
Felt Wr.!her 
Felt Washer Retainer 
Gasket 
Bearing Retainer Assy. 

Bearing Retainer 
Felt Washer Retainer 
Felt Washer 

Comm. End Plate Assy. 
Spring Washer 
Steel Washer 
Brush Holder Plate Screw 
Plain Washer 
Comm. End Plate 
Brush - 'Main 
Brush Holder Plate Assy. 

Brush Holder 
Brush Spring 
Brush Holder Terminal 
Brush Holder Stud 
Brush Arm 
#10-:52 Hex. Nut 
#10 Lock Washer 

Plain Steel Washer 
#8 Lock Washer 
#10-:52x9/16 Hex. Hd. Sc. 
#8-:52xl/4 Hd. Hd. Screw 
1/4 Plain Washer 

1 2 3 4 5 

Part 
No. 

X-1270 
SX-118 
SX-119 

X-195 
X-196 

8X-305 
X-394 
X-440 
X-544 

No. 
Used Name of Part 

1 2 3 4 5 
1 #10 Skpf. Washer 
6 #10-32x3/4 Fill. Hd. Screw 
4 #10-32xl/2 Fill. Hd. Screw 
3 #8 Lock Washer 
4 #10 Lock Washer 
3 #B-32xl/4 Rd. Hd. Screw 
1 Screw-in - Sleeve Oiler 
1 Ball Bearing - Shielded 
6 #10 Lock Washer 

Armature Assembly & Parts Used With 

DG-73 
GBG-49 
GBG-77 
GBG-1072 
GBG-2076F 
GBM-21 

SP-237 
X-261 
X-864 

1 Armature Shaft Sleeve 
2 Armature Shaft Spacer 
1 Plain Washer 
1 Oil Thrower Assembly 
1 Armature Assembly 
1 Armature Shaft Nut 
1 Ventilating Fan 
1 #6 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assembly & Parts U sed With 

GBG-1088 
GBG-50 
GBG-88 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

8X-119 
X-196, 
X-440 
X-199 
X-394 

SX-456 

GBG-24A 
X-715 

8X-794 

1 Drive End Head Assy. 
1 Gasket 
1 Drive End Head 
1 Bearing Retainer Assy. 
1 BeRring Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
4 #10-32xl/2 Fill. Hd. Screw 
4 #10 Lock Washer 
1 Ball Brg. - Shielded 
5 1/4 Lock Washer 
1 Screw-in - Sleeve Oller 
5 l/4-28xl Hex. Hd. Screw 
'Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 7-13-37) 

NOTE:- VRA-4102A Current-Voltage Regulator is 
used with but not a part of this generator. 

t Service Brush Set GBG-2012S. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

llquipment & Parts List Binder 



SLCrJON · AA. 

Gtki·HX>S 

GB�-I!!H! 

SPZ,J7 

1JI .394 

8-X-45,. 
� 

i� 

I 
�I 
� 

':::1 

(j) 
a:J 

(j) 
I 

.a:.. 
� 
0 
-

(j) 
m 

z 
m 

� 
::0 
-

r 
r 

c 
(/') 
-t 

� 
-1 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBG-4602 GENERATOR PARTS LIST G3G-4602 

Frame & Field Assembly & Parts Used ·,•lith Comm. End Plate Assembly (Continued) 

Part 
!ro. 

GBG-83S 
(GBG-2084) 

GBF-55 
GBG-22 
GBG-Z3 
GBG-27 
MAB-14A 

X-1425 
GBG-28 
GBG-29 
GBG-30 
GBG-38 
GBG-62 
GBG-1005 
GBG-1007 
GBG-26 
GBG-1008 
GBG-1009 
GBG-1010 

X-1425 
GCY-27 
GCY-28 

MU-36 
UU-37 
8X-183A 

X-196 
X-1014 

8X-1376 
8X-1377 
8X-33 

X-196 
X-201 

8X-321 
X-465 
X-1014 

8.!-1376 
8X-l377 
Comm. End 

DA-60 
GBG-46 
GBG-47 
GBG-48 
GBG-63 
GBG-64 
GBG-66 

(GBG-2002) 
DA-38 
DE-85 

GBG-2 
GBG-41 
GBG-51 
GBG-10121 
GBG-1031 
GBG-18R 
GBG-36 
GBG-40 
GBG-85 
GBG-1037 

BX-173 
X-196 

GK-151 

No. 
Used 

l 
1 
1 
l 
l 
1 
1 
2 
1 
4 
1 
8 
1 
1 
1 
1 
1 
1 
1 
1 
l 
1 
1 
l 
1 
1 
l 
l 
1 
1 
2 
3 
1 
3 
1 
l 
1 

Name of Part 
1 2 3 4 5 
L:ounting Bracket 
Frame & Field Assy. 

Insulating ·,vasher 
Terminal Post 
Terminal Post - 5/16-24 
Control Lead Assy. 

Terminal 
Terminal 

Terminal Post Ins. 
Pole Piece 
Field Connection Ins. 
Pole Piece Screw 
Terminal Post Ins. 
Field Coil Assy. - Comp. 

Field Coil Assy.-U.R. 
Terminal 

Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy.-U.L. 

Terminal 
Insulating Bushing 
Insulating Bushing 
Insulating \'/asher 
5/16 Plain Washer 
#10 Plain '.'lasher 
#10 Look ·.:;asher 
5/ 16 Look Washer 
5/ 16-24 Hex. Nut 
#10-32 Hex. Nut 

3/8-24xll/16 Flat Hd. So. 
/ilO Look Washer 
3/8 Look Washer 
#l0-32x5/16 Rd. Hd. Screw 
3/8-24x3/4 Hex. Hd. Screw 
5/16 Look Washer 
5/16-24 Hex. Nu� 
#10-32 Hex. Nut 

Plate Assembly & Parts Used With 

1 Bearing Retaining Screw 
l Spring Washer 
1 Felt \'lasher 
2 Felt :'.'asher Reta.tner 
1 Comm. End Cap Cover 
l End Cap Cover Gasket 
l Bearing Retaining Washer 
l Comm. End Plate Assy. 
2 Spring Washer 
1 Steel Washer 
1 Comm. End Plate 
2 Brush Holder Plate Screw 
2 Plain Nasher 
4 Brush - Main 
1 Brush Holder Plate Assy. 
4 Brush Holder 
4 Brush Spring 
4 Brush Holder Terminal 
4 Brush Holder Stud 
4 Brush Arm 
4 #10-32 Hex. Nut 
4 #10 Look Washer 
1 Plain Steel Washer 

1 2 3 4 5 

Part 
No. 

X-195 
BX-208 
BX-305 
8X-361 

X-1270 
8X-118 

X-195 
X-199 

8X-305 
X-394 
X-440 
X-544 

8X-870 

No. 
Used 

4 
l 
4 
2 
1 
6 
3 
1 
3 
1 
1 

10 
4 

Name of Part 
1 2 3 4 5 

#8 Look ·.vasher 
.#10-32x9/16 P.:ex. Hd. So. 
#8-32xl/4 Rd. !!d. Screw 
1/4 Plain '.'lasher 
#10 Skpf. ;'/asher 

#10-32x3/4 Fill. Hd. Screw 
#B Loclc \'/asher 
1/4 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
Screw in - Sleeve Oiler 
Ball Brg. - Shielded 
#10 Lock �·/asher 
#l0-32x5/16 Fill. Ed. So. 

Armature Assembly & Parts Used With 

GBG-49 2 Armature. Shaft Spacer 
GBG-2082F 1 Armature Assembly 

SP-217 1 Drive Pulley 
X-263 1 #8 Woodruff Key 
X-1134 1 5/8 Plain �·/asher 
X-1177 1 5/8 Skpf. 'i/asher 
X-1178 1 5/8-18 Hex. Nut 

Drive End 

GBG-1068 
GBG-50 
GBG-57 
GBG-58 
GBG-68 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

BX-119 
X-196 
X-444 

8X-118 
X-394 
X-544 

GBG-24 
X-715 

8X-794 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 Gasket 
1 Felt Washer Retainer 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer Assy. 
1 Bearing Retainer 
1 Felt '.'/asher Retainer 
1 Felt 1'/asher 
4 #10-32xl/2 Fill. Hd. So. 
4 #10 Lock Washer 
1 Ball Brg. - S.A.E. #305 
6 #10-32x3/4 Fill. Hd. Screw 
1 Screw in - Sleeve Oiler 
6 #10 Lock Washer 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 8/12/38) 

NOTE:- VRA-4102A Current-Voltage Regulator 
is used w1 th bttt is not a part of this 
generator. 

l Service Brush Set GBG-2012S. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are (or reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Paru List Binder 



(j) 
a:J 

(j) 
I 

� 
0.. 
0 
� 

(j) 
m 

z 
m 
:::v 

> 
-I 
0 
;:c 
-

r 
r 

c 
(f) 
-I 

n :::v 

)> 'r 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBG-4606 G�R�TOR P�TS LIST GBG-4606 

Frame & Field Assembly & Parts Used With Comm. End Plate Assembly {Continued} 

Part 
No. 

{GBG-2095) 
GBF-55 
GBG-22 
GBG-23 
GBG-27 
1IAB-14A 

X-1425 
GBG-28 
GBG-29 
GBG-30 
GBG-38 
GBG-62 
GBG-94 
GBG-1005 
GBG-1007 
GBG-26 
GBG-1008 
GBG-1009 
GBG-1010 

X-1425 
GCY-27 
GCY-28 

.MU-36 
MU-37 
8X-183A 

X-196 
X-1014 

8X-1376 
8X-1377 

X-196 
X-1014 

8X-1376 
8X-1377 

Comm. End 

DA-60 
GBG-46 
GBG-47 
GBG-48 
GBG-63 
GBG-64 
GBG-66 

{ GBG-2002) 
DA-38 
DE-85 

GBG-2 
GBG-41 
GBG-51 
GBG-1012t 
GBG-1031 
GBG-18R 
GBG-36 
GBG-40 
GBG-85 
GBG-1037 

8X-173 
X-196 

GK-151 
X-195 

8X-208 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field assy. 
1 Insulating Washer 
1 Terminal Post 
1 Terminal Post 
1 Control Lead Assy. 
1 Terminal 
2 Terminal 
1 Term Post Insulation 
4 Pole Piece 
1 Field Connection Ins. 
8 Pole Piece Screw 
1 Term, Post Insulation 
1 Dowel 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy.-U.R, 
1 Terminal 
1 Field Coil - L. L, 
1 Field Coil - L. R. 
1 Field Coil Assy.-U.L. 
1 Terminal 
1 Insulating Bushing 
1 Insulating Bushing 
1 Insulating Washer 
1 5/16 Plain Washer 
1 #10 Plain Washer 
1 #10 Lock Washer 
1 5/16 Lock Washer 
1 5/16-24 Hex. Nut 
1 #10-32 Hex. Nut 
2 #10 Lock Washer 
1 5/16 Lock Washer 
1 5/16-24 Hex. Nut 
1 #10-32 Hex. Nut 

Plate Assembly & Parts Used With 

1 Bearing Retaining Screw 
1 Spring Washer 
1 Felt Washer 
2 Felt Washer Retainer 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Bearing Retaining Washer 
1 Comm. End Plate Assy. 
2 Spring Washer 
1 Steel Washer 
1 Comm. End Plate 
2 Brush Bolder Plate Screw 
2 Plain Washer 
4 Brush - Main 
1 Brush Holder Plate Assy. 
4 Brush Holder 
4 Brush Spring 
4 Brush Holder Term, 
4 Brush Holder Stud 
4 Brush Arm 
4 #10-32 Hex. Nut 
4 #10 Lock '.'/asher 
1 Plain Steel Washer 
4 #8 Lock �·iasher 
1 #10-32x9/16 Hex.Hd.Screw 

1 2 3 4 5 

Part 
No. 

8X-305 
8X-36l 

.:X:-1270 
8X-ll8 

X-195 
X-196 
X-199 

8X-305 
X-394 
X-440 

8X-870 

No. 
Used Name of Part 

1 2 3 4 5 
4 #8-32xl/4 Rd.Hd,Screw 
2 1/4 Plain Washer 
1 #10 Skpf. Vlasher 
6 #10-32x3/4 Fill.Ed.Screw 
3 #8 Lock '/lasher 

10 #10 Lock '.'lasher 
1 1/4 Lock Washer 
3 #8-32xl/4 Rd. Hd. Screw 
1 Screw in - Sleeve Oiler 
1 Ball Bearing - Shielded 
4 #10-32x5/16 Fill. Hd. Screw 

Armature Assembly & Parts Used 7li th 

GBG-49 2 Armature Shaft Spacer 
GBG-55 1 Armature Shaft Nut 
GBG-2091F 1 Armature Assembly 

SP-227 1 Ventilating Fan 
X-261 1 #6 Woodruff Key 
X-1018 1 5/8 Lock \'/asher 
X-ll78 1 5/8-18 Hex. Nut 

Drive End Head Assembly & Parts Used '.'lith 

GBG-1068 
GBG-50 
GBG-57 
GBG-58 
GBG-68 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

8X-119 
X-196 
X-444 

8X-118 
X-394 
X-544 

GBG-24 
8X-321 

X-715 
8X-794 

1 Drive End Head Assy, 
1 Gasket 
1 Felt Washer Retainer 
1 Felt '.'lasher 
1 Drive End Head 
1 Bearing Retainer Assy. 
1 Bearing Retainer 
1 Felt \'lasher Retainer 
1 Felt ''lasher 
4 #10-32xl/2 Fill.Hd.Screw 
4 #10 Lock Washer 
1 Ball Brg. - SAE #305 
6 #l0-32x3/4 Fill. Hd. Screw 
l Screw in - Sleeve Oiler 
5 #10 Lock Washer 
Miscellaneous Parts 

1 Head Band 
1 #10-32x5/l6 Rd. Hd. Screw 
l #10-32xl 1/4 Rd. Ed. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

{Issued 4-25-41) 

NOTE:- VRA-4102A Current-Voltage Regulator 
is used with but is not a part of t his 
generator. 

t Service Brush Set GBG-2012S, 

UNIT APPLICATION 
I 

GBG-4606 Reo Truck 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



(j,IJfS•IOOS 

TO 1NSfJLI4TtD 
MlfiN IJ•fJSH 

X·I411S 

�BG 4G::.O� 
h<EA-?�B 

lit:.�•· 

i� 

411<;-�6/ 'b � 
� 

(j) 
a:J 

(j) 
I 

� 
(). 
0 
(). 

G) 
m 

z 
m 

� 
;:v 

r 
r 

c 
(/) 
-i 
;:v 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBG-4608,A GENERATOR PARTS LIST GBG-4608,A 

Frame & Field Assembly & Parts Used With Comm. End Plate Assembly ( Continued ) 

Part 
No. 

GBG-101 
(GBG-2099) 

GBF-55 
GBG-22 
GBG-23 
GBG-27 
MAB-14A 

X-1425 
GBG-28 
GBG-29 
GBG-30 
GBG-38 
GBG-62 
GBG-1005 
GBG-1007 
GBG-26 
GBG-1008 
GBG-1009 
GBG-1010 

X-1425 
GCY-27 
GCY-28 

MU-36 
:fu'U-37 
8X-183A 

X-195 
X-1014 

8X-l375 
8X-1377 
8X-ll5 

X-196 
X-203 

8X-32l 
X-1014 

8X-1376 
8X-1377 
Comm. End 

DA-60 
GBG-46 
GBG-47 
GBG-48 
GBG-63 
GBG-54 
GBG-56 

(GBG-2093) 
DA-38 
DE-85 

GBG-41 
GBG-5 1 
GBG-93 
GBG-1012t 
GBG-1031 
GBG-18R 
GBG-35 
GBG-40 
GBG-85 
GBG-1037 

SX-173 
X-196 

GK-151 
X-195 

8X-208 
BX-305 

No. 
Used 

l 
1 
1 
l 
l 
l 
1 
2 
l 
4 
1 
8 
1 
1 
l 
l 
1 
l 
l 
1 
l 
1 
1 
1 
l 
1 
l 
1 
1 
4 
2 
4 
1 
1 
1 
l 

Name of Part 
1 2 :3 4 5 
Mounting Bracket 
Frame & Field Assy. 

Insulating Washer 
Terminal Post 
Terminal Post - 5/16-24 
Control Lead Assy. 

Terminal 
Terminal 

Termina l Post Insulation 
Pole Piece 
Field Connection Ins. 
Pole Piece Screw 
Terminal Post Insulation 
FIELD COIL ASSY.- COMP. 

Field Coil Assy.-U.R. 
Terminal 

Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy.-U.L. 

Terminal 
Insulating Bushing 
Insulating Bushing 
Insulating Wash er 
5/16 Plain Washer 
#10 Plain Washer 
#10 Lock Washer 
5/16 Look Washer 
5/16-24 Hex. Nut 
#10-:32 Hex. Nut 

5/16-24x3/4 Hex. Hd. Cap Sc. 
#10 Lock Washer 
5/15 Lock Washer 
#10-32x5/15 Rd. Hd. Screw 
5/15 Lock Washer 
5/15-24 Hex. Nut 
#10-32 Hex. Nut 

Plate Assembly· & Parts Used With 

1 Bearing Retaining Screw 
1 Spring Washer 
1 Felt Washer 
2 Felt Washer Retainer 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Bearing Retaining Washer 
1 Comm. End Plate Assy. 
2 Spring Washer 
1 Steel Washer 
2 Bru&h Holder Plate Screw 
2 Plain Washer 
1 Comm. End Plate 
4 Brush - Main 
1 Brush Holder Plate Assy. 
4 Brush Holder 
4 Brush Spring 
4 Brush Holder Terminal 
4 Brush Holder Stud 
4 Brush Arm 
4 #10-32 Hex. Nut 
4 #10 Lock Washer 
1 Plain Steel Washer 

1 10-32x9/16 Hex. Hu. Sc. 
4 �8 Lock Washer 

4 8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
8X-36l 

X-1270 
8X-ll8 

X-195 
X-196 
X-199 

8X-305 
X-394 
X-440 

8X-870 

2 
1 
6 
3 

10 
1 
3 
1 
1 
4 

1/4 Plain Washer 
#10 Skpf. Washer 

#10-:32x3/4 Fill. Hd. Screw 
#8 Lock '1'/asher 
#10 Lock Washer 
l/4 Lock Washer 
#B-32xl/4 Rd. Hd. Screw 
Screw In - Sleeve Oiler 
BALL BEARING - Shieldec. 
#l0-32x5/16 Fill. Hd • .  3crew 

Armature Assembly & Parts Used 'Ni th 

GBG-49 2 Armature Shaft Spacer 
GBG-2082F 1 Armature Assembly 

* 1 Drive ?ulley 
X-2'63 1 #8 Woodruff Key 
X-1134 1 5/8 Plain ·.:asC.er 
X-1177 1 5/8 Skpf. ·.vasher 
X-1178 1 5/8-18 Hex. Nut 

Drive End Head Assembly & Parts Used With 

G00-1003A 
GBG-3A 
GBG-50 
GBG-5 7 
GBG-58 
GBG-lCii 6 
GBG-56 
GBG-57 
GBG-58 

8X-ll9 
X-196 
X-444 

8X-ll8 
X-394 
X-544 

GBG-24A 
X-?15 

8X-794 

1 Drive End Head Assembly 
1 Drive End Head 
1 Gasket 
1 Felt Washer Ret ainer 
1 Felt 'Nasher 
1 Bearing Retainer Assy. 
1 Bearing Retainer 
1 .i"el t Washer Retainer 
1 Felt Washer 
4 #l0-32xl/2 Fill. Hd, Sc. 
4 #10 Lock Washer 
1 BALL BEARING - S.A.E. #305 
6 #l0-32x3/4 Fill. Hd. Screw 
1 �crew In - Sleeve Oiler 
5 #10 Lock Washer 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

( Issued 5-9-39) 
Assembly Drive 

No. Pulley 
GBG-4608 None 
GBG-4608A SP-342 

NOTE:- VRA-4102A CURRENT-VOLTAGE REGULATOR 
is used witb bu+, is not a part of 
this generator. 

* See table following parts list for part 
number ap plying to assembly wanted. 

t Service BRUSH SET GBG-2012S. 

UNIT APPLICATION 
GBG-4 608 , A White 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in pareathesis 
they are for reference only. By stocking sub-paru the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



GBG-4608,A GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBG-4612,A GENERATOR PARTS LIST 

PRELJMINARY 

GBG-4512 , A 

Frame & Field Assembly & Parts Used With Comm. End Plate Assembly (Con't.) 

Part 
No. 

( GBG-3124) 
GBF-55 
GBG-22 
GBG-23 
GBG-28 
GBG-29 
GBG-30 
GBG-38 
GBG-62 
GBG-128 
GBG-121 

X-1425 
GBG-1005A 
GBG-1007A 

X-1425 
GBG-1008 
GBG-1009 
GBG-lOlOA 
GBG-26 
GCY-27 
GCY-28 

MU-36 
MU-37 
8X-l83A 

X-196 
X-1014 

8X-1376 
8X-l377 

X-196 
BX-321 

X-1014 
BX-1376 
8X-l377 

Co=. End 
DA-60 

GAM-75 
GBG-46 
GBG-47 
GBG-48 
GBG-63 
GBG-64 
GBG-66 

( GBG-3126) 
DA-38 
DE-85 

GBG-41 
GBG-51 
GBG-126 
GBG-l012t 
GBG-2031 
GBG-lBL 
GBG-36L 
GBG-40L 
GBG-85 
GBG-l037L 

BX-173 
X-19 5 

GK-151 
X-195 

BX-208 

No. 
Used 

1 
1 
l 
1 
1 
4 
1 
8 
l 
l 
l 
2 
1 
l 
1 
1 
l 
1 
l 
1 
1 
l 
l 
1 
l 
1 
1 
l 
2 
l 
1 
1 
1 

Name of Part 
1 2 3 4 5 
Fra me & Field Assy. 

Insulating Washer 
Terminal Post 
Terminal Post-5/16-24 
Terminal Post Ins. 
Pole Piece 
Field Connection Ins. 
Pole Piece Screw 
Terminal Post Ins. 
Lead Assembly 

Terminal 
Terminal 

FIELD COIL ASSY.-Comp. 
Field Coil Assy.-U.R. 

Terminal 
Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy.-U.L. 

Terminal 
Insulating Bushing 
Insulating Bushing 
Insulating Washer 
5/16 Plain Washer 
#10 Plain Washer 
#10 Lock Washer 
5/16 Lock Washer 
5/16-24 Hex. Nut 
#10-32 Hex. Nut 

#10 Lock Washer 
#10-32x5/16 Rd. Hd. Sc. 
5/16 Lock Washer 
5/16-24 Hex. Nut 
#10-32 Hex. Nut 

Plate Assembly & Parts Used With 
l Bearing Retaining Screw 
1 Oil Wick 
1 Spring Wesner 
1 Felt Washer 
2 Felt Washer Retainer 
l Comm. End Cap Cover 
1 End Cap Cover Geske� 

l Bearing Retaining Washer 
l Comm. End Plate Assy. 
2 Spring Washer 
l Steel Washer 
2 Br. Holder Plate Screw 
2 Plain Washer 
l Comm. End Plate 
4 Brush - Main 
1 Brush Holder Plate Assy. 
4 Brush Holder 
4 Brush Spring 
4 Brush Holder Term. 
4 Brush Holder Stud 
4 Brush Arm 
4 #10-32 Hex. Nut 
4 #10 Lock Washer 
1 Plain Steel Washer 
4 #8 Lock Washer 
1 #l0-32x9/l6 Hex. Hd. So. 

l 2 3 4 5 

Part 
No. 

8X-305 
BX-361 

X -1270 
BX-118 

X-195 
X-195 
X-199 

8X-305 
X-394 
X-440 

8X-870 

No. 
Used 

4 
2 
l 
6 
3 

10 
l 
3 
l 
1 
4 

Name of Part 
1 2 3 4 5 

#B-32xl/4 Rd. Hd. Sc. 
1/4 Plain Washer 
#10 Skpf. Washer 

#l0-32x3/4 Fill. Hd. Sc. 
#8 Lock Washer 
#10 Lock Washer 
1/4 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
Screw-in - Sleeve Oiler 
BALL BEARING - Shielded 
#l0-32x5/l5 Fill. Hd. Sc. 

Armatur e Assembly & Parts Used With 

GBG-49 2 Armature Shaft Spacer 
GBG-2082F l ARMATURE ASSEMBLY 

SP-465 l Drive Pulley 
X-263 l #8 Woodruff Key 
X-1134 1 5/8 Plain Washer 
X-1177 1 5/8 Skpf. Washer 
X-1178 1 5/8-18 Hex. Nut 

Drive End Head Assembly & Parts Used With 

GAM-75 l 
GBG-1127 1 
GBG-50 l 
GBG-57 l 
GBG-58 1 
GBG-127 l 
GBG-1055 l 
GBG-55 1 
GBG-57 1 
GBG-58 1 

SX:-119 4 
X-195 4 
X-444 1 

SX-118 5 
X-394 1 
X-544 5 

Felt Wick 
Drive End Head Assy. 

Gasket 
Felt Washer Retainer 
Felt Washer 
Drive End Head 
Bearing Retainer Assy. 

Bearing Retainer 
Felt Washer Retainer 
Felt Washer 

#10-32xl/2 Fill. Hd. Sc. 
#10 Look Washer 
BALL BEARING - S.A.E. #305 

#10-32x3/4 Fill. Hd. Screw 
Screw-in - Sleeve Oiler 
#10 Look Washer 

GBG-24 
X-715 

SX-794 

Miscellaneous Parts 
1 Head Band 
1 #10-32xl l/4 Rd. Hd� 
l #10-32 Square NUt 

1 2 3 4 5 

Screw 

(Issued 10-31-41) 

t Service BRUSH SET GBG-2012S. 

NOTE:-VRA-4105A CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

UNIT APPLICATION 
GBG-4612,A Hercules 

Printed in U.S. A. file ia 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled u needed:' 

Equipment a: Paru LUt Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBJ-4201 GENERATOR PARTS LIST GBJ-4201 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GBJ-33 
(GBJ-2001) 

GAA-27 
GAA-32 
GAL-44 
GBJ-29B 
GBJ-31 
GAA-27 

X-1425 
GBJ-1005 
GBJ-1007 

X-976 
GBJ-1008 
GBW-66 
GCT-25 

GK-38 
MN-21 
5X-177 

X-193 
8X-361 
GK-20 
SP-82 
5X-177 
5X-193 

X-199 
X-453 

Cornm. End 
DA-22 
DA-39 
DA-60 

GAB-188 
GBJ-25 
GBJ-32 

(GBJ-2002) 
GAL-51 

GAL-1161 
GBJ-1002 
GBJ-1012t 
GBJ-1013t 

ax-56 
X-195 

8X-305 
GR-32 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

6X-870 

No. 
Used Name of Part 

1 2 3 4 5 
1 Grounding Cup 
1 Frame & Field Assy. 
l Terminal Post 
2 Terminal Post Top Ins. 
1 Field Connection Ins. 
2 Pole Piece 
1 Terminal Post Lead Assy. 
1 Terminal Post 
1 Terminal 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy.-Left 
1 Terminal 
1 Field Coil - Right 
2 Terminal Post Bottom Ins. 
2 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
2 #14-24 Hex. Nut 
2 #14 Lock Washer 
2 1/4 Plain Washer 
2 Frame Screw 
1 Instruction Plate 
2 #14-24 Hex. Nut 
2 #14 Lock Washer 
� 1/4 Lock Washer 
2 /2x�fl6 ur1ve screw 

Plate Assembly & Parts Used With 
1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Felt ·,'lasher 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
2 3rd Brush Plate Retaining 

Spring 
1 
1 
2 
1 
2 
1 
1 
1 
2 
1 
1 
2 
1 
3 
3 

3rd Brush Plate Assy. 
C.E. Plate Part Assy. 
Brush - Main 
Brush - Third 
#8-32x7/16 Rd. Hd. Sc. 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc. 

Felt Washer Retainer 
#8 Lock Washer 
1/4 Lock Washer 
Ball Br�. - S.A.E. #203 
#8-32xlj4 Rd. Hd. Sc. 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/16 Fill. Hd. Sc. 
1 2 3 4 5 

Part No. 
No. Used Name of Part 

GBJ-2006 
GAR-171 

GK-175 
X-260 
X-1280 

1 2 3 4 5 
1 Armature Assy. 
2 Snap Ring 
1 Armature Shaft Nut 
1 #5 Woodruff Key 
1 11/16 Skpf. Washer 

Drive End Head Assembly & Parts Used With 
GBJ-1003 
GAR-63 
GAR-64 
GBJ-3 

GG-164 
6X-173 

X-196 
X-295 
X-489 

6X-1003 

GBW-1024A 
X-715 

6X-794 

1 Drive End Head Assy. 
2 Felt Guard 
2 Bearing Retainer 
1 D.E. Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
1 1/4 Oiler - Press in Type 
3 #10-32x7/8 Rd. Hd. Sc. 
Miscellaneous Parts 
1 �ead Band Assy. 
1 #10-32xl 1/4 Rd. Hd. Sc. 
1 #10-32 Square Nut 

1 � 3 4 5 

(Issued 4-25-41) 

t Service Brush Set GBJ-2012S. 

UNIT APPLICATION 
GBJ-4201 Service Unit 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are (or reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



BJ<.-:305 -t 

GAL·/It;;l 

TO 

G 

GAA-Z? 

ARMATURE TERMINAL 

FIELD TC12MINAL 

GAR-�4 
I GG-164 

� 

I� 
� 

\8X-I003 

GBJ-4201 
FiLE A- 757 

SIX VENTILATI'NG 
HOLES THRU FACE 

GAR-64 

J:� 
\ �� 

\� � 
GBJ"-3 

(j) 

E 
I 

� 
1\J 
0 
__. 

(j) 

m 

z 

m 

;:c 

� 
0 

;:c 

r 
r 

c 

tn 

-I 

;:c 

� 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBJ-4202 GENERATOR PARTS LIST GBJ-4202 

�'rame & Field Assy. & Parts Used With Armature Assembly & Parts Used ''11th 

Part 
No. 

GBJ-33 
(GBJ-2034) 

GAA-27 
GAA-32 
GAL-44 
GAM-40 
GBJ-29B 
GBJ-31 
GAA-27 

X:-1425 
GBJ-1005 
GBJ-1007 

X-976 
GBJ-1008 
GDW-66 
GCT-25 

GK-38 
MN-21 
5X-l77 

X-193 
BX-361 
GK-20 
SX-177 

X-193 
X-199 

No. 
Used Name of Part 

1 2 3 4 5 
1 Grounding Cup 
1 Frame & Field Assy. 
1 Terminal Post 
2 Term. Post Top Ins. 
1 Field Connection Ins, 
1 Al igning Dowel 
2 Pole Pieoe 
1 Ter m. Post Lead Assy. 
1 Terminal Post 
1 Terminal 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy.-Left 
1 Terminal 
1 Field Coil - Right 
2 Term. Post Bottom Ins , 
?. In sulating Bush ing 
2 Pole Pieoe Screw 
2 Dowel P in 
2 #14-24 Hex, Nut 
2 #14 Look 'Nasher 
2 l/4 Plain Washer 
2 Frame Screw 
2 #14-24 Hex. Nut 
2 #14 Look Washer 
2 l/4 Look Washer 

Part No. 
No, Used Nam e of P�rt 

GAA-59 
GBJ-2035 
GAR-171 

SP-96 
X-258 

1 2 3 4 5 
1 Look Spring Ring 
1 Armature Assy. 
2 Snap Ring 
1 Ventilating Fan 
1 #3 Woodruff Key 

Drive End Head Assy. & Parts Used '.vi th 

GAR-l062A 
GAR-62A 
GAR-63 
GAR-64 

GG-164 
6:t-l73 

X-295 
X-489 

6X-l003 
X-1270 

1 Drive End Head Assy. 
1 Drive End Head 
1 Fel t Guard 
2 Bearing Retainer 
1 Felt '.'/asher 
3 #10-32 Hex. Nut 
1 Ball Brg. - S.A.�. #203 
1 l/4 Oiler - Press in Type 
3 #l0-32x7/8 Rd. Hd. So. 
3 #10 Skpf. '.'/asher 

Miscellaneous Perts 

GBW-l024A 
X-715 

6X-794 

1 Head Ban d Assy. 
1 #l0-32xl l/4 Rd. Hd . Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

Comm, End Plate Assy, & Parts Used ':lith (Issued 11-16-38) 

DA-22 
DA-39 
DA-60 
DJ•4 
DJ-lO 

( GA1.•22l3C) 
GAL-51 

GAL-1161 
GAL-l2l3A 
GBJ-l012l 
GBJ-1013: 

SX-56 
X-195 

BX-305 
GR-32 
GR-35 

X-195 
X-199 
X-295 

SX-305 
X-489 
X-544 

6X-870 

1 Bear ing Retain ing '.'lasher 
1 Flat Oil Guard 
1 Bear ing Retain ing Sorew 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Comm. End Plate Assy, 
2 3rd Brush Plate Retaining 

Spring 
1 3rd Brush Plate Assy. 
1 C. E. Plate Part Assy. 
2 Brush - Main 
1 Brush - Third 
2 a-32x7/l6 Rd. Hd. So, 
1 Look Washer 
1 -32xl/4 Rd, Hd. So. 
1 Fel t Washe r Retainer 
1 Fel t ·,'{ashe r 
2 #B Look Washer 
1 l/4 Look Washer 
1 Ball B earing - S.A.E. #203 
2 #8-32xl/4 Rd. Hd. Screw 
1 l/4 Oil er - Press in Type 
3 #10 Look Washer 
3 #l0-32x5/l6 Fill. Hd. Screw 

1 2 3 4 5 

l Ser vice Brush Set GBM-2012AS, 

Printed in U.S. A. 

"NOTE: Where part numben are •bowa i':J:reacMaia 
rhey are (or re(erciiC'C oaly. 8y � ,_ .... 
complete part caa be ...mbled u aeeded." 

File in 
Equipment & Paru IJa Binder 



� 
._ 

L 

L. 

g I 

(j) 

E 
I 

� 
"-.) 
0 
"-.) 

(j) 
m 

z 
m 
:;;v 

� 
0 
:;;v 

r 
r 

c 
(f) 
-i 
:;;v 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBJ-4204 GENERATOR PARTS LIST GBJ-4204 

Frame &. Field Assembly &. Parts Used With Armature Assembly &. Parts Used With 

Part 
No. 

( GBJ-2040) 
GAL-44 
GAR-211A 
GBJ-29B 
GBJ-1005A 
GBJ-1007A 

GAL-289 
X-755 
X-1425 
X-976 

GBJ-1008A 
X-767 

GK-38 
MN-21 
GK-20 

X-199 

Co;ni;l. End 

DA-22 
DA-39 
DA-60 

GAB-188 
GBJ-25 
GBJ-32 

( GBJ-2002) 
GAL-51 

GAL-1161 
GBJ-1002 
GBJ-1012t 
GBJ-1013t 

8X-56 
X-195 

8X-305 
GR-32 

X-195 
X-199 
X-295 

SX-305 
X-489 
X-544 

SX-870 

No. 
Used 

1 
l 
1 
2 
l 
l 

l 
1 
1 
1 
1 
l 
2 
2 
2 
2 

Name of Part 
l 2 :3 4 5 
Frame &. Field Assy. 

Field Connection Ins. 
Insulating Bushing 
Pole Piece 
Field Coil Assy. - Camp. 

Field Coil Assy. -
Left 

C.B. Lead Assy. 
Terminal 
Terminal 

Terminal 
Field Coil - Right 

Terminal 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
1/4 Lock Washer 

Plate Assembly &. Parts Used V:ith 

1 Bearing Retaining '!lasher 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Felt Washer 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
2 3rd Brush Plate Retain'g 

Spring 
1 
1 
2 
1 
2 
1 
1 
2 
2 
1 
1 
2 
1 
3 
3 

3rd Brush Plate Assy. 
C.E. Plate Part Assy. 
Brush - Main 
Brush - Third 
#8-32x7/16 Rd. Hd. Screw 
#8 Lock Washer 
#8-32xl/4 Rd. Rd. Screw 

Felt Washer Retainer 
#8 Lock Washer 
1/4 Lock Washer 
Ball Br� . - S,A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/16 Fill. Rd. Screw 
l 2 3 4 5 

Part 
No. 

GBJ-2041 
GAR-171 

GK-175 
X-260 
X-1280 

Drive End 

GBJ-1003 
GAR-63 
GAR-64 
GBJ-3 

GG-164 
8X-173 

X-196 
X-295 
X-489 

8X-1003 

GBVl-1024A 
TC-4302A 

X-196 
8X-321 

X-715 
8X-794 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Assy. 
2 Snap Ring 
1 Armature Shaft Nut 
1 #5 Woodruff Key 
1 11/16 Skpf. Washer 

Head Assembly &. Parts Used With 

l 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Drive End Head Assy. 
Felt Guard 
Bearing Retainer 
D.E. Head 
Felt Washer 
#10-32 Hex. NUt 
#10 Lock Washer 
Ball Brg. - S.A.E. #20:3 
1/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band Assy. 
1 Two Charge Regulator 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 12-11-36) 

l Service Brush set GBJ-20128. 

Printed in U. S.lt.. File in 

"NOTE: Where part numben are shown ia parenthesis 
they are ror reference only. By stocking aub-paru the 
complete put can be uaembled u needed." 

Equipment & Pans lisu Binder 



�l'GBJt0/3 

TD INSULATED 
/">'fAIN .L!JR>OSH I 

StX VENTILATING 
HOLES THRU FAC:£ 

GA/ii?-li4 

'f 
��\ 

�� 

(j) 
CD 
c._ 

I 

� 
� 
0 
� 

(j) 
m 

z 
m 
::0 

� 
0 
::0 

r 
r 

c 
(f) 
--i 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBJ-4205 GENERATOR PARTS LIST GBJ-4205 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

OBF-:39S 
( GBJ -204:3 ) 

GAL-44 
GAR-211 
GBJ-29B 
CBJ-1005A 
GBJ-1007A 
GAL-289 

x-·155 
X-1425 
X-976 

GBJ-1008A 
X-767 

GK-38 
MN-21 
GK-20 

X-199 
X-5:34 
X-909 

Comm. End 

tA-22 
DA-:39 
DA-60 
DJ-4 
DJ-10 

( GAL-2213C ) 
GAL-51 

GAL-1161 
GAL-l213A 
GBJ-1012:1: 
GBJ-1013:1: 

8X-56 
X-195 

8X-:305 
GR-32 
GR-35 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

8X-870 

No. 
Used Name of Part 

1 2 3 4 5 
1 Mounting Bracket 
1 Frame & Field Assembly 
l Field Connection Ins. 
l Insulating Bushing 
2 Pole Piece 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Fi�ld Coil Assy.-Right 
l Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 Frame Screw 
2 l/4 Lock Washer 
2 l/4 Lock Washer 
2 l/4-28x7/l6 Fill. Hd. Screw 

Plate Assembly & Parts Used With 

l 
l 
1 
l 
l 
1 
2 

1 
1 
2 
l 
2 
l 
1 
l 
1 
2 
1 
l 
2 
l 
3 
3 

Bearing Retaining Washer 
l<,lat Oil Guard 
Bearing Retaining Screw 
Comm. End Cap Cover 
End Cap Cover Gasket 
Comm. End Plate Assembly 

3rd Brush Plate Retain'g 
Spring 
3rd Brush Plate Assembly 
C.E. Plate Part Assembly 
Brush - Main 
Brush - Third 
#8-32x7/16 Rd. Hd. Screw 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 

Felt Washer Retainer 
Felt Washer 
#8 Lock Washer 
1/4 Lock Washer 
Ball Br�. - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
l/4 O i ler - Press in Type 
#10 Lock Washer 
#10-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

Part 
No. 

GBJ-2042 
GAR-171 

GK-175 
GR-32 
SP -137 

X-260 
X-1280 

Drive End 

GBJ-1039 
GAR-63 
GAR-64 
GBJ-39 

GG-164 
8X-173 

X-196 
X-295 
X-489 

BX-1003 

GBW-1024A 
TC-4302A 

X-196 
8X-:321 

X-715 
BX-794 

No. 
Used Name of Part 

1 2 :3 4 5 
l Armature Assembly 
2 Snap Ring 
l Armature Shaft Nut 
l Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 11/16 Skpf. Washer 

Head Assembly & Parts Used With 

l Drive End Head Assembly 
2 Felt Guard 
2 Bearing Retainer 
1 D.E. Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
l 1/4 Oiler - Press in Type 
3 #l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band Assembly 
l Two Charge Regulator 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 
l #l0-32xl 1/4 Rd. Hd. Screw 
l #10-32 Square Nut 

1 2 3 4 5 

(Issued 1-25-37) 

t Service Brush Set GBJ-20128. 

Printed in U.S. A. File in 

"NOTE: Where pan numbcn arc mown in parenthesis 
they arc: for rclcicnce ooly. By st�b-parts the 
complete pan caa be -bled• ." 

Equipment & Para Lisa Binder 



� 
.... 

(j) 
a:J 
c._ 

I 

� 
"' 
0 
01 

(j) 
m 

z 
m 
:::0 

)> 
-1 

0 
:::0 
-

r 
r 

c 
(f) 
-1 
;v 

)> 
-1 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBJ-4601 GENERATOR PARTS LIST GBJ -4601 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

( GBJ-2052 ) 
GAL-44 
GAR-211 
G:B.T =-2-9:8 
GBJ-1005A 
GBJ-1007A 
GAL-28 9 

X-755 
X -1425 
X-976 

GBJ-1008A 
GK-38 
MN-21 
GT-20 

X-199 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assy. 
1 Field Connection Ins. 
1 Ins. Bushing 
2 Pole Piece 
1 Field Coil Assy.-comp . 
1 Field Coil Assy.-Left 
1 C .B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil - Right 
2 Pole Piece Screw 
1 Dowel Pin 
2 Frame Screw 
2 1/4 Lock Washer 

Part 
No. 

GBJ-2051 
GAR-171 

GK-174 
X-157 
X-261 
X-404 

Drive End 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Assembly 
1 Snap Ring 
1 1/2 PlaiD Washer 
1 �2-20 Slotted Nut 
1 Woodruff Key 
1 3/32xl Cotter Pin 

Head Assembly & Parts Used 'Nith 

1 Drive End Head Assy. 
1 Lock Spring Ring 
1 Bearing Retainer-Large 
1 Bearing Retainer-Small 
1 Felt Washer 
1 Bearing Retaining Nut 
1 Felt Washer 

Comm. End Plate Assembly & Parts Used With 

GBJ-1053 
GBJ -44 
GBJ-45 
GBJ-46 
GBJ-47 
GBJ-48 
GBJ-49 
GBJ-53 
GBJ-55 

1 D.E. Head 
1 Oiler 

DA-22 
DA-39 
DA-60 
DJ-4 
DJ-10 

( GBJ-2054 ) 
GAL-51 

GAL-1161 
GBJ-1012t 
GBJ-1013t 
GBJ-1054 

8X-56 
X-195 

8X-305 
GR-32 
GR-35 

X-195 
X-199 
X-295 

8X-305 
X - 489 
X-544 

8X-870 

1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Comm. End Plate Assy. 
2 3rd Brush Plate Retain'g 

Spring 
1 3rd Brush Plate Assy. 
2 Brush - Main 
1 Brush - Third 
1 Comm. End Plate Part Assy 
2 #8-32x7/16 Rd. Ed. Screw 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 Felt Washer Retainer 
1 Felt Washer 
2 #8 Lock Washer 
1 1/ 4 Lock Washer 
1 Ball Brg . - S.A.E. #203 
2 #B-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #10-32x5/l6 Fill. Ed. Screw 

1 2 3 4 5 

X -1254 

GBW-l024A 
TC-4 302A 

SX-321 
X-715 

SX-794 
X-1270 

2 Roller Bearing 

Miscellaneous Parts 

1 Head Band Assembly 
1 Two Charge Regulator & 

Circuit Breaker 
4 #10-32x5/ 16 Rd. Hd. Scr·ew 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Squar e Nut 
4 #10 Skpf. Washer 

1 2 3 4 5 

( Issued 5-22-40 ) 

Unit Application I 
GBJ-4601 Service Generate� 

I 

l Service Brush Set GBJ-20128. 

Printed in U.S. A. File in 

"NOTE: Where part numben are ahown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts Lists Binder 



� ---1---_ � 

SX-Sb 

GAL-51 

�� 

GK-38 

GBJ-1007 A 

TO IN5ULATE.O 

MAIN BRUSH 

� 

GBJ-IOOBA 

� 

CtK- 38 

(j) 
OJ 
(_ 

I 

� 
0. 
0 
__. 

(j) 
m 
z 
m 
AJ 
)> 
-I 
0 
AJ 

r 
r 
c 
(f) 
-I 
AJ 
)> 
-I 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBK-4604 GENERATOR PARTS LIST GBK-4604 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAL-225 
( GBK-2099) 

GAL-44 
GAL-1224 
GAM-1005E 
GAM-l007D 
GAL-76 

X-755 
X-947 

X-946 
GAM-1008A 

X-976 
GAR-211 
GBK-29 

GK-38 
8X-59 

X-195 
GJ-20 

X-535 
X-842 

Cornm. End 

( GAM-3050C) 
GAL-199 
GAL-242 
GAL-243 
GAM-12t 
GAM-56 

GAM-69 
X-958 
X-1031 

GA!,l-2050E 
x-z,go 

GAI·�-2058A 

GAL-13� 
GAL-199 
GAL-242 
GAL-243 
GAM-1058A 

6X-47 
6 X-59 

X-195 
X-1276 

6X-47 
6X-.')9 
6X-63 

X-195 
X-1276 

No. 
Used Name of Part 

1 2 3 4 5 

1 Fuse Cover 
1 Frame & Field Assy. 
1 Field Connection Ins. 
1 Fuse Holder 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal - Spade 

Type - L.H. 

1 Terminal 
1 Field Coil Assy.-Right 
l Terminal 
1 Insulating Bushing 
2 Pole Piece 
2 Pole Piece Screw 
1 #8-32x3/16 Rd. Hd. Sc. 
1 #8 Lock Washer 
2 Frame Screw 
2· 1/4 Lock Washer 
1 Fuse - 5 Ampere 

Plate Assembly & Parts Used With 
1 Comrn. End Plate Assy. 
2 Brush Screw Block 
2 Brush Holder 
2 Brush Spring 
2 Brush - Main 
2 3rd Brush Plate Retain'g. 

.Spring 
1 Ground Connector Assy. 
l Terminal 
l Terminal 
1 C.E. Plate Part Assy. 
1 Oiler - 1/4 Hinged Top 
1 3rd Brush Holder Plate 

Assembly 
1 Brush - 3rd 
1 Brush Screw Block 
1 Brush Holder 
1 Brush Spring 
1 3rd Brush Holder Plate 

Part Assembly 
1 #8-32x9/16 Rd. Rd. Sc. 
1 #8-32x3/16 Rd. Hd. Sc. 
1 #8 Lock Washer 
1 #8 Skpf. Washer 
2 #8 -32x9/16 Rd. Hd. Sc. 
2 #8-32x3/16 Rd. Rd. Sc. 
2 #8-32x3/8 Flat Rd. Sc. 
3 #8 Lock Washer 
1 #8 Skpf. Washer 

1 2 3 4 5 

Part 
No. 

GBK-2055 
G!i.R-171 
GBM-21 

SP-135 
X-260 
X-1280 

No. 
Used Name of Part 

1 2 3 4 5 

1 Armature Assembly 
J. Snap Ring 
1 Armature Shaft Nut 
1 Drive Pulley 
1 #5 Woodruff Key 
1 11/16 Skpf. '.'lasher 

Drive End Head Assembly & Parts Used With 
GBJ-1003A 
GAR-63 
GAR-64 
GBF-95 
GBJ-3A 

GG-164 
6X-173 

X-196 
X-295 
X-489 

6X-1003 

CB-4 023 
CB-123 
CB-160 
PX-55 

X-196 
BX-312 

GAL-1024 
X-196 

8X-321 
X-715 

SX-794 

1 
2 
2 
1 
1 
2 
3 
3 
l 
l 
3 

Drive End Head Assy. 
Felt Guard 
Bearing Retainer 
Dowel Pin 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
Ball Brg. - S.A.E. #203 
1/4 Oi�er - Press in Type 
#10-32x7/8 Rd. Hd. Sc. 

Miscellaneous Parts 
1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Rd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Rd. Sc. 
1 Head Band Assembly 
2 #10 Lock .Vasher 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Bd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 10-21-37) 

t Service Brush Set GAM-2012. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



6A.M-1005 E 

6AL-44 

GAR-64 / � I ' 

G6� 

cSAR-6.3 

X-2'1:1 

Gl(-38 

(j) 
OJ 
A 

I 

� 
0. 
0 
� 

(j) 
m 

z 

m 

::::0 

)> 

-1 

0 

::::0 

r 
r 

c 

(/) 

-1 
::::0 

)> 

-1 
-

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4501 GENERATOR P ARTS LIST GBM-4501 

Frame &. Field Assy, &. Parts Used 'i/ith Armature Assembly&. Parts Used With 

Part Ho. 
No. Used 

( GAM-2095 ) 1 
GAL-44 1 
G.AM-29 2 
GAM-1005F 1 
GAM-1007E 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-9'75 1 

GAM-1008 l 
X-959 1 

GAR-211 1 
GK-38 2 
MN-21 2 
5X-l 40 1 

X-194 1 
6:X:-1008 1 
GJ'-20 2 

:X:-199 2 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Field Connection Ins. 
Pole Piec e  
Field Coil Assy,-Comp. 

Field Coil Assy,-Left 
C. B. Lead Assy, 

Terminal 
Terminal 

Terminal 
Field Coil Assy,-Right 

Terminal 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#5-32 Hex. Nut 
#6 Lock Washer 
#5-32x9/16 Rd. Hd, Sc, 

Frame Screw 
1/4 Lock Washer 

Part 
No. 

GBM-21 
GBf.!-2005 
GAR-171 

GR-32 
SP-149 

X-250 
X-854 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assy. 
1 Snap Ri:lt=: 
1 Felt Washer I\etainer 
1 ;)rive Pulley 
1 #5 \'loodruff Y.:ey 
1 • 559 Lock ''lasher 

Drive End Head Assy. & Parts Used '-:ith 

GBJ-1003 
GAR-53 
GAR-54 
GBJ-3 

GG-154 
5X-173 

X-195 
X-295 
X-489 

5X-l003 

1 ;)rive �nd P.ead Assy. 
2 Felt Guard 
2 Bearing Retainer 
1 D. E. H ead 
2 Felt '.'lasher 
3 .#10-32 Hex. J�ut 
3 #10 Lock ;>rasher 
1 Ball Brg. - S.A.E. #203 
1 1/4 Oiler - Press in Type 
3 #l0-32x? /6 Rd. Rd. Sc. 

Cow. End Plate Assy, & Parts Used .'lith Miscellaneous Parts 

( GAR-21100 ) 
GAL-51 

GAR-73 
GAR-75 
GAR-78 
GAR-79 
GAR-98 
GAR-1072 
GAR-lllOA 
GBF-79 
GBM-l012At 
GBM-1013At 

8X-55 
X-195 
:X:-195 

8X-305 
X-489 

SX-870 
X-195 

8X-305 

l 
2 

l 
1 
l 
1 
1 
1 
l 
1 
2 
1 
2 
1 
3 
1 
1 
3 
2 
2 

Comm. End Plate Assy. 
3rd Brush Plate Retaining 
Spring 
Oil Wiok 
Oil Guard 
Ge.sket 
C. E. Cap Cover 
Wiok Cover 
3rd Brush Holder Plate Ass 
C. 1!:. Plate Part Assy. 

Absorbent Bronze Erg. 
Brush - Main 
Brush - Third 
#8-32x?/15 Rd. Hd. Sc. 
#8 Lock Washer 
#10 Lock Washer 
#8-32xl/4 Rd. Hd. Sc, 
1/4 Oiler - Press in Type 
#10-32x5/l5 Fill, Hd, Sc, 

#8 Lock Washer 
#B-32xl/4 Rd. Hd, Screw 
1 2 3 4 5 

CB-4014 
CB-123 
CB-l60 S 
PX-55 

X-195 
BX-312 

GAL-1024 
X-195 

5X-32l 
X-715 

5X-794 

1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Circuit Breaker Assy. 
Armature Suring 
C. B. Cover 
#10-32x3/15 Bdg, Hd. Sc. 
#10 Lock Washer 
#l0-32xl/4 Rd, Hd. Sc, 

Head Ba nd Assy. 
#10 Lock Washer 
#10-32x5/l5 Rd. Hd. Screw 
#l0-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued ll-15-38) 

t Service Brush Set G.BM-2012.AS. 

Printed in U.S. A. File in 

"NOTE: Where parr numbers are shown in parenthesis 
they are for reference only. By stocking sub-pariS the 
complete pan can be assembled as needed." 

Equipment & Parrs Lisr Binder 



GIIN·/012"1 I --"C "-. '-._ ) l )/ / 'Ys' t";.AM. onn .... oo-/ \�"'X\_\ 7 .c.,_,- �-· ,D 

� h\l.A I�<·� 

�r�. 
�� 

·� 

(j) 
ttl 

� 
I 

� 
(). 
0 
....... 

(j) 
m 

z 
m 

:;v 

)> 
-1 

0 
:;v 

r 
r 

c 
(/') 
-1 
:;v 

)> 
-1 -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4602 GENERATOR PARTS LIST GBM-4602 

Frame & Field Assy, & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
(GAM-2095) 1 Frame & Field Assy, 

GAL-44 1 Field Connection Ins. 
GAM-29 2 Pole Piece 
GAM-1005F 1 Field Coil Assy.-Comp. 
GAM-1007! 1 Field Coil Assy.-Left 
GAL-289 1 C. B. Lead Assy , 

:X-755 1 Terminal 
:t:-1425 1 Terminal 
X-976 1 Terminal 

GAM-1008 1 Field Coil Assy,-Right 
X-959 1 Terminal 

GAR-211 1 Insulating Bushing 
GK-38 2 Pole Piece Screw 
MN-21 2 Dowel Pin 
6X-l40 1 �6-32 Hex. Nut 

:X-194 1 6 Lock Washer 
61:-1008 1 6-32�9/16 Rd. Rd. Sc. 
GJ-20 2 Frame Screw 

X-199 2 1/4 Look Washer 

Comm, End Plate Assz. & Parts Used With 

(GAR-2110C) 1 Camm. End Plate Assy. 
GAL-51 2 3rd Brush Plate Retaining 

GAR-73 
GAR-75 
GAR-78 
GAR-79 
GAR-98 
GAR-1072 

GA.R-1110A 
GBF-79 
GBM-1012At 
GBM-1013Al 

BX-56 
X-195 
X-196 

S:X-305 
X-489 

SX-870 
:X-195 

S:X-305 

1 
1 
1 
1 
1 
1 

Spring 
011 Wick 
Oil Guard 
Gasket 
C. E. Cap Cover 
Wick Cover 
3rd Brush Holder Plate 
Assy. 

l C. E. Plate Part Assy. 
1 Absorbent Bronze Brg. 
2 Brush - Main 
1 Brush - Third 
2 �-32x7/16 Rd. Hd. Sc. 
1 8 Lock Washer 
3 10 Lock Washer 
1 -32x1/4 Rd, Hd, Sc. 
1 1/4 Oiler - Press in Type 
3 #10-32x5/16 Fill, Hd. Sc. 
2 #8 Lock Washer 
2 #8-32x1/4 Rd. Hd. Screw 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No, 
No. Used Name of Part 

GBM-21 
GBM-2006 
GAR-171 

GR-32 
SP-150 

X-260 
X-864 

Drive End 

GBJ-1003 
GAR-63 
GAR-64 
GBJ-3 

GG-164 
6X-173 

X-196 
X-295 
X-489 

61:-1003 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assy. 
1 Snap Ring 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .659 Lock Washer 

Head Assy. & Parts Used With 

1 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Drive End Head Assy. 
Felt Guard 
Bearing Retainer 
D. E. Head 
Felt Washer 
#10-32 Hex. Nut 
/110 Lock Washer 
Ball Brg. - S.A.E. #203 
1/4 Oiler - Press in T.ype 
#l0-32x7/8 Rd. Hd. Sc. 

Miscellaneous Parts 

OB-4014 
CB-123 
CB-l60S 
PX-55 

X-196 
BX-312 

GAL-1024 
X-196 

6X-321 
X-715 

6:X:-794 

1 Circuit Breaker Assy, 
1 Armature Spring 
1 C. B. Cover -· 

1 #l0-32x3/16 Bdg, Hd. Sc, 
2 #10 Lock washer 
1 #l0-32xl/4 Rd. Hd. Sc. 
1 Head Band Assy. 
2 ilO Lock Washer 
2 10-32x5/16 Rd. Rd. Screw 
1 10-32xl 1/4 Rd. Hd, Screw 
1 10-32 Square Nut 

1 2 3 4 5 

(Issued 11-16-38) 

l Service Brush Set GBM-2012AS. 

Printed in U.S. A. Fil�ill 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled as needed." 

Equipm�nl & Puu Lise Binder 



GBM-4602 GENERATOR ILLUSTRATION 

-n,--=-g 

- - Cl 

-



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4603 GENERATOR PARTS LIST 
& A to H 

GBM-4603 
& A to H 

Frrune & Field Assembly & Parts Used With Drive End Head Assembly & Parts Dsed With 

Part 
No. 

( GAM-2096) 
GAL-44 
GAM-29 
GAM-l005F 
GAM-1007F 
GAL-289 

X-755 
X-1425 
X-976 

GAM-i008 
X-959 

GAR-211 
GK-38B 
MN-21 
6X-l40 

X-194 
6X-l008 
MW-20A 

12X-199 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assembly 
1 Field Connection Ins. 
2 Pole Piece 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Ass�.-Right 
1 Terminal 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #6-32 Hex. Nut 
1 #6 Lock Washer 
1 #6-32x9/16. Rd. Hd. Sc. 
2 Frame Screw 
2 1/4 Lock Washer 

Comm. EndY.)5�e Assembly & Parts Used With 
( GAR-21108) 

GAL-51 

GAh-73 
GAR-75 
GA.R.-78 
GAR-79A 
GAh-98A 
GA.R.-1072 

GAh-2110A 
CB:b'-79 

8X-56 
12X-l96 

X-489 
8X-870 

GB!.l-1012 
GBM-1013 

X-195 
BX-305 

Armature 
GBM-21 
GBii!-2006F 
GAR-171 

GR-32 
{� 

X-260 
X-864 

l Corrun. End Plate Assembly 
2 3rd Brush Plate Retain'g 

Spring 
1 Oil Wick 
l Oil Guard 
1 Gasket 
1 C.E. Cap Cover 
1 Wick Gover 
1 3rd Br. Holder Plate 

Assembly 
1 C.E. Plate Part Assy. 
1 Absorbent Bronze Brg. 
2 #8-32x7/16 Rd. Hd. Sc. 
3 #10 Lock Washer 
1 1/4 Oiler - Press in Type 
3 #10-32x5/16 Fill. Hd. Sc. 
2 Brush - Main 
1 Brush - Third 
3 #8 Lock Washer 
3 #8-32xl/4 Rd. Hd. Screw 
Assembly & Parts Used 

1 Armature Shaft Nut 
1 Armature Assembly 
1 Snap Ring 

With 

1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Washer 

1 2 3 4 5 

• See table following parts list for part 
number applying to assembly wanted. 

Part 
No. 

GBJ-1003C 
GAR-63 
GAR-64 
GBJ-3C 

GG-164 
6X-173 

X-196 
X-295 
X-489 

6X-1003 

CB-4014 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GBM-24 
8X-321 
8X-7J:5 
8X-794 

X-12.70 

Printed in U.S. A. 

No. 
Used Name of Part 

1 2 3 4 5 
1 

2 
2 
1 

2 

3 

3 

1 

1 
3 

Drive End liead Assembly 
Felt Guard 
Bearing Retainer 
D.E. Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
Ball Brg. - S.A.E. #203 
1/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Circuit Breaker Assembly 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Sc. 
1 Head Band 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 
2 #10 Skpf. Washer 

1 2 3 4 5 

(Issued 11-1-35) 

Assembly Drive 
No. Pulley 

GBM-4603 SP-153 
GBM-4603A SP-154 
GBM-4603B SP-1174 
GBM-4603H None 

File in 

Equipment & Parts Lists Binder 
"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 



l3.1t-�4 

.cG=A<"-·-=Sccl�- ·-�---�-·--

GAL· Z89 
x-e.," 

� ----
ri/?fiJffl� �. - ·  - /  � � ----�. //f��;..\--�-----. GAI'wf-Z'S 

G.Af't!-llXJSF 

� 

� 

� 
� -�-----�- � .:1.. GAL- 44 

8RO""£N E:NP VIC'-' 
OF COMM END t::>LATE 

�-

� 

"-"'--" -- iUI l 
� 

���-
TO CIRCUIT l!IRCAKCR 

SIX VENTILA,TINfi 

� 

OilliiiilliiTil 

X· -,.,s 

X·93"9 

--�--
� 

GK 31150 
--

-� 
GAM Z9 

-�--­
GAR �3 

GiG-1(;.4 

GA.R·<i.4 

X-Bc<.4 

r 
GIJV- �G 

(j) 
OJ 

� 
I 

� 
0. 
0 
w 

� 

)> 

I 

(j) 
m 

z 
m 

::;:v 
)> 
-i 
0 
::;:v 

r 
r 

c 
(f) 
-i 
::;:v 
)> 
-i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
G�'.M-4604 GENERATOR PARTS LIST 

-A-B 
GBM-4604 

-A-B 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAL-225 
(GAM-2097) 

GAL-44 
GAL-1224 
GAM-29 
GAM-lOOSG 
GAM-1007E 
GAL-289 

X-755 
X-1425 
X-976 

GAM-1008A 
X-976 

GAR-211 
GK-38 
J/!N-21 
SX-59 

X-195 
GJ-20 

X-199 
X-842 

Comm. End 

(GAR-2110) 
GAL-51 

GAR-73 
GAR-75 
GAR-78 
GAR-79 
GAR-98 
GAR-1012l 
GAR-10?2 
GAR-lllOA 
GBF-79 
GBJ-1013l 

8X-56 
X-195 
X-196 

8X-305 
X-489 

8X-870 
X-195 

8X-305 

No. 
Used Name of Part 

1 2 3 4 5 
1 Fuse Cover 
1 Frame & Field Assy. 
1 Field Connection Ins. 
1 Fuse Holder 
2 Pole Piece 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #8-32x3/l6 Rd. Hd. Screw 
1 #8 Lock Washer 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Ampere 

Plate Assembly & Parts Used With 

1 Comm. End Plate Assy. 
2 3rd Brush Plate Retain'g 

Spring 
1 Oil Wick 
1 Oil Guard 
1 Gasket 
1 C.E. Cap Cover 
1 Wick Cover 
2 Brush - Main 
1 3rd Br. Holder Plate Assy. 
1 C.E. Plate Fart Assy. 
1 Absorbent Bronze Brg. 
1 Brush - Third 
2 #8-32x7/16 Rd. Hd. Screw 
1 #8 Lock Washer 
3 #10 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10-32x5/16 Fill. Hd. Se. 
2 #8 Lo0k Washer 
2 #8- 32xl/4 Rd. Hd. Screw 

No. Part 
No. Used Name of Part 

* 1 
GBM-21 1 
GBM-20068 1 
GAR-171 1 

GR-32 1 
* 1 

X-260 1 
X-864 1 

1 2 3 4 5 
Armature Shaft Spacer 
Armature Shaft Nut 
Armature Assembly 

Snap Ring 
Felt Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
.669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GBJ-1003 
GAR-63 
GAR-64 
GBJ-3 

GG-164 
6X-173 

X-196 
X-295 
X-489 

6X-1003 

CB-4021 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GAL-1024 
X-196 

8X-321 
X-715 

8X-794 

Assembly 
No. 

GBM-4604 
GBM-4604A 
GBM-4604B 

1 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Drive End Head Assy. 
Felt Guard 
Bearing Retainer 
D.E. Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
Ball Brg. - S.A.E. #203 
1/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Sc. 

Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
3 #10 Lock Washer 
2 #10-32xl/4 Rd. Hd. Sc. 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Sc. 
1 #10-32xl 1/4 Rd. Hd. Sc. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 9-1-37 ) 

Armature Shaft 
Spacer 

GAM-90 
None 
None 

Drive 
Pulley 

None 
SP-1182 
SP -190 

* See table following parts list for part 
number applying to assembly wanted. 

t Service Brush Set GAR-20125. 

Printed in u.s. A. 

"NOTE: Where part namben are abown in parenthaia 
they are fur refaence oaly. By awckins lllb-paru the 
complete pan can be aaembled u neecled." 



(j) 
a:J 

� 
I 

� 
0.. 
0 
� 

> 
.. 

a:J 

(j) 
m 

z 
m 
:::0 

?:i 
0 
:::0 

r 
r 

c 
(/') 
-i 
:::0 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4505• GENERATO R PARTS LIST A,B,C 

PRELIMlliARY 

GBM-4505, 
A,B,C 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

(GAM-2096) 
GAL-44 
G.AM-29 
G.AM-1005F 
G.AM-lOO?E 
GAL-289 

X-755 
X-1425 
X-975 

GAM-1008 

X-959 
GAR-211 

GK-38 
MN-21 
SX-140 

X-194 
SX-1008 
MW-20A 

12X-l99 

Comm. End 
(GAR-2194) 

GAR-73 
GAR-98A 
GAR-1014A 

GAR-1194A 
GBF-79 

GBM-1012At 
GB.M-1013At 
GBW-69 
GBW-72 
GBW-73 
GBW-1058B 
GCJ-51 

12X-195 
8X-305 
8X-311 
8X-888 

X-195 
SX-305 

No. 
Used 

1 
1 
2 
1 
1 
1 
1 
1 
1 
1 

1 
1 
2 
2 
1 
1 
1 
2 
2 

Name of Part 
1 2 3 4 5 
Frame & Field Assy . 

Field Connection Ins. 
Pole Piece 
FIELD COIL ASSf.-Comp. 

Field Coil Assy.-Left 
C.B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.­
Right 

Terminal 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#5-32 Hex. Nut 
#5 Lock Washer 
#6-32x9/16 Rd. Hd, Sc. 

Frame Screw 
1/4 Lock Washer 

Plate Assembl & Parts Used With 
1 Comm. End Plate Assy. 
1 Oil Wick 
1 Wick Cover 
1 3rd Br. Holder Plate 

Assembly 
1 
1 

2 
1 
1 
1 
1 
1 
1 

5 
1 
1 
4 
2 
2 

C.E. Plate Part Assy. 
ABSORBENT BRONZE 
BEARING 

Brush - Main 
Brush - Third 
Gasket 
Oil Guard 
Oil Retaining 
Comm. End Cap 
3rd Br. Plate 
Spring 
#8 Lock Washer 

Gasket 
Cover 
Retaining 

#B-32xl/4 Rd. Hd. Sc. 
#10-32x3/8 Rd. Hd. Sc. 
#8-32x5/16 Fill. Hd. Sc • .  

#B Lock Washer 
#8-32xl/4 Rd. Hd. Screw. 
1 2 3 4 5 

Part 
No. 

GBM-21 
GBM-2055F 
GAR-171 

GR-32 
* 

X-260 
X-854 

Drive End 
GBJ-1003C 
GAR-63 
GAR-54 
GBJ-3C 

GG-164 
SX-173 

X-195 
X-295 
X-489 

SX-1003 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-195 
SX-312 

Gal:-24 
SX-321 
SX-715 
SX-794 

X-1270 

No. 
Used 

1 
1 
1 
1 
1 
1 
1 

Head 
1 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Name of Part 
1 2 3 4 5 
Armature Shaft Nut 
ARMATURE ASSEMBLY 

Snap Ring 
Felt Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
.659 Lock Washer 
Assembly & Parts Used With 
Drive End Head Assy. 

Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL ERG. - S.A.E. #203 
1/4 Oiler-Press in Type 
#l0-32x7/8 Rd. Hd. Sc. 

Miscellaneous Parts 

1 CIRCUIT BREAKER ASSY. 
1 Armature Spring 
1 C.B. Cover 
1 #l0-32x3/15 Bdg, Hd , Sc. 
2 #10 Lock Washer 
1 #l0-32xl/4 Rd. Hd. Sc. 
1 Head Band 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 
2 #10 Skpf. Washer 

1 2 3 4 5 

Assembly 
No. 

Gal:-4606 
GBM-4606A 
GBM-4605B 
GBM-4505C 

(Issued 4-25-41) 

Drive 
Pulley 

None 
SP-1174 
SP-1220 
SP-1234 

Service BRUSH SET GBM-2012AS. 

* See table following parts list for part 
number applying to assembly wanted. 

UNIT APPLICATION 
GBM-4605 
GBM-4606A Dodge Plymouth 
GBM-4606B Plymouth Truck 
GBM-4605C Dodge Plymouth 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4507A,B GENERATOR PARTS LIST GBM-4507A,B 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used 

GAL-225 1 
( GAM-2097) 1 

GAL-44 1 
GAL-1224 1 
GAM-29 2 
G.Alvl:-1005G ,l 
GAM-1007E 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-975 1 

GAM-1008A 1 
X-975 1 

G.AR-211 1 
GK-38 2 
MN-21 2 
8X-59 1 

X-195 l 
GJ-20 2 

X-199 2 
X-842 1 

Name of Part 
1 2 3 4 5 
Fuse Cover 
Frame & Field Assy. 

Fiel� Connection Ins. 
Fuse Holder 
Pole Piece 
Field Coil Assy.-Comp. 

Field Coil Assy.-Left 
c. B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Insulating Bus hing 
Pole Piece Screw 
Dowel Pin 
#8-32x3/16 Rd. Hd. Sc. 
#8 :Lock Washer 

Frame Screw 
1/4 Lock "i/asher 
Fuse - 5 Amperes 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
Armature Shaft Nut 
Armature Assy. 

GBM-21 1 
GBU-2055B 1 
GAR-171 1 Snap Ring 

GR-32 1 Felt Washer Retainer 
Drive Pulley * 1 

X-260 1 #5 Woodruff Key 
.659 Lock Washer X-864 1 

Drive End Head Assy. & Parts Used With 

GBJ-1003 
G.AR-63 
GAR-64 
GBJ-3 

GG-164 
5X-1?3 

X-195 
X-295 
X-489 

5X-1003 

1 Drive End Head Assy. 
2 Feit Guard 
2 Bearing Retainer 
1 D. E. Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 Ball Erg. - S.A.E. #203 
1 1/4 Oiler - Press in Type 
3 #10-32x7/8 Rd. Hd. Sc. 

Miscellaneous Parts 

Connn. �nd Plate Assy. & Parts Used With CB-4021 
CB-123 
CB-150S 
PX-55 

1 Circuit Breaker Assy. 

( GAR-21 94C) 1 
GAR-73 1 
GAR-98 1 
G.AR-1014A 1 

GAR-1194D 1 
GBF-79 1 
GBM-1012At 2 
GBUc-l013At 1 
GB",I'-69 1 
GB.i-72 1 
GB.:-73 1 

:}E::-l068B 1 
}CJ -51 1 

X-195 5 
BI-305 1 

SX-311 1 
8X-888 4 

X-195 2 
SX-305 2 

Comm. End Plate Assy. 
Oil Wick 
viick Cover 
3rd Brush Holder Plate 
Assy. 
Connn. End Plate Part Assy. 

Absorbent Bronze Erg. 
Brush - Main 
Brush - Third 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Comm. End Cap Cover 
3rd Brush Plate Retaining 
Spring 
#8 Lock ·vasher 
#8- 32xl/4 Rd. Hd. Screw 
#10-32x3/8 Rd. Hd. Screw 
#B-32x5/16 Fill. Hd. Sc. 

#8 Lock Washer 
#B-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

X-195 
8X-312 

GAL-1024 
X-195 

8X-321 
X -714 

BX-794 

1 Armature Spring 
1 C. B. Cover 
1 #10-32x3/15 Bdg. Hd. So. 
3 #10 Lock ·:rasher 
2 #10-32xl/4 Rd. Hd. Sc. 
1 Head Band Assy. 
2 #10 Lock ilasher 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/2 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-15-38) 

Assy. No. 

GBM-4607A 
GBM-460?B 

Drive Pulley 

SP-1182 
SP-190 

t Service Brush Set Gffil-2012AS. 

* See table following uarts list for part 
number applying to assembly wanted. 

Printed in U.S. A. File irt 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Paru List Binder 



5/X V£fiJTILATING 

THRU FAC£ 

4CJ'-SI 

BROKEN £NO VIEW OF 

COMMUTATOR END H£AD 

� 

•hlol 1 

,,,, i 

G 
�=-/ � 8X-305-

TO THIRD IJRUSH 

X-976 

GAL-Z89 

GK-�8 

CiAM·IOO?C 

TO CIRCUIT 8RCAHER 

GAM-IOOBA 

GK�3B 

� 

� 

� 

(j) 
a:J 
� 

I 

� 
0.. 
0 
"J 
)> 

� 

a:J 

(j) 
m 
z 
m 
;v 
)> 
-i 

0 
;v 

r 
r 
c 
Vl 
-i 
;v 
)> 
-i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4�08A, GENERATOR PARTS LIST 
B,C,D 

GBM-4608A, 
B,C,D 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

(GAM-2095) 
GAL-44 
GAM-29 
GAM-1005F 
GAM-l007E 
GAL-289 

X-?55 
X-1425 
X-9?6 

GAM•l008 
X-�59 

GAR-211 
GK-38 
MN-21 
BX-140 

X-194 
BX-1008 
G.J-20 

X-199 

No. 
Used 

1 
1 
2 
1 
1 
1 
1 
l 
l 
1 
l 
1 
2 
2 
1 
1 
1 
2 
2 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Field Connection Ins. 
Pole Piece 
FIELD COIL ASSY.- CO:MP. 

Field Coil Assy.-Left 
C.B. Lead Assy . 

Terminal 
Teminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#6-32 Hex. Nut 
#6 Lock Washer 
#6-32x9/16 Rd. Hd. Screw 

Frame Screw 
1/4 Lock Washer 

Part No. 
No. Used Name of Part 

GBM-21 
GBM-2065 
GAR-1?1 

GR-32 
** 

X-260 
X-864 

l 2 3 4 5 
l Armature Shaft Nut 
l ARl1A TORE ASSEHBLY 
l Snap Rinc 
l Felt .�sher Retainer 
l Dri ve Fulley 
l #5 ·,·:oodruff Key 
l .669 Lock �asher 

Drive End Head Assy. & Parts Used With 

GBJ-1003 
GAR-63 
GAR-64 
GB.J -3 

GG-164 
8X-l?3 

X-196 
X-295 
X-489 

l 
2 
2 
l 
2 
3 
3 
l 
1 

Drive End Head Assy. 
Felt Guard 
Bearing Retainer 
D.E. Head 
Felt 'dasher 
#10-32 Hex. Nut 
#10 Lock ',Vasher 
BALL BRG.- S.A.E. # 203 
l/4 Oiler - Press in 
Type 

Comrn. End Plate Assy. & Parts Used With 8X-l003 3 #l0 -32x 7 /8 Rd. Hd. Sc. 

(GAR-2194C) 
GAR-?3 
GAR-98 
GAR-1014 A 

GAR-ll94D 
GBF-?9 
GBM-1012A* 
GBg-l013A* 
GB'!l-69 
GBW-?2 
GB'N-?3 
'}B'.'l-1068B 
GCJ-51 

X-195 
BX-305 
BX-311 
8X-888 

X-195 
81:-305 

1 
1 
1 
1 

1 
1 
2 
1 
1 
1 
l 
l 
1 

5 
1 
1 
4 
2 
2 

Comm. End Plate Assy. 
Oil Wick 
Wick Cover 
3rd Brush Holder Plate 
Assy. 
C.E. Plate Part Assy. 

ABSORBENT BRONZE ERG. 
Brush - IIJai n 
Brush - Third 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Comm. End Cap Cover 
3rd Brush Plate Retaining 
Spring �8 Lock 'ilasher 

8-32xl/4 Rd. Hd. Screw 
10-32x3/8 Rd. Hd. Screw 
8-3 2x5/16 Fill. Hd. Sc. 

#8 Lock 'Na sher 
#8-32xl/4 Rd. Hd. Screw 
l 2 3 4 5 

l.liscellaneous Parts 

CB-4014 
CB-123 
CB-l60S 
PX-55 

X-196 
BX-312 

GAL-1024 
X-196 

8X-321 
X-?14 

BX-794 

1 
l 
1 
l 
2 
l 
l 
2 
2 
1 
l 

CIRCUIT BREAKER ASSY. 
,1.�u.tu re Sprin;:; 
C.B. Cover �l0 - 32x3/l6 Bdg. Hd. Sc. 

10 Lock Washer 
l0-32xl/4 Rd. Hd. Sc. 

Head Band Assembly 
#10 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#l0-32xl 1/2 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 5-23-39) 

Assembly Drive 
Pulley No. 

GBM-4608A 
GBM-4608B 
GBM-4608C 
GBM-4608D 

SP-150 
SP-149 
SP-242 
SP-254 

* Service BRUSH SET GBM-20l2AS. 
** See table following parts list for part 

number applying to assembly wanted. 

l UNIT APPLICATION 
! GBM-46 08A, 
I B,C,D 

Reo 

l 

Printed in U.S. A. File io 

"NOTE: Where pan oumbers are shown io pareotbesis 
they are for refereoc:e only. By nockiog sub-pans the 
complete pan can be assembled as needed." 

Equipment & Parts Ust Binder 



GA�·2194C 

I � 

��r 
\GCJ·S/ 

{·!176 
-._ 

� � GAR·63 �, 
� 

�� 
�\ 

Bk!OO� 

GAM·IOOSF 

5P-!50(-4} 
SP-149(8) 
5P 242(C' 
5P Z::J4j0 

� 

BA 17.J 

� 

��,f<;..���\ It ,.j 
.: :I 

lJ 
iill�· l l � ;1 �J 

( � , 

� 1 � 

\ \\ i� � 

\ ·\, \GAR 64 ___, 
', I 
\ IGG 1�4 

\GAR 63 
� 

(j) 

a:J 
� 

I 

� 
0. 
0 
00 
)> 

a:J 

:n 
0 

(j) 

m 

z 

m 

:::v 

)> 

--t 

0 

:::v 

r 
r 
c 

(J') 

--t 

� 
--t -

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4609A GENERATOR PARTS LIST GBM-4609A 

Frame & Field Assembly & Parts Used With 

Part 
No. 

( GAM-2104) 
GAA-30 
GAA-32 
GAL-44 
GAM-29 
GAM-1005K 
GAM-1007G 

X-976 
GAM-1008 

X-959 
OCE-26 
GCE-34 

X-847 
GCT-25 

GK-:58 
MN-21 
8X-140 
5X-177 

X-193 
X-194 

8X-361 
8X-1008 
MW-20 

X-199 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assy. 
1 Terminal Post Bottom Ins. 
1 Terminal Post Top Ins. 
1 Field Connection Ins. 
2 Pole Piece 
l Field Coil Assy. Comp. 
1 Field Coil Assy.-Left 
1 Terminal 
1 Field Coil Assy.-Rigbt 
1 Terminal 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Insula ting Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #6 -32 Hex. Nut 
1 #14-24 Hex. N ut 
1 #14 Lock Washer 
1 #6 Lock Washer 
1 1/4 Plain i"iasher 
1 #6-32x9/16 Rd. Hd. Sc. 
2 Frame Screw 
2 1/4 Lock Washer 

Comm. End Plate Assembly & Parts Used With 
(GAR-2194B) 1 Comm. End Plate Assy. 

GAR-73 1 Oil Wick 
GAR-98 1 Wick Cover 
GAR-1014A 1 3rd Brush Holder Plate 

GAR-ll94C 
GBF-79 
GBM-1012Al 
GBM-1013Al 
GBW-30A 
GBW-31 
GBW-72 
GBW-73 
GCJ-51 

:I-195 
8X-305 
SX-311 

X-489 
BX-888 

X-195 
SX-305 

1 
1 
2 
1 
1 
1 
1 
1 
1 

5 
1 
1 
1 
4 
2 
2 

Assembly 
Comm. End Plate Part Assy 

Absorbent Bronze Brg. 
Brush - Main 
Brush - Third 
Comm. End Cap Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
3rd Brush Plate Retaining 
Spring $8 Lock Washer 

8-32xl/4 Rd. Hd. Screw 
10-32x3/8 Rd. Hd. Screw 

1/4 Oiler - Press in Type 
#S-32x5/16 Fill. Hd. Sc, 

#8 Look Washer 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Armature Assembli & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GBM-21 1 Armature Shaft Nut 
GBM-2065 1 Armature Assy. 
GAR-17 1 1 Snap Ring 

GR-32 1 Felt Washer Retainer 
SP-1178 1 Drive Pulley 

X-260 1 #5 Woodruf.f Key 
X-864 1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 
GBJ-1003 1 Drive End Head Assy. 
GAR-63 2 Felt Guard 
GAR-64 2 Bearing Retainer 
GBJ-3 1 D.E. Head 

GG-164 2 Felt Washer 
6X-173 3 #10-32 Hex. Nut 

X-196 3 #lO Lock Washer 
X-295 1 Ball Brg. - S.A.E. #203 
X-489 1 1/4 Oiler - Press in Type 

6X-1003 3 #10-32x7/8 Rd. Hd. Sc. 

GAL-1024 
X-715 

8X-794 

NOTE:-

Miscellaneous Parts 
1 Heaa Band Assembly 
1 #10 -32xl 1/4 Rd. Hd. Sc. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 10-19-38) 

CBA-4003 Circuit Breaker is used 
with but is not a part of this 
generator. 

! Service Brush Set GB!�-2012AS 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-paru tbe 
complete pan can be assembled u needed." 

Equipment & Paru List Binder 



.SIX V£NTILATINU 
HOLES TH�U FACE 

� 

GlJ/'1·101211 

�� (j)<J05 

� 

(j) 
tC 
� 

I 

� 
� 
0 
� 
)> 

(j) 
m 
z 
m 
;o 
)> 
--t 

0 
;o 

r 
r 
c 
(/') 
--t 
;o 
)> 
--t 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4610-5S1,A-5,B-5,C-5 GENERATOR PARTS LIST GBM-4610-5S1, 

A-5, B-5, C-5 
(Issued 1-28-52) 

Frame & Field Assembl� & Parts Used With Armature Assembl� & Parts Used With 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GAM-2107 1 Frame & Field Assy. GBM-21B 1 Nut,Armature Shaft,D.E. 
GAL-44 1 Insulation, Field GBM-2065F 1 ARMATURE ASSY. 

Connection GAR-171 1 Snap Ring 
GAM-1005M 1 COIL ASSY., FIELD, GR-32 1 Retainer, Felt Washer 

COMPLETE * 1 Pulley, Drive 
GAM-1007E 1 Coil Assy. , Field, Left x-260 1 Key, Woodruff,#5 
GAL-289 1 Lead Assy. 12X-864 1 Lockwasher,Arm. Shaft, 

X-755 1 Terminal D. E. 
X-1425 1 Terminal 
X-976 1 Terminal Drive End Head Assy. & Parts Used #ith 

GAM-1008D 1 Coil, Field, Right GAM-1101 1 Head Assy. , Drive End GCE-27 1 Stud, Terminal,#l0-32 
GAR-211 1 Bushing, Lead Ins. GAM-34A 1 Retainer, Felt Washer, 

GBN-34 1 Washer, Ins. , Term. Stud Outer 

GBW-67 1 Insnlation, Term. Stud, GAM-101 1 Head, Drive End 

Inner GAR-63 1 Retainer� Felt Washer, 

GCY-25 1 Bushing, Ins., Term. Stud Inner 

GK-38 2 Screw, Pole Shoe GAR-64 1 Retainer, Bearing 

MN-21 2 Pin, Dowel GG-164 2 Washer� Felt 

12X-196 2 Lockwasher, Term. Stud, GGW-52 3 Screw, Retainer, Rd. Hd. 

#10 #10-32x1/2 

8X-349 1 Washer, Term. Stud, 12X-196 3 Lockwasher, Retainer 

Plain #10 Sc., #-10 

8X-1377 2 Nut, Term. Stud, Hex. x-295 1 BEARING,BALL, 

#10-32 S.A.E. #203 

MW-20A 2 Bolt, Thru X-489 1 Oiler 

12X-199 2 Lockwasher, Thru Bolt, 1/4 Miscellaneous Parts 

Comm. End Head Assembly & Parts Used With CB-4014 1 RELAY ASSY. ,CUTOUT 

GAR-2236 1 
GAR-73 1 
GAR-98A 1 
GAR-1014A 1 
GAR-1236A 1 
GBF-79 1 

GBM-1012Ct 2 
GBM-1013Ct 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068 1 
GCJ-51 1 

12X-195 4 
8X-311 1 

8X-888 4 

12X-195 3 
8X-305 3 

Head Assy. , Comm. End CB-123 1 Spring, Armature 

Wick, Felt CB-160S 1 Cover, Relay 

Cover,Wick PX-55 1 Screw, Arm. Term. , 

Plate, 3rd. Brush Bdg. Hd. #10-32x3/16 

Head Assy., Partial, c. E. 12X·196 2 Lockwasher, Term, 

BEARING,ABS· Sc., #10 

BRONZE 8X-312 1 Screw, Bat. Term. , 
Rd. Hd. #l0-32x1/4 Brush, Main 

Brush, Third GAL-1024F 1 Band, Head 

Gasket, Cover 8X-321 2 Screw, Relay Mtg. , Rd. 

Oil Guard Hd. #10-32x5/16 

Gasket, Oil Guard 8X-714 1 Screw, Cover Band, Rd. 

Cover, Comm. End Hd. #10-32xl 1/2 

Spring, Retaining, 3rd 8X·794 1 Nut, Cover Band� Square 

Brush Plate #10-32 

Lockwasher, Cover Sc. ,#8 x-1270 2 Washer, Relay Mtg. sc., 

Screw, Rd. Hd. #10·32x3/8 Skpf. #10 

Screw, Cover, Fill. Hd. 
t BRUSH SET SERVICE GBM-2012DS. #8-32x5/16 

Lockwasher, Lead Sc. , #8 
Screw, Brush Lead, Rd. Hd. 

* see table following parts list for part 

#8-32xl/4 number applying to assembly wanted. 

(Continued on Reverse Side) 

Printed in U. S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Assembly No. 

GBM-4610-581 
GBM-4610A-5 
GBM-4610B-5 
GBM-4610C-5 

GBM-4610-5S1,A-5,B-5,C-5 GENERATOR PARTS (Cont.) 

Pulley 

None 
SP-1344 
SP-1723 
SP-782 

Printed in U.S. A. 

UNIT 

GBM-4610-581 
GBM-4610A-5 

GBM-4610B-5 
GBM-4610C-5 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Service Gen. 
Chrys. Ind., Co-Op 
Massev Harris 
Chrysler Ind. 
Chrys. Ind., Co-Op 
Massey Harris 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4611A GENERATOR PARTS LIST GBM-4611A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GAM-2096) 1 
GAL-44 1 
GAM-1005F 1 
GAM-1007E 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAM-1008 1 
X-959 1 

GAR-211 1 
GK-38 2 
MN-21 2 

8X-140 1 

X-194 1 

1 2 3 4 5 
Frame & Field Assy. 

Insulation, Field Connection 
Coil Assy., Field, Comp. 

Coil Assy ., Field, Left 
Lead Assy. 

Terminal 
Terminal 

Terminal 
Coil Assy ., Field, Right 

Terminal 
Bushing, Insulating 
Screw, Pole Shoe 
Pin, Dowel, Head Locating 
Nut, Field Ground, Hex., 
#6-32 
Washer, Lock, Field Ground, 
#6 

8X-1008 1 Screw, Field Ground, Rd. hd., 
#6-32x9j16 

MW -20A 2 Bolt, Thru 
12X-199 2 Washer Lock, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 
(GBM-2236) 1 Head Assy ., Comm. End 

GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd Brush 
GAR-1236A 1 Head Assy., Partial, C.E. 
GBF -79 1 Bearing, Absorbent 

Bronze 
GBM-1012At 2 Brush, Main 
GBM-1013Bt 1 Brush, Third 
GBW-69 1 Gasket, C. E. Cover 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GBW-1068B 1 Cover, Comm. End 

GCJ-51 1 Spring, Retaining, 3rd Brush 
Plate 

12X-195 4 Washer, Lock, Cover Sc., #8 
8X-311 1 Screw, Plate Retaining, 

Rd. hd., #10-32x3j8 
SX-888 4 Screw, Cover, Fil. hd., 

#8-32x5j16 
X-195 3 Washer, Lock, Brush Lead, #8 

8X-305 3 Screw, Brush Lead, Rd. hd., 
#8-32x1j4 
1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GBM-21 1 Nut, Armature Shaft 
GBM-2065F 1 Armature Assy. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-1344 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 

GAM-1101 1 Head Assy ., Drive End 
GAM-34 1 Retainer, Felt Washer, Outer 
GAM-101 1 Head 
GAR-63 1 Retainer, Felt Washer, Inner 
GAR-64 1 Retainer, Bearing 

GG-164 2 Washer, Felt 
X-196 3 Washer, Lock, Retainer Sc., 

#10 
X-295 

BX-311 

X-489 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GAL-1024C 
8X-321 

SX-715 

8X-794 
X-1270 

1 
3 

1 

Bearing, Ball, S.A.E. #203 
Screw, Retainer, Rd. hd., 
#10-32x3j8 
Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3j16 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32x1j4 
1 Band, Cover 
2 Screw, Mtg., Cutout Relay, Rd. hd., 

#10-32x5;16 
1 Screw, Cover Band, Rd. hd., 

#10-32xl 1/4 
1 Nut, Cover Band, Square, #10-32 
2 Washer, Skpf., Cutout Relay Mtg., 

#10 
1 2 3 4 5 

(Issued 3-13-44) 

t Brush Set, Service, GBM-2012BS. 

Printed in C. S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



� 
\ �CJ- 5/ 

\BX-.31/ 

X·489 

G� 
G8/'f-CI 

x-� 
SP-/..744 � I 

I! 

0 

tJj 

a;: 
I 
w::.. 
0) 
� 
� 

> 

0 
trl 

z 
trl 

:::0 

> 

t-3 

0 

:::0 

1-4 

t"" 

t"" 

c:: 
00 

t-3 

:::0 

> 

t-3 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4512A GE!JERATOR PARTS LIST GBM-4512A 

Fra!D.e & Field Assy. & Parte Used ;'/i th 

Part No. 
No. Used 

{ GAM-2105) 1 
Gh..A-30 1 
GAA-32 1 
GAL-44 1 
G.AM-29 2 
GAM-l005K 1 
GJJ.1-lOC7G 1 

X-976 1 
Gi.M-1008 1 

X-959 1 
GCZ-26 1 
GCE-34 1 

X-847 1 
GCT-25 1 

GK-38 2 
MH-21 2 
8X-140 1 
5X-177 1 

X-193 1 
X-194 1 

BX-361 1 
8X-1008 1 
ld'N-20 2 
5X-177 1 

X-193 1 
X-199 2 

Name of Part 
1 2 '3 4 5 
Frame & Field Assy. 

Term. Post Bottom Ins. 
Term. Post Top Ins. 
Field Connection Ins, 
Pole Piece 
Field Coil Assy, -Comp. 

Field Coil Aesy.-Left 
Terminal 

Field Coil Assy, -Righ t 
Terminal 

Control Lead 
Terminal Post 
Terminal 

Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
�6-32 Hex. Hut 
#14-24 Hex, Hut 
#14 Lock Washer 
#6 Lock Washer 
1/4 Plain Washer 
#6-32x9/l6 Rd, Hd. Screw 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
1/4 Lock Washer 

Comm. End Plate Assy, & Parts Used -,nth 

( G.\..�-2239) 
GAH-73 
GAR-98A 
GAR-1014A 

GAR-l239A 
G-3F-79 
�3M-1012At 
:3M-1013At 
G3'V-69 
.;}3','[-72 
GB\Y-73 
}3W-l068B 
:;cJ-51 

X-195 
8X-30 5 
::3X-3ll 
BX-888 

X-195 
BX-305 

1 Comm. End Plate Assy. 
1 Oil Wick 
1 Wick Cover 
1 3rd 3rush Holder Plate 

Assembly 
1 Comm. End Plate Part Assy, 
1 Absorbent Bronze Brg, 
2 Brush - �ain 
1 Brush - Third 
1 Gasket 
1 Oil Guard 
1 Oil Retaining Gasket 
1 Comm. End Cap Cover 
1 3rd Brush Plate Retaining 

Spring 
5 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd, Screw 
1 #l0-32x3/8 Rd. Hd, Screw· 
4 #8-32x5/16 Fill. Hd, Screw 
2 #8 Lock Washer 
2 #B-32x1/4 Rd. Hd. Screw 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No, Used Name of Part 

1 2 3 4 5 
Armature Shaft Nut 
Armature Assembly 

GBM-21 
GBM-2055 
GAR-171 

GR-32 
SP-1350 

X-260 
X-854 

1 
1 
1 
1 
1 
1 
1 

Snap Ring 
Felt Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
,559 Lock Washer 

Drive :::nd Head Assy. & Parts Used :11th 

GCJ-1095 
GAR-63 
GAR-54 
GCJ-95 

GG-164 
X-173 
X-295 
X-489 

8X-1003 
X-1270 

GAL-1024 
X-715 

SX-794 

1 Drive End Head Assy. 
2 Felt Guard 
2 Bearing Retainer 
1 Drive End Head 
2 Felt -.vasher 
3 #10-32 Hex. Nut 
1 Ball Brg. - S.A.�. #203 
1 l/4 Ci1er - Press in Type 
3 #10-32x7/8 Rd. Hd. Screw 
3 #10 Skpf. Lock Washer 

�isce11aneous Parts 

1 Heed 3and Assy. 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-17-38) 

t Service Brush Set GBM-2012AS, 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complece pan can be assembled u needed." 

Equipment lk Parts Ust Binder 



8Jf-.JO.§'" 

481'1-10/ZA 

61tlf-,IIA 

C.Aif-7.1 

llltlJKEN END Vf�W OF 
COM/'1 CND HEAD 

}(•''" 

ORO 

Wil 0 

IX-140 

(j) 
aJ 

� 
I 

� 
0. 
-

"" 

)> 

(j) 
m 
z 
m 
:;c 

� 
0 
:;c 
-

r 
r 

c 
(f) 
-I 
:;c 
)> 
-; -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4613A GENERATOR PARTS LIST GBM-4613A 

PRELIMINARY 

Frane & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used 

GAL-225 1 
( GAM-2097 ) 1 

GAL-44 1 
GAL-1224 1 
GAM-29 2 
GAM-l005G 1 
GAM-1007E 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAM-1008A 1 
X-976 1 

GAR-211 1 
GK-38 2 
MN-21 2 
8X-59 1 

X-195 1 
G.J -20 2 

X-199 2 
X-842 1 

Name of Part 
1 2 3 4 5 
Fuse Cover 
Frame & Field Assembly 

Field Connection Ins. 
Fuse Holder 
Pole Piece 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
c. B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#8-32x3/l6 Rd. Hd. Screw 
#B Lock Washer 

Frane Screw 
1/4 Lock Washer 
Fuse - 5 Arlp. 

Part 
No. 

GBM-21 
GBM-2065 
GAR-171 

GR-32 
SP-1178 

X-260 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Felt Wash er Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GBJ-l003C 
GAR-63 
GAR-64 
GBJ-3C 

GG-164 
SX-173 

X-196 
X-295 
X-489 

8X-l003 

1 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Drive End Head Assembly 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL ERG.- S.A.E. #203 
1/4 Oiler - Press in Type 
#l0-32x7/B Rd. Hd. Screw 

Mis cellaneous Parts 

Com. End P late Assenb ly & Parts Used With CB-4021 
CB-123 
CB-160S 
PX-55 

1 
1 
1 
1 
3 
2 
1 
2 
2 
l 
1 

CIRCUIT BREAKER ASSEMBLY 
Armature Spring 

( GAR-2194C ) 
GAR-73 
GAR-98A 
GAR-l014A 
GAR-ll94D 
GBF-79 
GBM-l012At 
GBM-l013At 
GBW-69 
GBW-72 
GBW-73 
GBW-l068B 
GCJ-51 

l2X-l95 
SX-305 
SX-311 
SX-888 

X-195 
BX-305 

1 
1 
1 
l 
l 
1 
2 
l 
1 
l 
l 
l 
l 

5 
l 
l 
4 
2 
2 

Comr:J.. End P late Assemb ly 
Oil Wick 
Wick Cover 
3rd Brush Plate Asseobly 
C. E. P late Part Assy. 

ABSORBENT BROlJZE BRG. 
Brush - Main 
Brush - Third 
Gasket 
Oil G uard 
Oil Retainin6 Gasket 
Co:rr1. End Cap Cover 
3rd Brush Plate Retaining 
Spring 
#8 Lock Washer 
#B-32xl/4 Rd. Hd. Screw 
#l0-32x3/8 Rd. Hd. Screw 
#8-32x5/l6 Fill. Hd. Sc. 

#8 Lock :;[asher 
#B-32xl/4 Rd. Hd. Screw 
l 2 3 4 5 

X-196 
8X-312 

GAL-1024 
X-196 

8X-321 
X-714 

8X-794 

c. B. Cover 
#l0-32x3/l6 Bdg. Hd. Sc. 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Screw 

Head Band Assembly 
#10 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#l0-32xl 1/2 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

( Issued 7-1-41 ) 

t SERVICE BRUSH SET GBM-2012AS. 

UNIT 

GBM-4613A 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Waukesha 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4614A GENERATOR PARTS LIST GBM-4614A 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
(GAM-2106) 1 Frame & Field Assy. 

GAL-44 1 Insulation, Field Connection 
GAM-1005L 1 Coil Assy ., Field, Comp. 
GAM-1007E 1 Coil Assy ., Field, Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GAM-1008B 1 Coil, Field, Right 
GCE-27 1 Stud, Field Terminal, 

#10-32 
GAR-211 1 Bushing, Insulating 
GBW-34 1 Washer, Insulating 
GBW-67 1 Insulation, Term. Stud, 

Inner 
GCY-25 1 Bushing, Ins., Term. Stud 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel, Head Locating 

X-196 2 Washer, Lock, Term. Stud, 
#10 

8X-349 1 Washer, Plain, Term. Stud, 
#10 

5X-1377 2 Nut. Term. Stud, Hex., 
#10-32 

GCM-71 1 Bracket, Mounting, Generator 
MW-20A 2 Bolt, Thru 

X-199 2 Washer, Lock, Thru Bolt, 1/4 
X-402 2 Pin, Cotter, 1/16x3/4 

8X-863A 2 Screw, Mounting Bracket, 
Hex. hd., 5/16-24 

X-1014 2 Washer, Lock, Mtg. Bracket 
Screw, 5/16 

8X-1061 2 Nut, Mounting Bracket Screw, 
Castellated, 5/16-24 

Comm. End Head Assembly & Parts Used With 

(GAR-2194C) 1 Head Assy ., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd Brush 
GAR-1194D 1 Head Assy., Partial, C.E. 
GBF -79 1 Bearing, Absorbent 

Bronze 
GBM-1012At 
GBM-1013At 
GBW-69 
GBW-72 
GBW-73 
GBW-1068B 

GCJ-51 

X-195 
8X-311 

8X-888 

X-195 

2 
1 
1 
1 
1 
1 

1 

4 
1 

4 

3 

Brush, Main 
Brush, Third 
Gasket, C.E. Cover 
Oil Guard 
Gasket, Oil Guard 
Cover, Comm. End 
Spring, Retaining, 3rd 
Brush Plate 
Washer, Lock, Cover Sc., #8 
Screw, Plate Retaining, 
Rd. hd., #10-32x3j8 
Screw, Cover, Fil hd., 
#8-32x5j16 

Washer. Lock, Brush Lead. #8 

Comm. End Head Assembly (Continued) 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
8X-305 3 Screw, Brush Lead, Rd. hd., 

#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21 1 Nut, Armature Shaft 
GBM-2065F 1 Armature Assy. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP -322 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 

GBJ-1003C 1 Head Assy., Drive End 
GAR-63 2 Retainer, Felt Washer 
GAR-64 2 Retainer, Bearing 

GBJ -3C 1 Head 
GG-164 2 Washer, Felt 
8X-173 3 Nut, Retainer Screw, Hex., 

#10-32 
X-196 

X-295 
X-489 

8X-1003 

CB-4012 
CB-123 
CB-1608 
PX-55 

X-196 
8X-312 

GAL-1024C 
X-196 

8X-321 

X-715 

8X-794 

3 
1 
1 
3 

Washer, Lock, Retainer Sc., #10 
Bearing, Ball, S.A.E. #203 
Oiler, Hinge Top, Press in, 1/4 
Screw, Retainer, Rd. hd., 
#10-32x7/8 

Miscellaneous Parts 

1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3j16 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32x1/4 
1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
2 Screw, Mtg., Cutout Relay, Rd. hd., 

#10-32x5j16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-13 -44) 

t Brush Set, Service, GBM-2012AS. 

1 2 3 4 5 Printed in U.S. A. File in 

'•NOTE: \X1here parr numhers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



IJROKEN END VIEW OF 
COMMUTATOR END HEAD 

� 

C!i.4R-1014A 
� 

GK-38 

��-
Ci�M-1007£' 

/ 8X-30S 
� TO INSULATED 

MAIN BRUSH 

IIIIIIIIIHIIJIIIIIHIIII{} ex-e"-3.9 x-4oz 

eX-/OfOI 

0 
ttl 
� 
I 

� 
CD 
.... 
� 

> 

0 
t:lj 
z 
t:lj 
� 
> 
1-3 
0 
� 
1-4 

t"" 
t"" 
� 
(/). 

1-3 
::0 
> 
1-3 
1-4 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4615A GENERA TOR PARTS LIST GBM-4615A 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GAM-2095) 
GAL-44 

GAM-1005F 

GAM-1007E 
GAL-289 

X-755 
X-1425 
X-976 

GAM-1008 
X-959 

GAR-211 
GK-38 

MN-21 
BX-140 

X-194 
BX-1008 
GJ-20 
X-199 

1 Frame & Field Assy. 
1 Insulation, Field Connection 
1 COIL ASSY., FILED, 

COMPLETE 
1 Coil Assy ., Field, Left 
1 Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Coil Assy ., Field, Right 
1 Terminal 
1 Bushing, Insulating 
2 Screw, Pole Piece 
2 Pin, Dowel 
1 Nut, Hex., #6-32 
1 Lockwasher, #6 
1 Screw, Rd. Hd., #6-32x9j16 
2 Bolt, Thru 
2 Lockwasher, 1/4 

Comm. End Head Assembly & Parts Used With 

GAR-2110C 1 Head Assy., Comm. End 
GAL-51 2 Spring, Retaining, 3rd 

GAR-73 
GAR-78 
GAR-79A 
GAR-98A 
GAR-1072 
GAR-1110A 
GBF-79 

GBM-1012At 
GBM-1013At 
GBW-72 
GBW-73 

BX-56 
X-196 
X-489 

BX-870 
X-195 

BX-305 

1 
1 
1 
1 
1 
1 
1 

Brush Plate 
Wick, Felt 
Gasket, Cover 
Cover, Comm. End 
Cover, Wick 
Plate, 3rd Brush 
Head Assy., Partial, C.E. 

BEARING, ABSORBENT 
BRONZE 

2 Brush, Main 
1 Brush, Third 
1 Oil Guard 
1 Gasket, Oil Retaining 
2 Screw, Rd. Hd. #8-32x7 j16 
3 Lockwasher,#lO 
1 Oiler 
3 Screw, Fill. Hd., #10-32x5j16 
3 Lockwasher Br. Lead Sc., #8 
3 Screw, Br. Lead, Rd. Hd. 

#8-32xlj4 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 
GBM-2006F 
GAR-171 

GR-32 
SP-358 

X-260 
X-864 

1 Nut, Armature Shaft, D.E. 
1 ARMATURE ASSEMBLY 
1 
1 
1 
1 
1 

Snap Ring 
Retainer, Felt Washer 
Pulley, Drive 
Key, Woodruff, #5 
Lockwasher, Shaft, D.E. 

Drive End Head Assembly & Parts Used With 

GBJ-1067 1 Head Assy., Drive End 
GAR-63 2 Retainer, Felt Washer 
GAR-64 2 Retainer, Bearing 
GBJ-67 1 Head, Drive End 
GG-164 2 Washer, Felt 
BX-173 3 Nut, Hex., #10-32 

X-196 3 Lockwasher,#lO 
X-295 1 BEARING, BALL, S.A.E. #203 
X-489 1 Oiler 

BX-1003 3 Screw, Rd. Hd. #10-32x7J8 

Miscellaneous Parts 

CB-4014 1 RELAY ASSY., CUTOUT 
CB-123 1 Spring, Armature 
CB-160S 1 Cover, Relay 
PX-55 1 Screw, Arm. Term., Bdg. 

Hd. #10-32x3Jl6 
X-196 2 Washer, Term., #10 

BX-312 1 Screw, Batt. Term., Rd. 
Hd. #10-32x1J4 

GAL-1024 1 Band, Cover 
X-196 2 Lockwasher, Mtg., Sc., #10 

BX-321 2 Screw, Relay Mtg., Rd. Hd. 
#10-32x5J16 

X-714 1 Screw, Cover Band, Rd. Hd. 
#10-32x1 lj2 

BX-794 1 Nut, Cover Band, Square 
#10-32 

t BRUSH SET, SERVICE GBM-2012AS. 

UNIT APPLICATION 

GBM-4615A Continental 

(Issued 4-12-50) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4616A GENERATOR PARTS LIST GBM-4616A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GAM-2108) 
GAL-44 

GAM-1005J 
GAM-1007E 
GAL-289 

X-755 
X-1425 
X-976 

GAM-1008C 
X-767 

GAR-211 
GK-38 

MN-21 
MW-20A 

X-199 

1 2 3 4 5 
1 Frame & Field Assy. 
1 Insulation, F leld Connection 
1 Coil Assy ., Field, Comp. 
1 Coil Assy ., Field, Left 
1 Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
' Coil Assy., Field, Right 
1 Terminal 
1 Bushing, Insulating 
2 Screw, Pole Shoe 
2 Pin, Dowel, Head Locating 
2 Bolt, Thru 
2 Washer, Lock, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With
_ 

(GAR-2194C) 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd Brush 
GAR-1194D 1 Head Assy., Partial, C.E. 
GBF-79 1 Bearing, Absorbent 

GBM-1012M 
GBM-1013At 
GBW-69 
GBW-72 
GBW-73 
GBW--1068B 

GCJ-51 

X-195 
8Y.-311 

8X-888 

X-195 
8X-305 

2 
1 
1 
1 
1 
1 
1 

4 
1 

4 

Bronze 
Brush, Main 
Brush, Third 
Gasket, C.E. Cover 
Oil Guard 
Gasket, Oil Guard 
Cover, Comm. End 
Spring, Retaining, 3rd 
Brush Plate 
Washer, Lock, Cover Sc., #8 
Screw, Plate Reta!ning, 
Rd. hd., #10-32x3j8 
Screw, Cover, Fil. hd., 
#8-32x5j16 

3 Washer, Lock, Brush Lead, #8 
3 Screw, Brush Lead, Rd. hd., 

#8-32xlj4 

Armature Assembly & Parts Used With 

GBM-2065F 1 Armature Assy. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-368 1 Pulley, Drive 
SP-369 1 Nut, Armature Shaft 

X-260 1 Key, Woodruff, #5 
1 2 3 4 5 

Drive End Head Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GBJ-1003C 1 Head Assy ., Drive End 
Retainer, Felt Washer 
Retainer, Bearing 
Head 

GAR-63 2 
GAR-64 2 

GBJ-3C 1 
GG-164 2 Washer, Felt 
8X-173 3 Nut, Retainer Screw, Hex., 

#10-32 
X-196 3 Washer, Lock, Retainer Sc., 

#10 
X-295 1 Bearing, Ball, S.A.E. #203 

Oiler, Hinge Top, Press in, 1/4 
Screw, Retainer, Rd. hd., 
#10-32x7j8 

X-489 1 
8X-1003 3 

GAL-1024C 
GCM-71 

TC-4302A 
X-196 

8X-321 

X-402 
X-715 

8X-794 
8X-863A 

X-1014 

8X-1061 

Miscellaneous Parts 

1 Band, Cover 
1 Bracket, Mounting, G enerator 
1 Regulator 
4 Washer, Lock, Regulator Mtg., #10 
4 Screw, Mtg., R.egulator, Rd. hd., 

#10-32x5j16 
2 Pin, Cotter, 1j16x3j4 
1 Screw, Cover Band, Rd. hd., 

#10-32xl 1/4 
1 Nut, Cover Band, Square, #10-32 
2 Screw, Mounting Bracket, 

Hex. hd., 5/16-24 
2 Washer, Lock, Mtg. Bracket Sere� 

5/16 
2 Nut, Mounting Bracket Sc., 

Castellated, 5/16-24 
l 2 3 4 5 

(Issued 3-13-44:) 

t Brush Set, Service, GBM-2012AS. 

Printed in U. S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



I -9 

\ �.:;30$r 
� 

VIEW OF 

COHI'N/rATCW £ND HEAD 

� 0 o -TI 

GA/"'1·/001'£ 

TO INSU..ArED 

�IN8Rt/SH 

GAJ¥·/OOS./ 

E)mD 

�!.:ftl� tiX•/QfU 

tli�-=tJ 

� \sx·cN.,A 

ro Ari"HrtM£ 

r£�HIM4l. GW �£6Ut.ArD.r 

�7.S.S 

.X·4�9 

� 

G�·fii4 

0 
t:P 

s: 
I 

� 
0) 
� 
0) 

> 

0 
t%j 
z 
t%j 
::d 
> 
� 
0 
::d 
-

t-t 
t-t 
<== 
rn 

� 
::d 
> 
� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4617 GENERATOR PARTS LIST GBM-4617 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used 

(GAM-2109) 
GAL-44 

GAM-1005L 
GAM-1007E 
GAL-289 

X-755 
X-1425 
X-976 

GAM-11008B 
GCE-27 

GAR-211 
GBW-34 
GBW-67 

GCY-25 
GK-38 

MN-21 
X-196 

8X-349 

5X-1377 

GJ-104 
MW-20A 

X-199 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 

1 
2 
2 
2 

1 

2 

1 
2 
2 

Name of Part 
1 2 3 4 5 
Frame & Field Assy 

Insulation, Field Connection 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, Left 
Lead Assy. 

Terminal 
Terminal 

Terminal 
Coil, Field, Right 
Stud, Field Terminal, 
n0-32 

Bushing, Insulating 
Washer, Ins., Term. Stud 
Insulation, Term. Stud, 
Inner 
Bushing, Ins., Term. Stud 
Screw, Pole Shoe 
Pin, Dowel, Head Locating 
Washer, Lock, Term. Stud, 
no 
Washer, Plain, Term. Stud, 
no 
Nut, Term. Stud, Hex., 
*10-32 

Spacer, Armature Shaft 
Bolt, Thru 
Washer, Lock, Thru Bolt, 1/4 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GBM-21 1 Nut, Armature Shaft 
GBM-2065F 1 Armature Assy. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 
GAM-1110 1 Head Assy., Drive End 
GAM-34 1 Retainer, Felt Washer, Outer 
GAM-110 1 Head 
GAR-63 1 Retainer, Felt Washer, Inner 
GAR-64 1 Retainer, Bearing 

GG-164 2 Washer. Felt 
X-196 3 Washer, Lock, Retainer Sc., 

#10 
SX-311 

X-441 

X-489 

CB-4014 
CB-123 
CB-160S 
PX-55 

3 

1 

1 

Screw, Retainer, Rd. hd., 
#10-32x3j8 
Bearing, Ball, Shielded, S.A.E. 
#203 
Oiler, Hinge Top, Press in, 
1/4 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 

Comm. End Head Assembly & Parts Used With 
X-196 

SX-312 

1 Screw, Arm. Term., Bdg. hd., 
#10-32x3j16 

2 Washer, Lock, Term. Sc., #10 
(GAR-2236A) 1 
GAR-73 1 
GAR-98A 1 
GAR-1014A 1 
GAR-1236C 1 
GBF-79 1 

GBM-1012At 2 
GBM-1013At 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068B 1 

GCJ-51 1 

X-195 4 
SX-311 1 

8X-888 4 

X-195 3 
8X-305 3 

Head Assy ., Comm. End 
Wick, Felt 
Cover, Wick 
Plate, 3rd Brush 
Head Assy., Partial, C.E. 

Bearing, Absorbent 
Bronze 

Brush, Main 
Brush, Third 
Gasket, C .E. Cover 
Oil Guard 
Gasket, Oil Guard 
Cover, Comm. End 
Spring, Retaining, 3rd 
Brush Plate 
Washer. Lock, Cover Sc., #8 
Screw, Plate Retaining, 
Rd. hd., *10-32x3/8 
Screw, Cover, Fil. hd., 
*S-32x5/16 

Washer, Lock, Brush Lead, #8 
Screw, Brush Lead, Rd. hd., 
#8-32x1/4 
1 2 3 4 5 

GAL-1024B 
X-196 

SX-308 

8X-321 

SX-794 

1 Screw, Bat. Term, Rd. hd., 
#10-32x1/4 

1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 3/8 
2 Screw, Mtg., Cutout Relay, 

Rd. hd., #10-32x5/16 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-13-44) 

t Brush Set, Service, GBM-2012AS. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



ti61¥·/0/J,. 

Glr·38 

TO /NSVU'ITCD 

I'H/N 61t/$H 

Glfll't-/007£ 

� 

8mm\ 

TC<eH/-

tilr·38 

x-�6'9 

t>R� 

0 
tJj 

== 
I 

� 
0) 
,_ 
-::r 

0 
t7!J 
z 
t7!J 
� 
> 
� 

� 
-

t"4 
t"4 
c::: 
Ul 

� 
� 
> 
� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4619 �ENERATOR PARTS LIST GBM-4619 

Frame & Field Assy. & Parts Used With Armature Assembly & Pa�ts Used With 

Part No. 
No. Used 

( GAM-3113 ) l 
GAA-30 l 
GAA-32 l 
GAL-44 l 
GAM-29 2 
GAM-2005A l 
GAM-l007J l 

X-976 l 
GAM-lOOSE l 

X-959 1 

GCT-25 l 
GDK-25 l 
GCE -34 l 

X-847 l 
GK-38 2 
MN-21 2 

8X-l40 l 
5X-l77 l 

X-193 l 
X-194 l 

8:X:-36l l 
8X-l008 l 
MW-20 2 
5X-l77 l 

X-193 l 
X-199 2 

Name of Part 
l 2 3 4 5 
Frame & Fiel d Assy. 

Terminal Post Bottom Ins. 
Terminal Post Top Ins. 
Field Connection Ins. 
Pole Piece 
FIELD CO I1 ASSY.- COMP. 

Fiel d Coil Assy.-Left 
Terminal 

Field Coil Assy.-Right 
Terminal 

Insulating Bushing 
Lead Assembly 

Terminal Post 
Terminal 

Pole Piece Screw 
Dowel Pin 
#6-32 Hex. Nut �14-24 Hex. Nut 

14 Lock Washer 
6 Lock Washer 

l/4 P lain Washer 
#6-32x9/16 Rd. Hd. Screw 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
1/4 Lock Washer 

Part No. 
No. Used Name of Part 

GBM-69 
GBM-70 
GBM-2056 
GAR-171 

X-161 
X-1500 

1 2 3 4 5 
1 Spacer 
l Drive Col lar 
l ARMATURE ASSEMBLY 
1 Snap Ring 
1 1/2-20 Hex. Nut 
l l/2 Skpf. \'/asher 

Drive End Head Assy. & Parts Used With 

GAM-1114 
GAM-114 

GG-6 
GK-85 
GT-76 
GT-78 

X-196 
X-295 

8X-311 
X-489 

GAL-1024 
X-715 

8X-794 

1 Drive End Head Assy. 
1 Drive End Head 
1 Bearing Retainer 
1 Paper Gasket 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
l BAU BRG.-S.A.E. #203 
3 #l0-32x3/ 8 Rd. Hd. Sc. 
1 l/4 Oiler - Press in 

Type 

Miscellaneous Parts 

l Head Band Assembly 
1 # l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

l 2 � 4 5 

Comm. End Plate Assy. &·Parts Used With 
(Issued 7-7-39 ) 

( GBM-3245 ) 1 
GAR-73 l 
GAR-98A 1 
GAR-1245A 1 
GBF-79 1 
GBM-l012M 2 
GBM-l013At 1 
GBW-69 1 
GBW-72 1 
GB'N-73 1 
GBW-1068B l 
GCJ -51 l 

GDB-1014L 1 
X-195 5 

8X-305 1 

8X-3ll 1 
8X-888 4 

X-195 2 
8X-30 5 2 

Comm. End Plate Assy. 
Oil Wick 
Wick Cover 
C. E. Plate Part Assy. 

ABSORBENT BRONZE BRG. 
Brush - Main 
Brush - Thir d t Service BRUSH SET GBM-2012AS. 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Comm. End Cap Cover 

NOTE:- CB-4025 CIRCUIT BREAKER is used with 
but is not a part of this generator. 

3rd Brush Plate Retaining 
Spring 
3rd Brush Plate Assy. 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 

#8-32x5 16 Fill. Hd. So. 

#l0-32x/{8 Rd. Hd. Screw 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. 
1 2 3 4 5 

Screw 

UNIT 

GBM-4619 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled at needed." 

APPLICATION 

Crosley 

File in 
Equipment & Parts List Binder 



ti!:JN·I0/.3A <iDB·I014L 

� 

VIEW OF 

COMM END HEAD 

t;CE-34 

t;AM-1007..1 

Ali"HATUH£ TERI"IINAI. 

t;AM-114 

t:iK-.38 

TO INSULATED 

HAIN BRUSH 

� 

(j) 
OJ 

� 
I 

� 
o-
....... 
'() 

(j) 
m 

z 
m 
;:v 

)> 
-; 
0 
;:v 

r 
r 

c 
(f) 
-; 
;:v 

)> 
-; 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4620A GENERATOR PARTS LIS'I' GBM-4620A 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used 

(GBM-2025) 
GAL-44 
GAM-29 
GAM-l005F 
GAM-l007E 
GAL-289 

X-755 
X-1425 
X-976 

GAM-1008 
X-959 

GAR-211 
GK-38 
MN-21 
8X-l40 

X-194 
8X-l008 
GJ-20 

X-199 

l 
l 
2 
l 
l 
l 
l 
l 
l 
l 
l 
l 
2 
2 
l 
l 
l 
2 
2 

Name of Part 
l 2 3 4 5 
Frame & Field Assembly 

Field Connection Ins. 
Pole Piece 
FIELD COIL ASSY.- Camp. 

Field Coil Assy.-Left 
C. B. Lead Assembly 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#6-32 Hex. Nut 
#6 Lock Washer 
#6-32x9/l6 Rd. Hd. Screw 

Frame Screw 
l/4 Lock Washer 

Part No. 
No. Used Name of Part 

GBM-21 
GBM-2006 
GAR-17 1  

GR-32 
SP-153 

X-260 
X-864 

l 2 3 4 5 
l Armature Shaft Nut 
l ARMATURE ASSEMBLY 
l Snap Ring 
l Felt Washer Retainer 
l Drive Pulley 
l #5 Woodruff Key 
l .669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GBJ-l003C 
GAR-63 
GAR-64 
GBJ-3C 

GG-164 
SX-173 

X-196 
X-295 
X-489 

Drive End Head Assembly 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 

Comm. End Plate Assembly & Parts Used With 
8X-l003 

l 
2 
2 
l 

2 
3 
3 
l 

l 

3 

BALL BRG. - S.A.E. #203 
l/4 Oiler - Press in Type 
#l0-32x? /8 Rd. Hd. Screw 

(GAR-2224) 
GAR-73 
GAR-98A 

GAR-l014B 
GAR-219 
GAR-221 
GAR-l224A 
GAR-219 
GAR-221 
GBF-79 
GBM-l012At 
GBM-l013At 
GBW-69 
GBW...;72 
GBW-73 
GBW-l068B 
GCJ-51 

l2X-l95 
8X-305 
SX-311 

. 8X-888 
X-195 

SX-305 

l 
l 
l 
l 
l 
l 
l 
2 
2 
l 
2 
l 
l 
l 
l 
l 
l 

5 
l 
l 
4 
2 
2 

Comm. End Plate Assembly 
Oil Wick 
Wick Cover 
3rd Brush Plate Assembly 

Brush Arm 
Brush Spring 

C. E. Plate Part Assy. 
Brush Arm 
Brush Spring 
ABSORBENT BRONZE BRG. 

Brush - Main 
Brush - Third 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Comm. End Cap cover 
3rd Brush Plate Retaining 
Spring 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
#l0-32x3/8 Rd. Hd. Screw 
#8-32x5/l6 Fill. Hd. Sc • 

#8 Lock Wash er 
#8-32xl/4 Rd. Hd. Screw 
l 2 3 4 5 

CB-4014 
CB-123 
CB-l60S 
PX-55 

X-196 
8X-312 

GAL-1024 
X-196 

8X-32l 
X-715 

8X-794 

Miscellaneous Parts 

l CIRCUIT BREAKER ASSEMBLY 
l Armature Spring 
l c. B. Cover 
l �l0-32x3/l6 Bdg. Hd. Sc. 
2 10 Lock Washer 
l l0-32xl/4 Rd. Hd. Screw 
l Head Band Assembly 
2 ilO Lock Washer 
2 l0-32x5/l6 Rd. Hd. Screw 
l l0-32xl l/4 Rd. Hd. Screw 
l #10-32 Square Nut 

l 2 3 4 5 

( Issued 5-16-41) 

t SERVICE BRUSH SET GBM-2012AS. 

UNIT APPLICATION 

GBM-4620A Hercu les 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4620A GENERATOR PARTS LIST G BM-4620 A 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used 

(GBM-2025 ) 
GAL-44 
GAM-29 
GAM-l005F 
GAM-l007E 
GAL-289 

X-755 
X-1425 
X-976 

GAM-1008 
X-959 

GAR-211 
GK-38 
MN-21 
SX-140 

X-194 
8X-1008 
GJ-20 

X-199 

1 
l 
2 
1 
1 
1 
l 
l 
1 
1 
l 
l 
2 
2 
l 
1 
1 
2 
2 

Name of Part 
l 2 3 4 5 
Frame & Field Assembly 

Field Connection Ins. 
Pole Piece 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
C. B. Lead Assembly 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#6- 32 Hex. Nut 
#6 Lock Washer 
#6-32x9/l6 Rd. Hd. Screw 

Frame Screw 
l/4 Lock Washer 

Part No. 
No. Used Name of Part 

GBM-21 
GBM-2006 
GAR-171 

GR-32 
S P-15 3 

X-260 
X-864 

l 2 3 4 5 
l Armature Shaft Nut 
l ARMATURE ASSEMBLY 
l Snap Ring 
1 Felt Washer Retainer 
l Drive Pulley 
l #5 Woo druff Key 
l .669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GBJ-l003C 
GAR-63 
GAR-64 
GBJ-3C 

GG-164 
SX-173 

X-196 
X-295 
X-489 

Drive End Head Assembly 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10- 32 Hex. Nut 
#10 Lock Washer 

Comm. End Plate Assembly & Parts Used With 
BX-100 3 

l 
2 
2 
l 
2 
3 
3 
l 
1 

3 

BALL BRG. - S.A.E. #20 3 
1 /4 Oiler - Press in Type 
#l0- 32x7/8 Rd. Hd. Screw 

(GAR-2224 ) 
GAR-7 3 
GAR-98A 
GAR-l014B 
GAR-219 
GAR-221 
GAR-l224A 
GAR-219 
GAR-221 
GBF-79 
GEM-l012At 
GBM-l013At 
GBW-69 
GBW�72 
GBW-7 3 
GBW-1068B 
G CJ-51 

12X-195 
8X-305 
SX- 311 
8X-888 

X-195 
SX- 305 

1 
l 
l 
l 
l 
1 
l 
2 
2 
1 
2 
1 
1 
1 
1 
1 
l 

5 
l 
1 
4 
2 
2 

Comm. End Plate Assembly 
Oil Wick 
Wick Cover 
3rd Brush Plate Assembly 

Brush Arm 
Brush Spring 

C. E. Plate Part As sy. 
Brush Arm 
Brush Spring 
ABSORBENT BRONZE BRG. 

Brush - Main 
Brush - Third 
Gasket 
Oil Guard 
Oil Retaining Gasket 
ComQ. End Cap cover 
3rd Brush Plate Retaining 
Spring 
#B Lock Washer 
#B-32x1 /4 Rd. Hd. Screw 
#l0-32x3 /8 Rd. Hd. Screw 
#B-32x5 /l6 Fill. Hd. Sc. 

#8 Lock Wash er 
#8- 32xl /4 Rd. Hd. Screw 
1 2 3 4 5 

C B-4014 
C B-12 3 
CB-l60S 
PX-55 

X-196 
BX-312 

GAL-1024 
X-196 

BX-321 
X-715 

BX-794 

Miscellaneous Parts 

l CIRCUIT BREAKER ASSEMBLY 
l Armature Spring 
l C. B. Cover 
l �l0-32x3 /l6 Bdg. Hd. Sc. 
2 10 Lock Washer 
l l0-32xl /4 Rd. Hd. Screw 
l Head Band Assembly 
2 �10 Lock Washer 
2 10-32x5/l6 Rd. Hd. Screw 
1 10-32xl l /4 Rd. Hd. Screw 
l #10-32 Square Nut 

l 2 3 4 5 

(Issued 5-16-41 ) 

t SERVICE BRUSH SET GEM-2012AS. 

UNIT APPLICATION 

GBM-4620A Hercules 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4621-5 GENERATOR PARTS LIST GBM-4621-5 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GAM-2124) 1 
GAL-44 1 

GAM-1005F 1 
GAM-1007E 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAM-1008 1 
X-959 1 

GAR-211 1 
GK-38 2 

MN-21 2 
8X-140 1 

'X-194 1 

1 2 3 4 5 

Frame & Field Assy. 
Insulation, Field Connection 
COIL ASSY., FIELD, COMP. 

Coil Assy., Field Left 
Lead Assy. 

Terminal 
Terminal 

Terminal 
Coil Assy ., Field, Right 

Terminal 
Bushing, Insulating 
Screw, Pole Shoe 
Pin, Dowel 
Nut, Field Ground Sc., Hex., 
#6-32 
Lockwasher, Field Ground Sc. 
#6 

8X-1008 1 Screw, Field Ground, Rd., Hd., 
#6-32x9j16 

GJ-20 2 Bolt, Thru 
X-199 2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 
GBM-2118s, 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover Wick 
GAR-1014A .1 Plate, 3rd Brush 
GBM-1012A * 2 Brush, Main 
GBM-1013A* 1 Brush, Third 
GBM-1118A 1 Head Assy., Partial, C.E. 
GBF -79 1 BEARING, ABSORBENT 

BRONZE 
GBW-69 
GBW-72 
GBW-73 
GBW-1068 

GCJ-51 

12X-195 
SX-311 

BX-888 

X-195 
8X-305 

1 
1 
1 
1 
1 

4 
1 

4 

Gasket, Cover, Comm. End 
Oil Guard 
Gasket, Oil Guard 
Cover, Comm. End 
Spring, Retaining, 3rd Brush 
Plate 
Lockwasher, Cover Sc., #8 
Screw, Plate Ret<iining, Rd. Hd. 
#10-32x3j8 
Screw, Cover, Fil Hd., 
#8-32x5/16 

3 Lockwasher, Brush Lead, #8 
3 Screw, Brush Lead, Rd. Hd., 

#8-32x1 j4 
Armature Assembly & Parts Used With 
GAR-1177 1 Oil Thrower 
GBM-2117 1 ARMATURE 

X-156 1 Nut, Shaft, Castellated, 1/2-20 
1 2 3 4 5 

Armature_ assembly & Parts (Continued) 
o. 

Used Name of Part 
1 2 3 4 5 

X-263 1 Key, Woodruff, #8 
X-358 1 Washer, Plain, Arm. Shaft 1/2 
X-404 1 Pin, Cotter, 3/32x1 

Drive End Head Assembly & Parts Used With 
GAR-1096A 1 Head Assy., Drive End 
GAR-95 1 Washer, Felt 
GAR-96A 1 Head 

GX-9 1 Retainer, Bearing 
GX-10 1 Gasket, Brg. Retainer 

X-196 3 Lockwasher, Retainer Screw 
#10 

8X-311 

X-378 

CB-4014 
CB-123 
CB-160S 
PX-55 

12X-196 

SX-312 

GBM-24 
SX-321 

X-714 

SX:-794 
X-1270 

3 

1 

Screw, Retainsr, Rd. Hd., 
#10-32x3j8 
BEARING, BALL, SJIIELDED, 
S.A.E. #204 

Miscellaneous Parts 
1 RELAY ASSY., CUTOUT 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. Hd., 

U0-32x3j16 
2 Washer, Lock Term. Screw, 

#10 
1 Screw, Bat. Term., Rd. Hd., 

#10-32x1/4 
1 Band, Cover 
2 Screw, Mtg., Cutout Relay, Rd. 

Hd., #10-32x5j16 
1 Screw,Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 
2 Washer, Skpf., Cutout Relay Mtg., 

#10 
.1 2 3 4 5 

* BRUSH SET, SERVICE, GBM-2012AS. 

UNIT APPLICATION 

GBM-4621-5 Elwell-Parker 
Hercules 
Lincoln-Electric 

(Issed 8-20-47) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment II< Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4622-5,A-5 GENERATOR PARTS LIST GBM-4622-5, 

A-5 

Frame & Field Assembly & Parts Used With 
Part No. 

No, Used Name of Part 

(GBM-2122) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 

GAM- 1005J 1 COIL ASSY., FIELD, 
COMPLETE 

GAM-1007E 1 Coil Assy., Field, Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GAM- 1 008C 1 Coil Assy ., Field, Right 
X-767 1 Terminal 

GAR-2 11 1 Bushing, Insulating 
GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 

GJ-20 2 Bolt, Thru 
12X- 1 99 2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GBM-2118S 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR- 1014A 1 Plate, 3rd. Brush 
GBM- 1 1 18A 1 Head Assy., Partial, C.E. 
GBF-79 1 BEARING, ABS. BRONZE 

GBM-1012A t 2 Brush, Main 
GBM- 1013A t 1 Brush, Third 
GBW-69 1 Gasket, Cover 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GBW- 1068 1 Cover, Comm. End 

GCJ-5 1 1 Spring, Retaining, 3rd, Brush 

12X-195 
BX-3 1 1  

BX-888 

12X-195 
BX-305 

4 
1 

4 

Plate 
Lockwasher, Cover Sc., #8 
Screw, Retaining Spring, Rd. 
Hd., #10-32x3/8 
Screw, Cover, Fill. Hd., 
#8-32x5j16 

3 Lockwasher, Br. Lead Sc., #8 
3 Screw, Brush Lead, Rd. Hd. 

#8-32x 1j4 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAR-1177 
GBM-21 1 7  

X-156 
X-263 

* 

X-404 
* 

1 Oil Thrower 
1 ARMATURE 
1 Nut, Shaft, D.E., 1 /2-20 
1 Key, Woodruff, #8 
1 Washer, Shaft, D.E., Plain 1/2 
1 Pin, Cotter 
1 Gear 

Drive End Head Assembly & Parts Used With 

GAR-1096A 1 Head Assy ., Drive End 
GAR-95 1 Washer, Felt 
GAR-96A 1 Head, Drive End 

GX-9 1 Retainer, Bearing 
GX-10 1 Gasket 

X-196 3 Lockwasher, Retainer 
Sc., # 10 

SX-31 1 3 Screw Retainer, Rd. Hd. 
#10-32x3j8 

X-37 8 1 BEARING, BALL, 
SHIELDED, S.A.E. #204 

Miscellaneous Parts 

GBM-24 1 Band, Cover 
TC-4327F 1 REGULATOR, TWO CHARGE 
SX-71 4  1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1j2 
8X-321 4 Screw, Reg. Mtg., Rd. Hd. 

#10-32x5j16 
BX-794 1 Nut, Cover Band, Square 

#10-32 
X-1270 4 Washer, Mtg. Sc., Skpf. # 1 0  

t SERVICE BRUSH SET GBM-2012AS. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GBM-4622-5 
GBM-4622A-5 

UNIT 

GBM-4622-5 

GBM-4622A-5 

Gear 

None 
XA-740 

Washer 

X-358 
GFY-38 

APPLICATION 

Lincoln Electric, 
Chicago Pneumatic Tool, 
Hercules, O.K. Clutch 
Lincoln Electric 

(Issued 4-12-50) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4802-5,A-5,B-5 GENERATOR PARTS LIST GBM-4802-5,A-5,B-5 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GBM-2001) 1 
GAL-44 1 
GAM-1005J 1 
GAM-1007E 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAM-1008C 1 
X-767 1 

GAR-211 1 
GK-38 2 

MN-21 2 
MW-20A 2 

12X-199 2 

Frame & Field Assy. 
Insulation, Field Conn. 
COIL ASSY., FIELD, COMP. 

Coil Assy., Field Left 
Lead Assy., C.B. 

Terminal 
Terminal 

Terminal 
Coil Assy., Field Right 

Terminal 
Bushing, Insulation 
Screw, Pole Shoe 
Pin, Dowel 

Bolt, Thru 
Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GBM-2002S 1 Head Assy ., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd Brush 
GBM-1002A 1 Head Assy., Partial, C.E. 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GBF-79 1 BEARING, ABS. BRONZE 

GBM-1071R 1 Holder Assy., Main Brush 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 

X-195 2 Lockwasher, #8 
BX-304 2 Screw, Rd. Hd.#8-32x5j16 

GBW-69 1 Gasket, Cover 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Retaining 
GBW-1068 1 Cover, Comm. End 
GCJ-51 1 Spring, Retaining, 3rd Brush 

X-195 
8X-311 

BX-888 

4 
1 

4 

GBM-2012AS 1 
12X-195 3 

BX-305 3 

Plate 
Lockwasher, Cover Sc., #8 
Screw, Retainer, Rd. Hd. 
#10-32x3j8 
Screw, Cover, Fill. Hd. 
#8-32x5/16 

BRUSH SET, SERVICE 
Lockwasher, Br. Lead, #8 
Screw, Brush Lead, Rd. Hd., 
#8-32x1j4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Armature Shaft 
GBM-2065F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

* 1 Spacer, Armature Shaft 
GR-32 1 Retainer, Felt Washer 

* 1 Pulley Drive 
X-260 1 Key, Woodruff, #5 

12X-864 1 Loc�asher, Shaft 

Drive End Head Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAM-11108 1 Head Assy ., Drive End 
GAM-34 1 Retainer, Felt Washer Outer 
GAM-110S 1 Head 
GAR-63 1 Retainer, Felt Washer, Inner 
GAR-64 1 Retainer, Bearing 

GG-164 2 Washer, Felt 
X-196 3 Lockwasher, Head Sc., #10 

BX-311 3 Screw, D.E. Head, Rd. Hd., 
#10-32x3j8 

X-441 1 BEARING, BALL, 
SHIELDED S.A.E. 1203 

X-489 1 Oiler, Press in Type, 1/4 

Miscellaneous Parts 

GAL-1024B 1 Band, Head 
* 1 REGULATOR, TWO CHARGE 

12X-196 4 Lockwasher, Reg. Mtg., Sc. 
#10 

BX-714 1 Screw, Reg. Mtg., Rd. Hd., 
#10-32x1 1/2 

BX-321 4 Screw, Rd. Hd., #10-32x5j16 
BX-794 1 Nut, Square, #10-32 

* See table following parts list for number 
applying to assembly wanted. 

Assembly Pulley, Regulator 
No; Drive Two Charge Spacer 

GBM-4802-5 None TC-4327E GJ-104 
GBM-4802A-5 SP-835A TC-4327E None 
GBM-4802B-5 SP-835A TC-4329A None 

UNIT APPLICATION 

GBM-4802-5 Continental 
GBM-4802A-5 
GBM-4802B-5 

Continental, Lincoln Electric 
Contmental, Worthington 

(Issued 8-24-48) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4804-5,A-5, GENERATOR PARTS LIST GBM-4804-o,A-5, B-5, 

C-5,D-5,E-5�F-5 
(Issued 9-1G-53 

B-5, C-5, D-5, E-5, F-5 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-2047 1 
GAL-44 1 

GAM-1005M 1 

GAM-1007E 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAM-1008D 1 
GCE-27 1 
GBW-34 1 
GBW-67 1 

GCY-25 1 
GFE-37 1 

GK-38 2 
MN-21 2 

12X-196 2 

SX-349 1 

Frame & Field Assembly 
Insulation, Field Connection 
COIL ASSY. , FIELD, 
COMPLETE 

Coil Assy. , Field, Left 
Lead Assembly 

Terminal 
Terminal 

Terminal 
Coil, Field, Right 
Stud, Terminal, #10-32 

Washer, Ins. , Term. Stud 
Insulation, Square, Term. 
Stud 
Bushing, Ins., Term. Stud 
Bushing, Lead Ins. 
Screw, Pole Shoe 
Pin, Dowel 
Lockwasher, Term. Stud, 
#10 
Washer, Term. Stu d, 
Plain #10 

SX-1377 2 Nut, Term. Stud, Hex. 
#10-32 

2 Bolt, Thru MW-20A 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 
GBM-2002CS 1 Head Assy., Comm. End 
G.AR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd Brush 

GBM-126 1 Packing 
GBM-1002E 1 Head P.ssy., Partial, C. E. 
G.AR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GBF-79 1 BEARING,ABS. BRONZE 

GBM-1071R 1 Holder Assy. , Main 
Brush 

G.AR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 

12X-195 2 Lockwasher, Holder 
Sc., #8 

8X-304 2 Screw, Brush Holder, 
Rd. Hd. #8-32x5/16 

GBW-30E 1 Cover, Comm. End 
GBW-69 1 Gasket, Cover 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 

GCJ-51 1 Spring, Retaining, 3rd 
Brush Plate 

Comm. End Head Assembly (Cont.) 
Part No. 
No. Used Name of Part 

12X-195 4 Lockwasher,Cover Sc. ,#8 
Screw, Retaining Spring, 
Rd. Hd. #10-32x3/8 
Screw, C. E. Cover, Fill. 
Hd. #8-32x5/16 

8X-311 1 

8X-888 4 

X-2961 1 Oiler 
GBM-2012DS 1 BRUSH SET, SERVICE 

Lockwasher, Lead Screw, #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

12X-195 3 
8X-305 3 

Armature Assembly & Parts Used With 

GBM-21B 
GBM-2065F 
GAR-171 

* 

GR-32 
* 

X-260 
12X-864 

1 Nut, Arm. Shaft, D. E. 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Spacer, Arm. Shaft 
1 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key, Woodruff, #5 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

G.AM-1110C 1 Head Assy., Drive End 
GAM-110A 1 Head, Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt, Inner 
GBM -127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt, Outer 

GG-164A 2 Washer, Felt 
12X-196 3 Lockwasher, Retainer Sc. 

#10 
· 8X-311 

X-441 

X-2961 

CB-4014 
CB-123 
CB-1608 
PX-55 

12X-196 

SX-312 

* 

* 

3 Screw, Retainer, Rd. Hd. 
#10-32x3/8 

1 BEARING, BALL, 
SHIELDED, S. A. E. #203 

1 Oiler 

Miscellaneous Parts 

1 RELAY ASSY. , CUTOUT 
1 Spring, .Armature 
1 Cover, Relay 
1 Screw, Arm. Term., Bdg. 

Hd. #10-32x3/16 
2 Lockwasher, Term. Sc. , 

#10 
1 Screw, Bat. Term. , 

Rd. Hd. #10-32x1/4 
1 Band, Cover 
2 Screw, Relay Mtg. , Rd. Hd. 

#10-32x5/16 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4804-5,A-5, B-5, 
C-5,D-5,E-5,F-5 GENERATOR PARTS (Cont.) 

Miscellaneous Parts (Continued) 
Part No. 

No. Used Name of Part 

12X-196 
8X-714 

2 Lockwasher, Mtg. Sc., #10 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
8X-794 1 Nut, Cover Band, Square #10-32 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. Spacer 

GBM-4804-5 None 
GBM-4804A-5 None 
GBM-4804B-5 None 
GBM-4804C-5 None 
GBM-4804D-5 None 
GBM-4804E-5 None 

Pulley 

None 
SP-383A 
SP-394A 
SP-406A 
SP-432A 
SP-489A 

GBM-4804F-5 GJ-104B SP-856 

Printed in U.S. A. 

Cover Band 

GAL-1024F 
GBM-1024D 
GBM-1024D 
GAL-1024F 
GAL-1024F 
GBM-1024D 
GBM-1024D 

UNIT 

GBM-4804-5 
GBM-4804A-5 

GBM-4804B-5 
GBM-4804C-5 
GBM-4804D-5, 
GBM-4804E-5 
GBM-4804F-5 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

Mtg. Screw 

8X-321 
8X-1515 
8X-1515 
8X-321 
SX-1515 
SX-1515 
8X-321 

APPLICATION 

Service Generator 
Case, Continental, 
Massey-Harris 
Kalamazoo, Massey-:.. Harris 
Continental 
Massey-Harris 
Massey-Harris 
Kalamazoo Mfg. 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4805-5 GENERATOR PARTS LIST GBM-4805-5 

(Issued 3-3-54) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-2047 1 Frame & Field Assembly 
GAL-44 1 Insulation, Field 

Connection 
GAM-1005M 1 COIL ASSY., FIELD, 

COMPLETE 
GAM-1007E 1 Coil Assy. , Field, Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GAM-1008D 1 Coil, Field, Right 
GCE'-27 1 Stud, Field Terminal, 

#10-32 
GBW-34 1 Washer, Insulating 
GBW-67 1 Insulation, Term. Stud, 

Inner 
GCY-25 1 Bushing, Insulating 
GFE-37 1 Bushing, Insulating 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
12X-196 2 Washer, Lock, Term. 

Stud, #10 
8X-349 1 Washer, Plain, Term. 

Stud, #10 
8X-1377 2 Nut, Term. Stud, Hex. 

#10-32 
MW-20A 2 Bolt, Thru 

X-199 2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GBM-2002S 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd Brush 
GBM-1002A 1 Head Assy., Partial, C. E. 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GBF-79 1 BEARING, ABSORBENT 

BRONZE 
GBM-1071R 1 Holder Assy. , Main 

Brush 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 

X-195 2 Lockwasher, Brush 
Holder, #8 

8)(-304 2 Screw, Holder Attaching, 
Rd. hd. , #8-32x57'16 

GBW-69 1 Gasket, C. E. Cover. 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GBW-1068 1 Cover, Comm. End 
GCJ-51 1 Spring, Retaining, 3rd 

Brush Plate 
X-195 4 Lockwasher, Cover Sc. , #8 

8X-311 1 Screw, Plate Retaining, 
Rd. hd. #10-32x3/8 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

8X-888 

GBM-2012DS 
X-195 

8X-305 

4 Screw, Cover, Fill. Hd. 
#8-32x5/16 

1 BRUSH SET, SERVICE 
3 Lockwasher, Brush Lead, #8 
3 Screw, Brush Lead, Rd. hd. , 

#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Armature Shaft, D. E. 
GBM-2065F 1 ARMATURE ASSEMBLY 
GAR -171 1 Snap Ring 

GJ -104 1 Spacer, Armature Shaft 
GR-32 1 Retainer, Felt Washer 

X-260 1 Key, Woodruff, #5 
X-864 1 Lockwasher, Arm. Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GAM-l110S 1 Head Assy., Drive End 
GAM-34A 1 Retainer, Felt Washer, 

Outer 
GAM-llOA 1 Head, Drive End 
GAR-63 1 Retainer, Felt Washer, 

Inner 
GAR-64 1 Retainer, Bearing 

GG-164 2 Washer, Felt 
12X-196 3 Lockwasher, Retainer 

Screw, #10 
8X-311 3 Screw, Retainer, Rd. hd. 

#10-32x3/8 
X-441 1 BEARING, BALL, 

SHIELDED, S. A. E. #203 
X-489 1 Oiler 

Miscellaneous Parts 
CB-4014 1 RELAY ASSY. ,CUTOUT 
CB-123 1 Spring, Armature 
CB-160S 1 Cover 
PX-55 1 Screw, Arm. Term., Bdg. 

12X-196 2 
8X-312 1 

GAL-1024F 1 
X-196 2 

8X-321 2 

8X-714 1 

8X-794 1 

UNIT 

GBM-4805-5 

hd. , #10-32x3/16 
Washer, Lock, Term. Sc. ,#10 
Screw, Bat. Term., Rd. hd. 
#10-32x1/4 

Band, Cover 
Lockwasher, Relay Mtg. , #10 
Screw, Mtg. , Cutout Relay, 
Rd. hd. #10-32x5/16 
Screw, Cover Band, Rd. hd. 
#10-32xl 1/2 
Nut, Cover Band, Square, #10-32 

APPLICATION 

Continental, Massey Harris 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for referen�e only. By sto�king sub·parts the 
complete part can be assembled as needed."" 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4806A GENERATOR PARTS LIST 

PRELTIUNARY 

GBM-4806A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used 

( GBM-2044) l 
GAL-44 l 
GAM-29 2 
GAM-l005F l 
GAM-l007E l 
GAL-289 l 

X-755 l 
X-1425 l 
X-976 l 

GAM-1008 l 
X-959 l 

GAR-211 l 
GK-38 2 
MN-21 2 
8X-l40 l 

X-194 l 
8X-l008 l 
MW-20A 2 

X-199 2 

Name of Part 
l 2 3 4 5 
Frame & Field Assembly 

Field Connection Ins. 
Pole Piece 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
C.B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Insulating Bushing 
Po le Piece Screw 
Dowel Pin 
#6-32 Hex. Nut 
#6 Lock Washer 
#6-32x9/l6 Rd. Hd. Sc. 

Frame Screw 
l/4 Lock Washer 

Part 
No. 

GBM-21 
GBM-2065F 
GAR-171 

GR-32 
SP-1344 

X-260 
X-864 

No. 
Used Name of Part 

l 2 3 4 5 
l Armature Shaft Nut 
l ARMATURE ASSEMBLY 
l Snap Ring 
1 Felt Washer Retainer 
l Drive Pulley 
l #5 Woodruff Key 
l .669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GAM-1101 
GAM-34 
GAM-101 
GAR-63 
GAR-64 

GG-164 
X-196 
X-295 

BX-311 
X-489 

l Drive End Head Assembly 
l Oil Guard - Corrugated 
1 Drive End Head 
l Felt Guard 
1 Bearing Retainer 
2 Felt Washer 
3 #10 Lock Washer 
l BALL BEARING- S.A.E. #203 
3 #l0-32x3/8 Rd. Hd. Screw 
l l/4 Oiler - Press in Type 

Comn. End Plate Assembly & Parts Used With Miscellaneous Parts 
(GBM-2002A) 

GAR-73 
GAR-98.P_ 
GAR-l014A 

GBM-l002C 
GAR-219 
GAR-221 
GBF-79 
GBM-l07lR 

GAR-219 
GAR-221 

X-195 
8X-304 

GBM-1012At 
GBM-1013Bt 
GBW-6� 
GBW-72 
GBW-73 
GBW-1068B 
GCJ-51 

x-195 
ex .. 3o5 
gx-3 11 
8X-888 

X-195 
SJC-305 

l 
l 
l 
l 

l 
l 
l 
l 
l 

l 
1 
2 
2 
2 
1 
l 
1 
1 
l 
l 

5 
1 
1 
4 
2 
2 

Como. End Plate Assembly 
Oil Wick 
Wick Cover 
3rd Brush Holder Plate 
Assembly 
c. E. Plate Part Assy. 

Brush Arm 
Brush Spring 
ABSORBENT BRONZE BRG. 
Main Brush Holder 
Assemoly 

Brush Arm 
Brush Spring 

#8 Lock Washer 
#B-32x5/l6 Rd. Hd. Sc. 

Brush - Main 
Brush - Third 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Corum. End Cap Cover 
3rd Brush Plate Retaining 
Spring 
#B Lock Washer 
#B-32xl/4 Rd. Hd. Screw 
#l0-32x3/8 Rd. Hd. Screw 
#B-32x5/l6 Fill. Hd. Sc. 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

CB-4014 
CB-123 
CB-l60S 
PX-55 

X-196 
BX-312 

GAL-l024G 
BX-308 
8X-32l 
8X-794 

X-1270 

l 
l 
l 
l 
2 
l 
l 
l 
2 
l 
2 

CIRCUIT BREAKER ASSEMBLY 
Armature Spring 
C. B. Cover 
#l0-32x3/l6 Bdg. Hd. Sc. 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Screw 

Head Band Assembly 
#l0-32xl 3/8 Rd. Hd. Screw 
#l0-32x5/l6 Rd. Hd. Screw 
#10-32 Square Nut 
#10 Skpf. Washer 
l 2 3 4 5 

(Issued 4-18-41) 

t SERVICE BRUSH SET GBM-2012BS. 

UNIT APPLICATION 
GBM-4806A J. I. Case 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4807-1,A-1 GENERATOR PARTS LIST GBM-4807-1,A-1 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GBM-2067) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 
GAM-1005J 1 COIL ASSY., FIELD, 

COMPLETE 
GAM-1007E 1 Coil Assy., Field, Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GAM-1008C 1 Coil Assy ., Field, Right 
X-767 1 Terminal 

GFE-37 2 Bushing, Insulating 
GK-38 2 Screw, Pole Shoe 

MN-21 2 Pin, Dowel 
GCM-71 1 Bracket, Mtg., Generator 

MW-20A 2 Bolt, Thru 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

X-402 2 Pin, Cotter, Brkt. Sc. 
8X-863A 2 Screw, Mounting Bracket,Hex. 

Hd. 5f16-24x1 1/4 
12X-1014 2 Lockwasher, Mtg. Bracket 

Screw, 5/16 
8X-1061 2 Nut, Bracket Screw, Castellated 

5/16-24 

Comm. End Head Assembly & Parts Used With 

GBM-2075 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd. Brush 

GBM-1012A t 2 Brush, Main 
GBM-1013At 1 Brush, Third 
GBM-1075A 1 Head Assy., Partial, C.E. 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GBF-79 1 Bearing, Abs. Bronze 

GBM-1071R 1 Holder Assy., Main Brush 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 

X-195 2 Lockwasher, Holder 

8X-304 

GBW-69 
GBW-72 
GBW-73 
GBW-1068 

GCJ-51 

12X-195 
8X-311 

2 

1 
1 
1 
1 
1 

4 
1 

Screw, #8 
Screw, Br. Holder, Rd. 
Hd. #8-32x5f16 

Gasket, C .E. Cover 
Oil Guard 
Gasket, Oil Guard 
Cover, Comm. End 
Spring, Retaining,3rd 
Brush Plate 
Lockwasher, Cover Sc., #8 
Screw, Retaining Spring, Rd. 
Hd. #10-32x3/8 

Comm. End Head Assembly (Cant' d.) 
Part No. 

No. Used Name of Part 

BX-888 

12X-195 
8X-305 

4 Screw, Cover, Fill. Hd. 
#8-32x5f16 

3 Lockwasher, Brush Lead, #8 
3 Screw, Brush Lead, Rd. Hd. 

#8-32x1f4 

Armature Assembly & Parts Used With 

GBM-2065F 
GAR-171 

GR-32 
* 

* 

X-260 

1 ARMATURE ASSY. 
1 Snap Ring 
1 Retainer, Felt Washer 
1 Pulley, Drive 
1 Nut, Armature Shaft 
1 Key, Woodruff, #5 

Drive End Head Assembly & Parts Used With 

GBJ-1003C 1 Head Assy., Drive End 
GAR-63 2 Retainer, Felt Washer 
GAR-64 2 Retainer, Bearing 

GBJ-3C 1 Head 
GG-164 2 Washer, Felt 

BX-173 3 Nut, Retainer Screw, Hex., 
#10-32 

X-196 
X-295 
X-489 

8X-1003 

GBM-24 
TC-4302A 

12X-196 
8X-321 

8X-714 

8X-794 

Assembly No. 

GBM-4807-1 
GBM-4807A-1 

3 
1 
1 
3 

Lockwasher, Retainer Sc.,#10 
BEARING, BALL, S.A.E.#203 
Oiler 
Screw, Retainer, Rd. Hd. 
#10-32x7f8 

Miscellaneous Parts 

1 Band, Cover 
1 REGULATOR, TWO CHARGE 
4 Lockwasher, Regulator Mtg.,#10 
4 Screw, Mtg., Regulator, Rd. 

Hd. # 10-32x5 /16 
1 Screw, Cover Band, Rd. Hd. 

# 10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

Pulley Drive Nut, Arm. Shaft 

None 
SP-368 

None 
SP-369 

t BRUSH SET, SERVICE GBM-2012AS. 

* See table following parts list for part 
number applying to assembly wanted. 

UNIT APPLICATION 

GBM-4807-1 Taro 
GBM-4807A-1 Taro, U.S. Motors 

(Issued 3-31-50) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4808A GENERATOR PARTS LIST GBM-4808A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

(GBM-2067) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 
GAM-1005J 1 Coil Assy., Field, Comp. 
GAM-1007E 1 Coil Assy ., Field, Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GAM-1()08C 1 Coil Assy., Field, Right 
X-767 1 Terminal 

GAR-211 , 1 Bushing, Insulating 
GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel, Head Locating 
MW -20A 2 Bolt, Thru 

X-199 2 Washer, Lock, Thru Bolt, 1/4 
Comm. End Head Assembly & Parts Used With 

(GBM-2002B) 1 Head Assy ., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd Brush 
GBM-1002A 1 Head Assy., Partial, C E. 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GBF-79 1 Bearing, Absorbent 

Bronze 
GBM-1071R 1 
GAR-219 1 
GAR-221 1 

X-195 2 

8X-304 2 

GBM-1012At 2 
GBM-1013Bt 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068B 1 

GCJ-51 1 

X-195 4 
8X-311 1 

8X-888 4 

X-195 3 
8X-305 3 

Holder Assy ., Main Brush 
Arm, Brush 
Spring, Brush 

Washer, Lock, Brush 
Holder, #8 
Screw, Holder Attaching, 
Rd. hd., #8-32x5jl6 

Brush, Main 
Brush, Third 
Gasket, C .E. Cover 
Oil Guard 
Gasket, Oil Guard 
Cover, Comm. End 
Spring, Retaining, 3rd 
Brush Plate 
Washer, Lock, Cover Sc., #8 
Screw, Plate Retaining, 
Rd. hd., #10-32x3j8 
Screw, Cover, Fill. hd., 
#8-32x5jl6 

Washer, Lock, Brush Lead, #8 
Screw, Brush Lead, Rd. hd., 
#8-32xlj4 
1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GBM-21 1 Nut, Armature Shaft 
GBM-2065F 1 Armature Assy. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-1344 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 
GAM-1101A 1 Head Assy ., Drive End 
GAM-34 1 Retainer, Felt Washer, Outer 
GAM-lOlA 1 Head 
GAR-63 1 Retainer, Felt Washer, Inner 
GAR-64 1 Retainer, Bearing 

GG-164 2 Washer, Felt 
X-196 3 Washer, Lock, Retainer Sc., #10 
X-295 1 Bearing, Ball, S.A.E. #203 

8X-311 3 Screw, Retainer, Rd. hd., 
#10-32x3/8 

X-489 1 Oiler, Hinge Top, Press in, 1/4 

GAL-1024B 
TC-4305C 

X-196 
8X-308 

8X-321 

8X-794 

Miscellaneous Parts 
l Band, Cover 
1 Regulator 
4 Washer, Lock, Regulator Mtg., #10 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 3/8 
4 Screw, Mtg., Regulator, Rd. hd., 

#10-32x5jl6 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-14-44) 

t Brush Set, Service, GBM-2012BS. 

Printed in U.S. A. ?': 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
�:omplete part can be assembled as needed." 

File in 
Equipment & Parts List Bindet 



� 
Gl!JH�/0138 

� 

8ml! 

GAI?-64 

G/91"?-/0/;9 

GK·3B 

GBH·E'I 

0 
tl:J 

a= 
I 

� 
00 
0 
00 

> 

0 
ttl 
z 
ttl 
:::0 
> 
t-3 

@ 
1-4 

t""' 
t""' 
c::: 
(/) 

t-3 
:::0 
> 
t-3 
1-4 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4808A GENERATOR PARTS LIST GBM-4808A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

(GBM-2067) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 
GAM-1005J 1 Coil Assy ., Field, Comp. 
GAM-1007E 1 Coil Assy ., Field, Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GAM-!p08C 1 Coil Assy ., Field, Right 
X-767 1 Terminal 

GAR-211 1 Bushing, Insulating 
GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel, Head Locating 
MW -20A 2 Bolt, Thru 

X-199 2 Washer, Lock, Thru Bolt, 1/4 
Comm. End Head Assembly & Parts Used With 

(GBM-2002B) 1 Head Assy ., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd Brush 
GBM-1002A 1 Head Assy., Partial, C E. 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GBF-79 1 Bearing, Absorbent 

Bronze 
GBM-1071R 
GAR-219 
GAR-221 

X-195 

8X-304 

GBM-1012At 
GBM-1013Bt 
GBW-69 
GBW-72 
GBW-73 
GBW-1068B 

GCJ-51 

X-195 
8X-311 

8X-888 

X-195 
8X-305 

1 
1 
1 
2 

2 

2 
1 
1 
1 
1 
1 
1 

4 
1 

4 

3 
3 

Holder Assy ., Main Brush 
Arm, Brush 
Spring, Brush 

Washer, Lock, Brush 
Holder, #8 
Screw, Holder Attaching, 
Rd. hd., #8-32x5/16 

Brush, Main 
Brush, Third 
Gasket, C .E. Cover 
Oil Guard 
Gasket, Oil Guard 
Cover, Comm. End 
Spring, Retaining, 3rd 
Brush Plate 
Washer, Lock, Cover Sc., #8 
Screw, Plate Retaining, 
Rd. hd., #10-32x3j8 
Screw, Cover, Fill. hd., 
#8-32x5j16 

Washer, Lock, Brush Lead, #8 
Screw, Brush Lead, Rd. hd., 
#8-32x1/4 
1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GBM-21 1 Nut, Armature Shaft 
GBM-2065F 1 Armature Assy. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-1344 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 
GAM-1101A 1 Head Assy., Drive End 
GAM-34 1 Retainer, Felt Washer, Outer 
GAM-lOlA 1 Head 
GAR-63 1 Retainer, Felt Washer, Inner 
GAR-64 1 Retainer, Bearing 

GG-164 2 Washer, Felt 
X-196 3 Washer, Lock, Retainer Sc., #10 
X-295 1 Bearing, Ball, S.A.E. #203 

8X-311 3 Screw, Retainer, Rd. hd., 
#10-32x3/8 

X-489 1 Oiler, Hinge Top, Press in, 1/4 

GAL-1024B 
TC-4305C 

X-196 
8X-308 

8X-321 

8X-794 

Miscellaneous Parts 
1 Band, Cover 
1 Regulator 
4 Washer, Lock, Regulator Mtg., #10 
1 Screw, Cover Band, Rd. hd., 

#10-32xl 3/8 
4 Screw, Mtg., Regulator, Rd. hd., 

#10-32x5/16 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-14-44) 

t Brush Set, Service, GBM-2012BS. 

Printed in U.S. A. ?!: 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binde1 



� 

� 
0. 

r.� 

8ml! 

GBH·/0138 

G.9H·I0/6?A 

'!'NOS 

tJ 

GI91E' ��II 

GK·.3� 

� 
GA/"1�.34 

GG �/64 

6191'"'?-/0/.19 

GK-4� 

GBM-1!'/ 

0 
ttl 

s= 
I 

� 
00 
0 
00 

> 

0 
f:Ij 
z 
f:Ij 
� 
> 
1-3 

@ 
1-1 

t:""l 
t:""l 
� 
00 

1-3 
� 
> 
1-3 
1-1 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PAR TS LISTS 

GBM-4808A GENERATOR PARTS LIST GBM-4808A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

(GBM-2067) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 
GAM-1005J 1 Coil Assy ., Field, Comp. 
GAM-1007E 1 Coil Assy ., Field, Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GAM-1()08C 1 Coil Assy ., Field, Right 
X-767 1 Terminal 

GAR-211 · 1 Bushing, Insulating 
GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel, Head Locating 

MW -20A 2 Bolt, Thru 
X-199 2 Washer, Lock, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 
(GBM-2002B) 1 Head Assy ., Comm. End 

GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd Brush 
GBM-1002A 1 Head Assy ., Partial, C E. 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GBF-79 1 Bearing, Absorbent 

Bronze 
GBM-1071R 1 
GAR-219 1 
GAR-221 1 

X-195 2 

8X-304 2 

GBM-1012At 2 
GBM-1013Bt 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068B 1 

GCJ-51 1 

X-195 4 
8X-311 1 

8X-888 4 

X-195 3 
8X-305 3 

Holder Assy ., Main Brush 
Arm, Brush 
Spring, Brush 

Washer, Lock, Brush 
Holder, #8 
Screw, Holder Attaching, 
Rd. hd., #8-32x5j16 

Brush, Main 
Brush, Third 
Gasket, C .E. Cover 
Oil Guard 
Gasket, Oil Guard 
Cover, Comm. End 
Spring, Retaining, 3rd 
Brush Plate 
Washer, Lock, Cover Sc., #8 
Screw, Plate Retaining, 
Rd. hd., #10-32x3j8 
Screw, Cover, Fill. hd., 
#8-32x5j16 

Washer, Lock, Brush Lead, #8 
Screw, Brush Lead, Rd. hd., 
#8-32x1/4 
1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GBM-21 1 Nut, Armature Shaft 
GBM-2065F 1 Armature Assy. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-1344 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 
GAM-1101A 1 Head Assy., Drive End 
GAM-34 1 Retainer, Felt Washer, Outer 
GAM-lOlA 1 Head 
GAR-63 1 Retainer, Felt Washer, Inner 
GAR-64 1 Retainer, Bearing 

GG-164 2 Washer, Felt 
X-196 3 Washer, Lock, Retainer Sc., #10 
X-295 1 Bearing, Ball, S.A.E. #203 

8X-311 3 Screw, Retainer, Rd. hd., 

X-489 

GAL-1024B 
TC-4305C 

X-196 
8X-308 

8X-321 

8X-794 

#10-32x3j8 
1 Oiler, Hinge Top, Press in, 1/4 
Miscellaneous Parts 
1 Band, Cover 
1 Regulator 
4 Washer, Lock, Regulator Mtg., #10 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 3/8 
4 Screw, Mtg., Regulator, Rd. hd., 

#10-32x5j16 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-14-44) 

t Brush Set, Service, GBM-2012BS. 

Printed in U.S. A. 2': 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binde1 



� 

� 

�� 

GBM-101.38 

GK-.315 

ro /IVSt.I�ArcD 

MAINLJ/f't...t5H 

GAI"?·/007C 

GK-38 

G1'9,....,-/CC8C 

GA/'?-/0/A 

0 
tJj 

� 
I 

� 
00 
0 
00 

> 

0 
trl 
z 
trl 
::d 
> 
� 

@ 
� 

t"4 
t"4 
c:: 
UJ 

� 
::d 
> 
� 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4809A.B GENERATOR PARTS LIST GBM-4809A,B 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
* 1 Frame & Field Assy. 

GAL-44 1 Insulation, Field Connection 
GAM-1005J 1 Coil Assy ., Field, Comp. 
GAM-1007E 1 Coil Assy ., Field, Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GAM-1008C 1 Coil Assy ., Field, Right 
X-767 1 Terminal 

GAR-211 1 Bushing, Insulating 
GK-38 2 Screw, Pole Shoe 

MN-21 2 Pin, Dowel, Head Locating 
MW -20A 2 Bolt, Thru 

X-199 2 Washer, Lock, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

(GBM-2002) 1 Head Assy ., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd Brush 

GBM-1002A 1 Head Assy., Partial, C.E. 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GBF -79 1 Bearing, Absorbent 

Bronze 
GBM-1071R 
GAR-219 
GAR-221 

X-195 

8X-304 

1 
1 
1 
2 

2 

GBM-1012At 2 
GBM-1013At 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068B 1 

GCJ-51 1 

X-195 
8X-311 

8X-888 

X-195 
8X-305 

4 
1 

4 

3 
3 

Holder Assy ., Main Brush 
Arm, Brush 
Spring, Brush 

Washer, Lock, Brush 
Holder, #8 
Screw, Holder Attaching, 
Rd. hd., #8-32x5j16 

Brush, Main 
Brush, Third 
Gasket, C.E. Cover 
Oil Guard 
Gasket, Oil Guard 
Cover, Comm. End 
Spring, Retaining, 3rd 
Brush Plate 
Washer, Lock, Cover Sc., #8 
Screw, Plate Retaining, 
Rd. hd., #10-32x3j8 
Screw, Cover, Fil. hd., 
#8-32x5j16 

Washer, Lock, Brush Lead, #8 
Screw, Brush Lead, Rd. hd., 
#8-32x1/4 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GBM-21 1 Nut, Armature Shaft 
GBM-2065F 1 Armature Assy. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-1344 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 

GAM-1101A 1 Head Assy., Drive End 
GAM-34 1 Retainer, Felt Washer, Outer 
GAM-lOlA 1 Head 
GAR-63 1 Retainer, Felt Washer, Inner 
GAR-64 1 Retainer, Bearing 

GG-164 2 Washer, Felt 
X-196 3 Washer, Lock, Retainer Sc., 

X-295 
8X-311 

X-489 

1 
3 

no 

Bearing, Ball, S.A.E. #203 
Screw, Retainer, Rd. hd., 
#10-32x3/8 

1 Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Parts 

GAL-1024B 1 Band, Cover 
* .. 

X-196 

SX-308 

8X-321 

8X-794 

1 Regulator 
4 Washer, Lock, Regulator Mtg., 

#10 
1 Screw, Cover Band, Rd. hd., 

#10-32xl 3/8 
4 Screw, Mtg., Regulator, Rd. hd., 

#10-32x5jl6 
1 Nut, Cover Band, Square, #10-32 

l 2 3 4 5 

(Issued 3-14-44) 

Assembly 
No. 

Frame & 

Field Assy ., 
Regulator 

GBM-4809A 
GBM-4809B 

GBM-2067 
GBM-2082 

t Brush Set, Service, GBM-2012AS. 

TC-4305E 
TC-4324A 

* See table following parts list for part numbers 
applying to assembly wanted. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



� 
..j' 

GIJM·IIJ13A 

GBM·/OIZA GK·38 

\ t)(-305 

TlltNSUL,qT£D 

/'fi'IINBRUSH 

� 

eo! 

t;lfR-64 

7l1 J'IHHI'ITUR'£ T.Eif"MII'IAL 

HEGUL,qTOR" 

...... �� 
X-7£.7 

I 
GAL-44/ 

7l1 fiELD TER'HIN/IL 

ON HEGUL,qToH 

GK-38 

\GA/"1-IOOBC 

� 
GtJM·ZI 

GltH-10114 

0 
tJ:I 
a:: 
I 

� 
(X) 
0 
(C) 

> 

tJ:I 

0 
trl 
z 
trl 
� 
> 
1-j 
0 
� 
� 

t-t 
t-t 
c:: 
CJ) 

1-j 
� 
> 
1-j 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4810A GENERATOR PARTS LIST GBM-4810A 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

( GBM-2083) 
GAA-32 
GAL-4 4 
GAM-29 
GAM-1005K 
GAM-1007G 

X-976 
GAM-1008 

X-959 
GBW-66 
GCT-25 
GDS-30 
GAA-27 

X-1611 
GK-38 
MN-21 
8X-140 
5X-177 

X-193 
X-194 

8X-36l 
8X-1008 
GJ-20 
5X-177 

X-193 
X-199 

Comm. End 

( GB!II-2075) 
GAR-73 
GAR-9BA 
GA.R-l014A 
GBM-l012At 
GB!Ii-l013At 
GBlo:-l075A 
GAR-219 
GAR-221 
GBF-79 
GB11-l071R 
GAR-219 
GAR-221 

X-195 
SX:-304 

GBW-69 
GBW-72 
GBW-73 
GBW-1068B 
GCJ-5 1 

X-195 
8X·305 
8X-311 
8X-888 

x-195 
SX-305 

No. 
Used Name of Part 

1 2 3 4 5 
1 F�ame & Field Assy. 
1 Term. Post Top Ins. 
1 Field Connection Ins. 
2 Pole Piece 
1 FIELD COIL ASSY.-Comp. 
1 Field Coil Assy.-Left 
1 Terminal 
1 Field Coil Assy .-Right 
1 Terminal 
1 Term. Post Bottom Ins . 
1 Insulating Bushing 
1 Lead Assembly 
1 Terminal Post 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
l #6-32 Hex. Nut 
l #14-24 Hex. Nut 
l #14 Lock Washer 
1 #6 Lock Washer 
1 l/4 Plain Washer 
1 #6-32x9/16 Rd. Hd. So. 
2 Frame Screw 
1 #14-2 4 Hex. Nut 
l #14 Lock Washer 
2 l/4 Lock Washer 

Plate Assembly & Parts Used With 

1 Comm. End Plate Assy. 
1 Oil Wick 
1 Wick Cover 
1 3rd Br. Holder Plate Ass� 
2 Brush - Main 
l Brush - Third 
1 C.E. Plate Part Assy. 
1 Brush Ar.m 
1 Brush Spring 
1 ABSORBENT BRONZE BRG. 
1 Main Brush Holder Assy. 
1 Brush Ar.m 
1 Brush Spring 
2 #8 Lock Washer 
2 #8-32x5/16 Rd. Hd. So. 
1 Gasket 
1 Oil Guard 
1 Oil Retaining Gasket 
1 Comm. End Cap Cover 
1 3rd Br. Plate Retainin g 

Spring 
5 
1 
1 
4 
2 
2 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. So. 
#10-32x3/8 Rd. Hd. So. 
#8-32x5/15 Fill. Hd. So. 

#8 Look: Washer 
#S-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Part 
No. 

GBM-21 
GBM-2065 
GAR-171 

GR-32 
SP-1178 

X-250 
X-864 

Drive End 

GBJ-1003C 
GAR -63 
GAR-5 4 
GBJ-3C 

GG-164 
SX:-173 

X-195 
X-295 
X-489 

8X-1003 

GAL-1024 
X-714 

SX:-794 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Head Assembly & Parts Used With 

1 
2 
2 
1 
2 
3 
3 
1 
1 
:3 

Drive End Head Assy. 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Look Washer 
BALL BEARING - S.A.E. #203 
1/4 Oiler-Press in Type 
#10-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band Assy. 
1 #10-32xl 1/2 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 10-31-41) 

t Service BRUSH SET GBM-2012AS. 

UNIT APPLICATION 

Gli4-4810A Climax 

Prinred in U.S. A. File in 

"NOTE: Where parr numbers are shown in parcnrhcsis 
they arc (or rc(ercnce only. By stocking sub-paris rhe 
complete pan can be assembled 11 needed." 

Equipmenr &: Parrs Llsr Binder 




